28790-G01-GB

EZG0O)

A Textron Company

SERVICE PARTS MANUAL

GASOLINE POWERED FLEET GOLF CARS &
PERSONAL VEHICLES

STARTING MODEL YEAR: 2003






SERVICE PARTS MANUAL

GASOLINE POWERED
FLEET GOLF CARS &
PERSONAL VEHICLES

FLEET GOLF CAR
FREEDOM™
FREEDOM™ SE
FREEDOM ™ LE
FREEDOM™ HP
FREEDOM™ HP SE
FREEDOM™ HP LE
SHUTTLE™ 2+2

TEXTRON Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

TEXTRON Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material
in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



GENERAL INFORMATION

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacture date code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.
When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

Page ii Service Parts Manual




TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ...ttt ittt e e e e e e v
ILLUSTRATED PARTS BREAKDOWN . . . . .ottt ettt et e e e e e e e e e e e vii
ACCELERATOR . .ottt e e e e e A-1
AIR CLEANER . . . .\ttt e e B-1
BODY - FRONT .« oottt e e e e e e e e e c-1
BODY - MID SECTION . ..ottt ittt e et e e e e e e e e e e C-5
BODY - REAR . . .ottt e e C-7
BODY - FOOTREST ..ttt ittt e e e e e e e e e e e c-11
BODY - ACCESSORIES . . ..\ttt et e e e e e e C-13
BODY - ACCESSORIES CONTINUED . . .. oo oottt ettt ettt e e e e c-15
BODY - ACCESSORIES CONTINUED . . . . oo\ttt et e e e e e e e e e e e e e e e e e C-17
BRAKE S . .\ttt e D-1
CARBURETOR AND CHOKE . . ..ottt e e e e e e E-1
CLUTCHES . . ottt e e e e F-1
DIRECTION SELECTOR. . . ..\ttt e e e e e e e e e e e e e e e e G-1
ELECTRICAL SYSTEM . . . oottt et et e e e e e e e e e e H-1
ENGINE AND MUFFLER. . . ..ottt et e e e e e e e e e e -1
ENGINE MOUNTING. . . o oottt ittt e e e e e e e e e e e e e J-1
FRONT SUSPENSION/STEERING. . . . ..ottt ettt e e e e e e e e e e e K-1
FUEL SYSTEM ..\ttt ittt et e e e e e e e e e L-1
REAR AXLE . . .\t e e M-1
REAR SUSPENSION . ...ttt e e e e e e e e e e e N-1
SEATING AND BAG HOLDER - GOLF CAR. . . ..ottt ettt e e e e e e e 0-1
SEATING - SHUTTLE 242, . .o\ttt e et e e e et e e e e e e e e 0-3
SEATING - CONVERTIBLE CARRIER . . . ..ottt e e e e e e 0-7
STARTER / GENERATOR . .o\ttt ettt e e e e e e e e e e e e P-1
TOW BAR - PERMANENT . ..ottt e e e e e e e e e e Q-1
TOW BAR = CASUAL. . . ottt e e et e e e et e e e e e e e e e Q-5
WEATHER PROTECTION - GOLF CAR . . .. oottt ettt e e e e e e e e e R-1

Service Parts Manual

Page iii



TABLE OF CONTENTS

WEATHER PROTECTION - SHUTTLE 242 . . .. e e R-7
WHEELS AND TIRES . . . oo e S-1
SPECIALTY PRODUCTS . . .o e e e e e e e APPENDIX A-1
OPTIONS/ACCESSORIES . . ..o e e e e e APPENDIX B-1
INDEX OF MAJOR COMPONENTS . . .. e INDEX-1

Page iv Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
¢ Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
¢ Contains a listing of specialty products and options/accessories

INDEX OF MAJOR COMPONENTS

¢ Contains a listing of parts (excluding hardware) grouped by part number and description and indicates on which
page(s) they can be found

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

* Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual




ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii




ACCELERATOR

38 To
Accelerator Governor
Cable

RefAcl 2-1

Page A-1 Service Parts Manual



ACCELERATOR

RefAcl 2-2

1 - Includes Items 3 - 45

Service Parts Manual

Page A-2



ACCELERATOR

To
Carburetor
Timing 68
Belt Cover Qﬂ/
on Engine 0

RefAcl 2-3

Page A-3 Service Parts Manual




ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [Z7I7-GUN | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) .....coorveereeeeeeresienrenes 1
2
3 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7).......ccoo..... 1
4 E7844-GUT| ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6)................ 1
5 [5766-G1 OVAL RIVET, 3/16" X 7/16" LG.....ooveovecreeeeeesresreseereeeseereneen. 6
6 E7512-GUT ACCELERATOR PEDAL PAD .......cooovvorvrerineeiesiesissssessessssessssnnns 1
7 * ACCELERATOR PEDAL ......covvovirvieeieesieseesseessis e 1
8 [[7838-GJ NYLON BUSHING .....ocoooeierreeeeeeeseeeeeeeseeeseeseese s 3
9 [[Z33Z-GUTl PEDAL PIVOT PIN w..oooooeioeeeeeeeeeeeseeeeeeseeeseeseese s sesess e 1
10 | [MZUB4GH PUSH NUT, /82" .....oovooeeeisieeseesoesse s 1
11 | [U386G3 CLEVIS PIN, 5/16" X 13/16" LG w...oovvoveereeeiosioesseeeses s 1
12 | 755Gy TEFLON WASHER, 5/16" ........oveoeeeeeeeeeeeesseseesseeeesseses e 1
13 | [OU3B7G3 COTTER PIN, 3/32" X 3/4" LG .oocvocveeeeeeeeeeseeeeseeeesseeseeeeseeesa e 1
14
15
16 10385-G4 CLEVIS YOKE (ADJUSTABLE) ......coooverveeeeoseeoeeeeeeeesseeseeeeee s, 1
17 | pos3ZGA NUT, 5/16 = 24 ..o 2
18 | 72072-Go1 ACCELERATOR ROD ......ooomiviiviaevisesssiessessesses s 1
19 | [L7677-G3 SPRING RETAINER, 3/8" .......oourvoeieeresressissossssessses s 1
20 | [F3046-GO0 COMPRESSION SPRING .......ooevirreereneeeeisseesseeses e esenseessesnse 1
21 | [7979GH ACCELERATOR ROD BUSHING ....ccooocvurverreereeeeecseeeeees s 1
22 | [M7877Gh SPRING RETAINER, 1/2" ......ovvoiveevioeeeesseessissessessesessessss s 1
23
24
25 | [Z7IEGol MICRO SWITCH CAM.......oovioiveeeeeeeeeeeseeeeeeeeees s 1
26 | [pU4B7G3 SETSCREW, 1/4 - 20 X 3/8" LG w..coocvveverreerissiesseesses s 1
27 | [pOU550-G4 LOCK NUT, 5/16 = 24 .....oovoereoveseossiossseesssssesssesssessss s 1
28 | P5B53-GU3 PEDAL BOX AND COVER ........ovvmveeeeeeeeeeseeeeeseeeseesseeeeseeees s 1
29 | pIOSLGOR SCREW, #8 - 16 X 1/2" LG w..oooveoeeoeereeeeeeeeeseseeesseeses s 4
30 | pUBBAGH SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL)......evvrrirrricrerrecrnnenne. 4

Service Parts Manual



.?sku=72717G01
.?sku=27844G01
.?sku=15766G1
.?sku=27512G01
.?sku=17838G1
.?sku=74432G01
.?sku=12064G6
.?sku=10386G3
.?sku=17255G1
.?sku=10387G3
.?sku=00532G4
.?sku=17677G2
.?sku=73046G01
.?sku=17979G1
.?sku=17677G1
.?sku=72716G01
.?sku=00487G3
.?sku=00550G4
.?sku=25853G03
.?sku=01051G01
.?sku=00684G6

ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

31

32 | P5BEIGUY MICRO SWITCH......ooocoeeieeeeeeeeeeeeeeeeeee e 1
33 | pIOS0GOY SCREW, #4 - 20 X 5/8" LG w..ooovvvoeveererciessiossissiessessses s s 2
34 | [ZZ0IGU4 WIRE HARNESS (PEDAL BOX) .....oovumivraeirrsissississnsessses s 1
35 | BRG] FLEX LOOM (BULK)......oovorveomeeeeeosseseeeeeeeeseeeees e seeess s AR
36 | [7BI8G] WIRE TIE .o 2
37

38 | Z7I3GUY ACCELERATOR CABLE .......o.oivuiiveeeeeeeeeeeseeesseeseseseeesees s 1
39

40 | [Z706-GUJ ACCELERATOR CABLE BUSHING ..........coorvirvinriscsenisesiessisss s 1
41 | [Z707-GUJ COMPRESSION SPRING .....ooorvarriarirnressissiesssssses s 1
42 | PEIZTGUZ CUP WASHER, 3/16" ......ooorveoveoeeeeeeeeeeeeseeeseesseesseeses e 1
43 | pUr3aGH LOCK NUT, #10 - 32 ....oooeveceeoceeeeeeeseeeeeee e 1
44

45 | 70116-G01 ACCELERATOR PEDAL BRACKET ....cooouviiiveniiiiessessses s 1
46 | pOTISGR BOLT, 5/16 - 18 X 13/16" LG ....oooveeveereeceeeceeeeeeeseesseeee e 4
47 | [OIZ5GOY | PEDAL PIVOT COVER ....ooiiiiicieceeeeeseeeeeeeeeesees s 1
48

49 | 72701-G01 | ACCELERATOR CABLE MOUNTING BRACKET ....ccccooviviiiieiirsiesresiisneans. 1
50 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM ......cooourmemrremrerereeceeeseeesesseessesssessssseseessessess e 2
51 | 72703-GO1 | THROTTLE CABLE MOUNTING BRACKET .....coooveiveareeeeecreeeseessesses e, 1
52 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM .......cevvrmrierrerreansssessesssessessesssssssssss s 2
53

54

55 | FZZOBGOY | GOVERNOR ARM .....ooiimiiiicieiceeceeseeosseeeeeeseessessesseessessesess e 1
56 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM .......evvmrierienreaessscsssssessessssssssssess s 1
57

58 11845-G3 INSULATED CABLE CLAMP, 11/16" ........o..oveeeveeeeereeeeeeeseseeessesssesse s 1
59 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM ......ceoourmeiremrereeeeceeneeesesseessees s sssessessesssen e 1
60

Page A-5

Service Parts Manual



.?sku=25861G01
.?sku=01050G01
.?sku=72201G04
.?sku=17313G1
.?sku=17618G1
.?sku=72713G01
.?sku=72706G01
.?sku=72707G01
.?sku=25727G02
.?sku=00734G5
.?sku=00715G2
.?sku=70135G01
.?sku=72708G01

ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | [Z055GUN | ACCELERATOR CABLE BRACKET ......coovioiieoreeemeeeereieseieseeseesssssssssenese. 1
62 | 7518 WIRE TIE ..o eeee e 1
63
64 | [Z357GUN | GOVERNOR COVER/LABEL ASSEMBLY (INCLUDES ITEMS 65, 66)............. 1
65 | 72705-GO1 GOVERNOR COVER ......cooorvieereeeeeeeeeeeseeeeeeseseesseeeeees e 1
66 | 24880-GO1 LABEL (WARNING - GOVERNOR) ........covomrveeerereereresesereessesesseesessenese 1
67 | DOYIEGH BONDED WASHER, 1/4" ........ovvvoerveeoeeeeeseeoeseeeeseseeeeseeses s eneee s 2
68 | M@BULGI] | RIVET, 3/16" X 9/16" LG (ALUMINUM).........coovmomremmreecreeseieneeseeeeeesesesenene. 2
69
70 | EZTIEGOL | THROTTLE CABLE ..o coieceeeeeeeeseeoesseeeesseeeseessese s enese s 1
71 | [TEIBGY WIRE TIE ©.ocooooeveoeeeeeeece e 1

Service Parts Manual Page A-6


.?sku=72055G01
.?sku=17618G1
.?sku=17618G1
.?sku=74457G01
.?sku=00915G1
.?sku=14601G11
.?sku=72714G01
.?sku=17618G1
.?sku=17618G1

AIR CLEANER

Ignition Coil
Bracket

Carburetor

Ref Air 2

Service Parts Manual

Page B-1



AIR CLEANER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 72710-G01 | CARBURETOR / AIR BOX GASKET .......coovveeeeeeeeoeseeeseeoeeeeeeseeeessesenenesnenes 2
2 72739-G01 | CHOKE / THROTTLE BRACKET ......oouvioiveemeeeceeeeeeeeseseeeeseoesee e 1
3
4 g3726-Gq SPACER, 7/16" ...coooevoeevoeveeeseeseeeese s 4
5 [ZITBTUL | HOUSING........ooooceeoceeeeeeeeeeeeeee e 1
6 DUB64-G 1] LOCK WASHER, 1/4" (STAINLESS STEEL) w....oovvververceeeseeeeseesesesssssesesses 2
7 [3632GT] NUT, MB X L. ceesess e 4
8 [Z5ZFCUT | BAFFLE .oooooeoceeeceeeeeeeeeeeeee oo 1
9 [Z5ETGOY | STUD, MB X 1 X 39 MM LG ...oomoveeeeeeeeeeeeeeeeeeeseseeeseees e 2
10
11 72147-G01 | RUBBER GROMMET .........ooiooieeeceeocesessesesessesessessss s ssssssssssss s s 2
12 | 23726-G7 SPACER, /16" ......oeveeeeeeeeeeeveeeeeeeee e ee e 2
13 | 26671-GO1 | BOLT AND WASHER, M6 X 1 X 30 MM LG .....coourererreecseeeeereseeeseeeeeeeenes 2
14 | EBZOLGUL | WASHER, 6.5 MM....ooooceeceeeceeiosesesesessee s 2
15
16 | [ZI6BTUL | AIRFILTER ELEMENT ...oooiiooeoeeeeeeeseeeeeeeeeeeee e 1
17 | EZZIGOL | AIRFILTER COVER.......oioiieceeeeeceeeseeeeeeeeeeee e aneeenonnn 1
18 | FZIBSGUL | LATCH oo 3
19
20 | FZIEETOL | INLET COVER ..o 1
21 | [pUBIZGYH SCREW, #8 - 18 X 5/8" LG...oo.verreeeeeeeeeeeeeeeeseeeeeesesesseeseeees e neeaseeeneee 6
22
23 | FZIBLGOD | POV HOSE ... 1
24 | [EOIZTOL | LABEL (WARNING)......omeeveeceeeemeeeeeeeeeeeeeeeseeeseeeeseeesees e eessesese e 1

Service Parts Manual

Page B-2


.?sku=23726G6
.?sku=72178G01
.?sku=00664G7
.?sku=13632G1
.?sku=72529G01
.?sku=72514G01
.?sku=26701G01
.?sku=72368G01
.?sku=72179G01
.?sku=72145G01
.?sku=72146G01
.?sku=00614G5
.?sku=72151G01
.?sku=74093G01

BODY - FRONT

1 - Includes ltems 2 - 5

_ Drilling

Service Parts Manual

Page C-1



BODY - FRONT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [IEIGOY | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2-5) oo, 1
2 [II53-G0] DEFLECTOR (PASSENGER SIDE) ........cc.ovvurrerreeeesreoeeseeeesessessssnen. 1
3 [T154-GU] DEFLECTOR (DRIVER SIDE)........ovveurveoeeeeeieessseesssesseessssssseesssesssss e 1
4 pUGIZ-GY SCREW, #8 - 18 X 5/8" LG ...e.oeoevveaereoreoeseeeseoesseessses s s 6
5 [II58-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDERY)..........ccovvrveevenreereieenne. 1
6
7
8 CITEGOT | VINYL TRIM oo 2
9 [IOS5-GOT | RIVET, 3/16" X 1" LG (ALUMINUM) ......coooveeeeeeeeeeeeeeeese e 10
10
11
12 | [EIZTOT | SPLASH PANEL......oovoceieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | [B8IEGY RATCHET FASTENER, 1/4" X 3/4" LG .....cooeveeveeeeeosreeeeeeseeeses e 5
14
15
16 | ETBZEGUL | LABEL (SAFETY) ooiooiceoceeeeeoeeeoeeeeeeeeesesee e eeeeeses e esseeeeseeseseeseens e 1
17 | B53E5GUN | LABEL (SAFETY = EC).eorvoicoeeeeeeeeeeeeeeseeeeeseeeeeee e sesese s 1
18 | [ZZE3TGUL | LABEL (ANTI-ROLLBACK) w...ooovoeeiieoceeeesessieeceees s 1
19
20
21
22 | DPIOZBGOY | BOLT, 1/4 - 20 X 11/16" LG ooooveeeveoereeeeeeeeeseeesesesseessees s 4
23 | [MEF69G WASHER, 1/4" ....ooooooeveoeeoeeeeeeesee oo 2
24 | PIOSZGOL | RIVET, 14" X 1" LG oo 2
25 | 27166-G02 | FRONT SHIELD ....ooooevoieeeeeeeeeiecseceeeseeesseseee s eesesses s s sesnnss e 1
26 | [O7Z5GON | FRONT SHIELD BRACE .......cooooiiemreecreseesissssesssssssssssessesssessssessssessssssesen 2
27
28
29 | T105L-G** | COWL.ooreeceeceeeeeeeeeeeeeeeeeeeee s eee s 1
30 | [IUS5GOR | RIVET, 3/16" X 1" LG (ALUMINUM)......ooooveerrecreeeseeeseesieseseesssesss s 9

Service Parts Manual Page C-2


.?sku=71151G01
.?sku=71153G01
.?sku=71154G01
.?sku=00614G5
.?sku=71158G01
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71413G01
.?sku=16816G2
.?sku=27826G01
.?sku=35345G01
.?sku=74443G01
.?sku=01038G01
.?sku=16469G1
.?sku=01057G01
.?sku=70725G01
.?sku=71055G01
.?sku=71055G01

BODY - FRONT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | MOS70GIN | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ..o.ooomvveceeceeeeeeeeseeeeeeeses e 2
32 | [IUSBGOY | BOLT, 5/16 - 18 X 5/8" LG ..oouveeveerreeeceeeeseceeosseeeseeseeeess s 4
33 | pUs70-G3 WASHER, 5/16........oocvvervierreassesessesssasseessessses s 4
34 | 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) .....ooeveeeeererisieeessssses s 2
35 | PIIIUGO3 | WASHER, 5/16" (STAINLESS STEEL) (WITH TOP) w.oovooveeceeeceeeeecee e 2
36
37 | [IU37GOZ | E-Z-GO NAMEPLATE (GOLD)......ovireiresiescsienissssesssesssssesssssssessesssssssse 1
38 | [IBI7GOY | NUT, SELF-THREADING, 5MM STUD X 10MM HEX .....c.coveorvreerecrrenreerenenne. 2
39
40 * SERIAL NUMBER PLATE (EARLY PRODUCTION).......ovvuevrrrinieseressesnisneons 1
41 * EC PLATE (EARLY PRODUCTION) .....coouvvmrvirieaeiesssessess e 1
42 | PIOZLGOY | RIVET, 1/8" X 13/16" LG .ooooveeeeeeceeeeeeveeeeeeeeeeee e 4
43
44
45 | 74239-G01 | INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT.......cooivvrrirrirnrirrnnnnne. 1

Page C-3 Service Parts Manual



.?sku=10570G11
.?sku=71056G01
.?sku=00570G2
.?sku=01110G03
.?sku=71037G02
.?sku=71597G01
.?sku=01041G01

BODY - FRONT

Service Parts Manual Page C-4



BODY - MID SECTION

Ref Bod 2-2

Service Parts Manual

Page C-5



BODY - MID SECTION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70662-G01 | UPPER FLOORPAN.........co.omoeerveeemeeoeeeeeseeeeeeeeeseeseseseseseseesee e seneseenesesnenes 1
2 [UZ5TGOY | LOWER FLOORPAN.........ovmeiveeemeeeeeeeeeeeeeeeseeeseeeeseeseeeee e nee e 1
3 [OUZ5ZGOT | ACCESS COVER.....ooocoeeeveeeeeeesseeseesseessies oo sses s 1
4 ME60LGL | RIVET, 3/16" X 9/16" LG (ALUMINUM).........cooveeiveecrercreesseeseeseseseseesesesss 16
5 [O9I5GOT | FLOORMAT ....oooioeceeeeeeeeee oo 1
6 [0995-GUZ | FLOORMAT WITH HORN HOLE ....o.vvomveocveceeeecessesses e 1
7
8
9 70440-G03 | SEAT FRAME ........rvmicveeeeeeeeeeeeeeeeeeeeeseeeese e eee s 1
10 | porIs=Gg BOLT, 5/16 - 18 X 4/5" LG ...ooovvoeeveerreeeressseeesesesessssess s sssas s 2
11
12
13 | 70245-GO1 | BATTERY TRAY ...oomiiiioieeoceeeceeeeeeeeeseseeeeesseeeee e en s 1
14 | 70244-G02 | SPLASH PANEL......oovveoceeieeeseeossieseeesseesesss s ses s sses s 1
15 | porIs=Gg BOLT, 5/16 - 18 X 4/5" LG ...ooovvoeeeeereeeceessseeeseseseesssess s ssssssss s 8
16
17
18 | [IBIZGON | FENDER LINER (PASSENGER SIDE) .......cooovvecieicreseeesssesssesssssssesseessoone 1
19 | [IBIZG0Z | FENDER LINER (DRIVER SIDE).......oooiioeomrieceeesseeeseosseeosssesssessssssssesseessoons 1
20 | [BBIEGZ RATCHET FASTENER, 1/4" X 3/4" LG w....ovvvoeeeeeeeeeeeeeeeeeseeeeeeeeee e 8

Service Parts Manual Page C-6


.?sku=70451G01
.?sku=70452G01
.?sku=14601G11
.?sku=70995G01
.?sku=70995G02
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=71812G01
.?sku=71812G02
.?sku=16816G2

BODY - REAR

LABELS

1 - Includes ltems 3, 4
2 - Includes ltems 3, 4

SHUTTLE 2+2 AND CONVERTIBLE CARRIER

Service Parts Manual




BODY - REAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71912-G0** | REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3, 4) .....ccc.coe.ec..... 1
2 71334-G0** | REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3, 4).....cooerrrrrrererennnns 1
3 71318-G01 BAGWELL LINER .......oovvveverorioseeesssssssesseesssssssees s 1
4 [6816-G] RATCHET FASTENER, 1/4" X 9/16" LG ....ooovveoeverreeereessesseesseeesensseons 26
5 M0570-GIT | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ....ooocverceeceeeeeeeeeeeeeeeeseeneeen. 6
6 10570-G12 | RIVET, 1/4" X 9/16" LG (ALUMINUM) ........coveervercreeeresnseeesessseesssessees s 4
7 [8236-G]] RIVET, 1/4" X 3/4" LG woovveeeveoeceeeeseeeseesesessses s esssess s ssses s 2
8
9
10
11 | [BIZ6G0N | FENDER SCUFFGUARD (DRIVER SIDE) .......coooiviicieeeeessiosseesssesseesseseesoon. 1
12 | [5IZ6G03 | FENDER SCUFFGUARD (PASSENGER SIDE)........o.oovooveeeeeeereeeeeeerisnesenne. 1
13 | [E8IEGY RATCHET FASTENER, 1/4" X 3/4" LG w....ovvoeeeeeeeeeeeeeeeeseeeeeeeeeseseeeeeeenene 8
14
15
16
17 | [IBZOGOT | ACCESS PANEL ...oooooveoceieeeeeeeoeeeeee e 1
18 | EEBBZGUZ | '3 CLIP oo 1
19 | DPIIOZ-GOJ | SCREW, #8 X 5/8" LG (STAINLESS STEEL) w...oooeveeevereeecreoseeesseesseesseensoone 5
20
21
22
23 | [IBUTGOY | SEAT HINGE PLATE ....oooivoeceeeseeoesseeceeseseseeesssessesssses oo 2
24 | MUS70GIN | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) c..oovvocveeceeeceeeeeeeeeeeeeeeneeeenee 4
25
26
27
28 | TIEZBTOL | REARBUMPER .....oocooioiocoeeoceeeeeoeeeeeeeeeeeeeeeeesee oo eees e 1
29 | pos7IG3 WASHER, 5/16" .....ovoocveereereeeeeeeeeeeeeseseseseeeseseeessesesseseesessessee e s s 4
30 | FIIOZGUL | BOLT, 1/4 - 20 X B/4" LG eooreveoeeeeeeeeeeeeeeeeeveessesesseeseseesseses s 4

Service Parts Manual



.?sku=16816G1
.?sku=10570G10
.?sku=18436G1
.?sku=75126G01
.?sku=75126G02
.?sku=16816G2
.?sku=71320G01
.?sku=71364G02
.?sku=01107G01
.?sku=71609G01
.?sku=10570G11
.?sku=71578G01
.?sku=00571G2
.?sku=71102G01

BODY - REAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | FIBIEGOT | BUMPER PLUG .....oovocoeeceeeceeeeeeeeeeeeeee oo 4
32 | 14601-G17 | RIVET, 3/16" X 9/16" LG (ALUMINUM) .........ccorvmrrermreemreereeeneeeeeeeneeeeeeeeneee. 4
33
34
35
36 | I@55-GUY | REAR BUMPER (SHUTTLE 242) c..ooovoiioeoieeoiseeoseeeeeeeeeeeseesseeseses s 1
37 | 71398-GO1 | BOLT, 1/4 - 20 X 1 14" LG oooveeeeeereeereeeeeeseeesveesesessseesses s 2
38 | FIESEGUT | BUMPER PLUG .....ooveceeeceeoeeeeeeeeeeeeeeee e 4
39 | FIIOZTUL | BOLT, 1/4 - 20 X 3/8" LG oeorevooeeeeeeeeeeeeeeeeeeeeeeeee e 2
40 | FIBBEGOY | '3 TYPE NUT RETAINER ....oimiicseieeesceeeeesesseesssesseessses s 2
41 | [IBSTGOT | BUMPER STAY ..ooiiioceoecieoceescsessseesssessses s s 4
42
43
44
45 | [IBULGOY | ROCKER PANEL (PASSENGER SIDE)........cooccommieiiiesesinesosssesssssesssosssnssse 1
46 | FIBUZGOY | ROCKER PANEL (DRIVER SIDE) .......ooiceoreeeceeoseeeieeeeeeeeseeeeessssseeseeseneee 1
47 | [MoUSBTGH RIVET, 3/16" X 15/16" LG (ALUMINUM) ........cvvoorrrereeemeeeseeeseeeeeeeeeeeeeeen 4
48
49
50
51 | 71507-GO1 | SILL PLATE (PASSENGER SIDE).......oooiivoreeeemeeeemeeieseoseseseseesseesseeseeseesennnes 1
52 | [IBOZGOUZ | SILL PLATE (DRIVER SIDE)......cooiiireieeeseeiseeossssssesssiessssssssssssessssssssesssee 1
53 | [MB705-GH SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....vvoovveereeeeeeseeeeseeseeeees. 4
54 | pB37Z5G4 SPACER, 5/16" ......oeveeeeeeeeeeeseeseseeee e e e 4
55 | pUBSEGR LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cveoveereeeeeeeereeeeeeeeeeeeeeeeeeeneee 4
56
57
58
59 | 75960-G01 | LABEL (FREEDOM)........comooveeeeeeeeeeeseeeeeeeessesesseeeeseseesseeseseseessseseseesseseseeeee 2
60 | [EI6ZGUN | LABEL (FREEDOM SE).....cooiiorieicreseeessssisseessssssssssssssssssssssssssssssssssesssnee 2

Page C-9

Service Parts Manual



.?sku=71514G01
.?sku=71456-G01
.?sku=71455G01
.?sku=71102G01
.?sku=71554G01
.?sku=71457G01
.?sku=71501G01
.?sku=71502G01
.?sku=15058G6
.?sku=71507G02
.?sku=16705G1
.?sku=23726G4
.?sku=00654G2
.?sku=75962G01

BODY - REAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | FBIBAGUY | LABEL (FREEDOM LE) w...ooooooeceeceeeieseeieeseeiesseessesssesses e eeesee s 2
62 | BBAZZEGUY | LABEL (SHUTTLE) cooooooceeoceeceeeeeseee e seeseees s 2
63 | BSABUGIY | LABEL (TXT 242) coiioiioecieceecsessssessee s 2
64
65
66
67
68 * LABEL (SERIAL NUMBER) ........covuevereeeieceeeeeeseessseesesseessees s 1
69
70
71
72 | FAUZZGOY | SEAT WRAP MOUNTED NOISE SUPPRESSOR ......c..oovveeeeceeceeeeeeseeseeneone 1

Service Parts Manual

Page C-10


.?sku=75964G01
.?sku=35434G01
.?sku=35430G19
.?sku=74024G01

BODY - FOOTREST

ltems 1 - 22 Are For Use On

Shuttle 2+2 and Convertible Carrier Models Only

VIEWED FROM
FRONT OF
VEHICLE
21
Convertible

Ref Bod 2-4

Vertical
Frame

TWO BAG ATTACHMENT

30
26 - Includes ltems 27 - 30 27

=2l

(&

29 o8

‘s

Page C-11

Service Parts Manual




BODY - FOOTREST

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [U36ILGOY | FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 5) ....oovooveceeeceeeeeeeeenee. 1
2 70350-G01 FOOTREST ..oovvtoveeeeeceeeeeeeee e 1
3 [0362-G0]] FLOOR MAT ..o 1
4 74129-G01 REFLECTOR ....ooovovoveoeeeoeesesesssses e sssesssses s 1
5 [AI3ZG0] LABEL (WARNING) w.....ocvvoveeoeeeeseeeseeeseeeeeeees e eseeee s s 1
6 [9853-GT] END CAP, 1"...ooooooeesvoe e ss s 2
7
8 [AIZ6G0] | VERTICAL FRAME SUPPORT (PASSENGER SIDE) .......ooooveeeeeereeeereeereeanee. 1
9 [AIZ6GU | VERTICAL FRAME SUPPORT (DRIVER SIDE)........o..cveeeeereeeeeeeeeeseeienenann. 1
10 | poazr=ca BOLT, 3/8 - 16 X 1 1/2" LG .ooovvveoeeeeeeeseeeeeessessesesee e 2
11 | pUS6E0-GY WASHER, B/8" ......ovooveeeeseosseeeseesssess e ees s 10
12 | po7EeGy CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG w..oovoorveeceeeeeeeeeeeeeeeeeeeeeeeseeeeeeen 2
13 | [IU98GH LOCK NUT, 318 = 16 w..oooveeoeeeceeeeeeeeeeeeee e 10
14 | poazecy BOLT, 3/8 - 16 X 1" LG w..ovvocveeeeeoceeeeeeeses s 2
15
16 | [BEEIGUL | VALANCE PANEL w...ooovooceeeceeeeceeeeeeeeeeseeeeeeeeeeeee e 1
17 | [E8I6GY RATCHET FASTENER, 1/4" X 3/4" LG w....ovvoeveeeeeeeeeeeeeeseeeeeeeeseseeeeeeenene 4
18
19 | EBZEBGUL | SUPPORT ..ot 1
20 | pUIUBGH SELF THREADING SCREW, #12 - 24 X 3/4" LG ....cooeveeereeeeeeeeerereeeeeeeeenn. 2
21 | [UBETGH END CAP, B/4".......ooooeeevoeeeeeeeeeeeeeeeeeee e esseese oo 2
22 | pozrIG3 HOLE PLUG, 1/2"....oooevooeeeeseeeeesesso e esssess s 2
23
24
25
26 | [BIB3GUY | TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 27 - 30) ....oooovveoveocieeaaee. 1
27 | rEIB8GO TWO BAG ATTACHMENT ..o 1
28 | pZZ38T3 KNOB, 3/8 - 16 X 1 1/2" LG .ooeoreeeceeeeeeeeeeeeeeeeeeeseeeeeeees s 1
29 | M7ZE5Gl TEFLON WASHER, 5/16" ........rveoeveeeeeeeeeseeeeeeeeesseeseeeeses e 1
30 | FEIBTGUY SUPPORT BRACKET .....oocoomrveeeiessioeessesssesssse oo ssss s 1

Service Parts Manual Page C-12



.?sku=70361G01
.?sku=70362G01
.?sku=74132G01
.?sku=19853G1
.?sku=74126G01
.?sku=74126G02
.?sku=00427G4
.?sku=00560G1
.?sku=00769G2
.?sku=11098G5
.?sku=00426G8
.?sku=74149G01
.?sku=16816G2
.?sku=75268G01
.?sku=00106G6
.?sku=19859G1
.?sku=20271G2
.?sku=75183G01
.?sku=75188G01
.?sku=22238G2
.?sku=17255G1
.?sku=75187G01

BODY - ACCESSORIES

1 - Includes Items 2 - 4
16 - Includes ltems 17 - 20

einforcing Plate (Part of holder)

CENTER BASKET KIT

s e 4P
SS9
ET Sog9°

SIDE
BASK
KIT

Service Parts Manual

Page C-13



BODY - ACCESSORIES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 P8B6I-GUN | SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 2-4) ....oovvooeneae.. 1
2 [TIUZGU] BOLT, 1/4 - 20 X 3/8" LG....vvooveereeeeeeeeeeeeeeeeeeeeeeeeoeeesees s 1
3 P8660-G01] SAND BOTTLE HOLDER .....c.coorveicreeeseeeeosesessoesees s 1
4 P8659-G0]] SAND BOTTLE ....ooooveoceeoeeeeeesesseessee e 1
5
6
7 23300-G01 | BASKET DIVOT REPAIR KIT (INCLUDES SCOOP).........o..orveeererrerrserienerennens 1
8
9
10 | 75007-G02 | SIDE BASKET KIT (INCLUDES ITEMS 11 - 13)....coourveereeeeeeeersesenesesseensoone 1
11 | (360607 SIDE BASKET w.oooooeveoeceoceeeseeesseee s 1
12 | [IIOZGUY BOLT, 1/4 - 20 X 3/4" LG..o.vooorveeereeeeeeeseeeeeeeeeeeseeeeeeeseeeeesseeseseese e 3
13 | po793y FLAT WASHER, 1/4" (STAINLESS STEEL) ....voovvereeeeeeeseeeneeeeeeeeeeeenee 3
14
15
16 | [B003GUZ | CENTER BASKET KIT (INCLUDES ITEMS 17 - 20) coovooeveoeeeeeeeeeeeseeeeveeeeeone 1
17 | 75461-G01 CENTER BASKET ..o 1
18 | [IIUZGUY BOLT, 1/4 - 20 X 3/8" LG.oovveoreorreeereeseeesseesesesssees e 2
19 | po7I3sy FLAT WASHER, 1/4" (STAINLESS STEEL) ....voveveeeveoeeeeeseeesesesesesseesnoons 2
20 | pIUSGUY SCREW, #10 X 5/8" LG (STAINLESS STEEL) .....oovvoreereeeereeeceeseeeeeee 2

Service Parts Manual

Page C-14


.?sku=28661G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=28660G01
.?sku=28659G01
.?sku=75460G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=00793G2
.?sku=00793G2
.?sku=75003G02
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=00793G2
.?sku=00793G2
.?sku=01105G01

BODY - ACCESSORIES CONTINUED

Front of Vehicle

RAKE HOLDER AND RAKE

COOLER JUG
AND BRACKET

MESSAGE

HOLDER
AND BRACKET

BOX COOLER

Ref Bod 2-6

Service Parts Manual

Page C-15



BODY - ACCESSORIES CONTINUED

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 75509-G01 | MESSAGE HOLDER (ONE PIECE)........c.ovuorieerrereeseeeeseseiesseessessessees s 1
2 75496-GOL | MESSAGE HOLDER...........ccoueoeivesveeeeeeseeseees s esese s 1
3
4
5 [5395-GUT | COOLER JUG AND BRACKET KT .....oouiiiieeeeeoeceeeseeeeesseseees e 1
6 [5322-G01 | BOX COOLER AND BRACKET KIT w..oocvvirieoeieeeeossesecsies e 1
7
8
9 P5BB5-GUI | RAKE HOLDER........oo.oveeveoeeoeeeeseeceeessees s 1
10 | 00989-G6 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LG ....ovveeevereresreeseeesssesssessessees s 2
11 | moZrs3 LOCK NUT, 1/4 = 20 w.coooeoeeeoeceoeeseeeeeesee e 2
12 | [@EE5G] RAKE ....cooocvee oo s e 1

Service Parts Manual

Page C-16


.?sku=75495G01
.?sku=75344G01
.?sku=25885G01
.?sku=11027G2
.?sku=14735G1

BODY - ACCESSORIES CONTINUED

FOUR BAG ATTACHMENT KIT ™ =
-

1 -Includes Items 2 - 18

CX
x/> = /
ASH TRAY\\\Z//

Ref Bod 2-7

Page C-17 Service Parts Manual



BODY - ACCESSORIES CONTINUED

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 75355-G01 | FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 - 18) ....cooorvvvrecrereenea. 1
2 * TOP ASSEMBLY .....ooovoooveeeeeceeeeeeeeeeeeeeeee e eeseee s 1
3 * BOTTOM ASSEMBLY ....ooovomvieseeoeeessseeseesssesssees s 1
4 [[7651-G3 CLEVIS PIN, 5/16 X 1 1/8" LG..o.ooovveereereeeeseesseessseessseseesssee s 1
5 EBIZ9-GUT PUSH NUT, 5/16".......ooocveoeeeeceeeeeeeseeeeeees e 1
6 [[7651-G3 CLEVIS PIN, 5/16 X 1 1/8" LG....oooveeecveoreeeeeeeeeseesseesesesssesses s 1
7 [[7651-G3 CLEVIS PIN, 5/16 X 1/2" LG ..oooocveoeeereeeseeesesesseesssessessssesssse s 2
8 00559-G8 WASHER, 5/16" ......cveoveeeseereeeesesseeesosssessessessseessesssseeess s 3
9 EBIZ9-GUT PUSH NUT, 5/16".......ooocveoeeereceeeeeeseeeeeees e s 3
10 * CLEVIS PIN 3/8 X 1 1/4" LG ..veooeveoeveeeeeeeeeseeessoessees s 2
11 | pUS6E0-GY WASHER, B/8" ......oovoovveieiesessesssesssesssssssesesssssssess s sss s 2
12 * PUSH NUT, 3/8" .....oocveoceeeeeeeeeeeeeeeeeeeeseee e eness e en e 2
13 | M@E7Z8G] RUBBER BUMPER ..........ovmuevieoneeemeeeseeeseeeessesesesesesseessesssasse e 2
14 | 00150-G6 SCREW, #10 - 24 X B/4" LG w..ooooeveoevoeeeeeeeesesessoessees s 2
15 | pU559-GYH WASHER, #10 .....ocovoovveoeieseieesssseessessssesses oo ess s 2
16 | pUSBE-GH LOCK WASHER, #10 ......cocvveereeeeeeseeeeseeeseeeseeeseeeseeeseeeeesseeseeeesesesesnese 2
17 | pUsZeG3 NUT, #10 = 24 ..o 2
18 * LABEL (WARNING) w....cocvvaeveorsesessssessseesssessessssess s 1
19
20
21
22
23 | 75109-G02 | ASH TRAY KIT (INCLUDES ITEMS 24 - 27) w..ooivveeeeereeseenseeseeesssesessnsn 1
24 | 27731-GO1 ASH TRAY ....oooooieeoeeeeeeeeeeeeeeeeeeeees e 1
25 | 27736-GO1 GASKET .o 1
26 | 75108-GO1 BRACKET w...ooovcooveoseeeeeeesee s 1
27 | poIooG3 SCREW, #10 - 16 X 1/2" LG w..ooooveeeveoeeoseeesesesseesseesssessses s 4

Service Parts Manual Page C-18


.?sku=17651G2
.?sku=17651G2
.?sku=28129G01
.?sku=28129G01
.?sku=17651G2
.?sku=17651G2
.?sku=17651G3
.?sku=28129G01
.?sku=28129G01
.?sku=00560G1
.?sku=13728G1
.?sku=00559G5
.?sku=00565G5
.?sku=00526G3
.?sku=00100G4

BRAKES

Part of Frame

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes ltems 23 - 26

Ref Brk 2-1

Page D-1 Service Parts Manual



BRAKES

Ref Brk 2-2

53 - Includes ltems 54
56 - Includes ltems 57

BRAKE PEDAL

(VEHICLE WITH BRAKE LIGHTS)

-79
-59

Service Parts Manual

Page D-2



BRAKES

\CS

Front of Vehicle

82 - Includes ltems 84 - 92, 94, 95
83 - Includes ltems 84 - 91, 93 - 95
84 - Includes ltems 85

86 - Includes Items 87 - 91

92 - Includes ltems 94, 95

93 - Includes ltems 94, 95

100 - Includes Items 101, 102

Ref Brk 2-3

Page D-3 Service Parts Manual



BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 [UBIZGUN | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 10)....c.veomerereeeemeeoeeeeseeeeseeeeeseessseeseeeeseseseses e 1
2 [UBBI-GU] TORSION SPRING .......ooovvereteeeeeeeeeeeeeeseeeseeeeseee s 2
3 [[068Z-G0]] PIVOT PIN w.oooovotoeeeeeeeeeesesees s 1
4 pI07I-GoT PUSHNUT, 5/16"......ovocveoeeeoeseseeesssoesssessssssssssees s s 2
5 * BRAKE PEDAL .......oorvoeveeeeeeeeeeseeeseeeeseeeeeeesseeese e s ense s 1
6 [[0BII-GU] PARK BRAKE PEDAL w........oooviorveirreseseessessseseseesssessssssessssssssss s 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10) ...oocvooreeorererreosseseseeessssssssessssssssssssesssses s 1

8 * SERVICE BRAKE PAD .......coovuoeveoereeeeeeeeseeeeseseeeeeseeee s 1
9 * PARK BRAKE PEDAL PAD.........ccoooooviooreeeeriereeseseeseeeseeeeseeseseeaeseeeeens 1
10 | (566G OVAL RIVET, 3/16" X 7/16" LG w...cooveeerveerreeeseeeeeseseseseseses s 9
11
12 | [U58ZGUN | SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL)......oveevveeeeeeeeeeeeenn. 1
13 | [OSBLGUL | FLANGED BUSHING .....oooieeeceeeeeeeeeeeeeeeeeeee e 2
14 | [OBZ6GOL | TORSION SPRING ...oooocveeceeaeeeeeseeseseseseessess oo 1
15 | pUBA3Gy WASHER, B/8" ......ovoecveorseeeseeesss s e sseessss oo 1
16 | [I098GH LOCK NUT, 318 = 16 w..ooovoeeeeeceeeeeeeeeeeeee e 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20).........covveerrerrrererenn. 1
19 | poUZE3GUY SPHERICAL NUT, 5/16 - 24 .....oovoocveoevoeceeeeeesseesses e 1
20 | [MIOZBGY LOCK NUT, 5/16 = 24 ..o enes e 1
21
22 | [0I6IGO3 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26)...| 1
23 | pBUBZGOY EQUALIZER BRACKET ......oooiviireireeesesesesessssssees s essss s 1
24 | pBUB3TGOY BRAKE COMPENSATOR BUMPER.............oororerereeeeeeesseesseeseeeeresernenne 2
25 * BRAKE CABLE (DRIVER SIDE)..........omveeeeereeieeeeereeeseeesseeseeeseeaeeesennenns 1
26 * BRAKE CABLE (PASSENGER SIDE) .........oourverrrerreoeriessessisnseessesssoone 1
27
28 | DIIIGOI | RETAINING RING, 4/5" (STAINLESS STEEL) ...oovvocveecveeeseeeeeeeeeeeeeeeneeeeneeo. 4
29

Service Parts Manual Page D-4


.?sku=70612G01
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=70611G01
.?sku=15766G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=00963G01
.?sku=11098G9
.?sku=70969G03
.?sku=28082G01
.?sku=28083G01
.?sku=01111G01

BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 | [mU38EG3 CLEVIS PIN, 5/16" X 13/16" LG w....ooveeeeeeceeeeeeeeeeeeeeeeeeeeeeeees e 1
31 | [U3BTG3 COTTER PIN, 3/32" X B/4" LG ...ovvorveeeeeeeeeeeeeeeeeeeeesseeeeeseeseeneseneeeneeen e 3
32 | @EEEs3 CLEVIS PIN, 5/16" X 5/8" LG ....oovveorveereeoceeesseseseosssessssessssssseesssessssssssn s 2
33
34 | FUBULGOY | KICK-OFF LINK...ooooooooieeeoceeeoceeesseeeeeeeeeee e eseeeeeeeee s ess s 1
35 | [7838G NYLON BUSHING........oovvemvieeceereseseseesesesssesssesssessss s 2
36 | pUB3LGI TEFLON WASHER, 3/8" ......oovoovvveveeeveoeesessseesssesssesssssssessssss s 2
37 | 00559-G8 WASHER, 5/16" .....oeooeveereereeeeeeeeeeeeeeseeeseseeseeeseeses e e sesesseanseseessenssne s 2
38 | [MU3BTS3 COTTER PIN, 3/32" X B/4" LG ...ovvoeveeeeeeeeeeeeeeeeeeeeeseeeeeeeeeese e 2
39 | FOUIBGOY | KICK-OFF CAM PIVOT .ooooiooiieecseseseesesesseessesesseeseseessssss s essssssss s 1
40 | [OUI7GH FLANGED BEARING .......ooovvomrveocseseseeseeessoesseesssessses s sssas s 2
41 | FUSBTGOT | KICK-OFF CAM....ooiooceeoeceeeeeeeeseeeeeeeeeeeeeseeeeseeeeseeesees e ense s 1
42 | [IZIEGOY | SETSCREW, 1/4 - 20 X 1/2" LGuooooveeeeeoceeeseeeeeeeeeveeeeeeeeeeeseeese e 2
43 | [FI3333 SPACER ......ooeveeeeeesesete s 1
44
45 | FUTIBGOL | ADJIUSTABLE BUMPER .......cooooicioieeeeeeeceeeseeeseeeeeeeesesesseeeeeeeeesees e 1
46 | [COZ7GY LOCK NUT, 5/16 = 18 .e.vveoceeeeeeeeeeeeeeeeeeeeseeeseeeeeeeeesees s eses s 1
47
48 | [OUBUSGOY | CATCH BRACKET ...ooivoeceesceeecseeseseesssesssessessseeseses s sss s 1
49 | pUZIEGH BOLT, 1/4 - 20 X 3/8" LG ....cvooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo 2
50 | pUBEEGR LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cvvorveereeoeeeeeseeeeeeeseeeeseeeeeeenee 2
51
52
53 | 70690-G01 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 79)......covroreeeemeeeeeeeseeeeeeeseseesseeeeseese e 1
54 * BRAKE PEDAL .......oorvoeveeeeeeeeeseeeseeeeseeeseeeesseseseesesessses s esse s 1
55 | [OBILGUY PARK BRAKE PEDAL w........ooovvorveirreeseeesseessesesees s ss s 1
56 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD .......oovueeeeareeeseeeseeeeseeseeeseseseesseseeeeeeseeennene 1
58 * PARK BRAKE PAD............cvvoeveerreeeeeoeeeeesssesssseseessssseesssssesss e 1

Page D-5 Service Parts Manual


.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=14443G2
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G01
.?sku=00414G6
.?sku=00654G2
.?sku=70611G01

BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
59 | [E766-G1 OVAL RIVET, 3/16" X 7/16" LG ......oorveoereeeceeeeeeeeeeeeeeeeeeneeeeeee e 9
60
61 | 70258-G02 BRAKE PEDAL PLATE ......ooooviorveoreessese s ssessssssessss s 1
62 | [UBBZGOY PIVOT PIN w.oooovooeeoeeeeeveessses s 1
63 | [UBBIGUY TORSION SPRING ........ooovvooerieeeeeeeeeeeeeeseeeseeseeeee s 2
64 | [Z06ZGY PUSHNUT, 5/16"......oooeveoeeeeoeeeeoseeessseesssssssessessssees s es s 1
65 | pO737-GY SCREW, #10 - 24 X 718" LG w..oooovveoeveeeeoseeeseeesseesseees s 4
66 | DO739GH RUBBER NUT, #10 = 24 .......oooiooreeeeeeeeeeeeeeeeeeeeeeeeeeeeees s 2
67 | 22362-G3 BRAKE PEDAL STANDOFF .........ooovoieeeeeeeeeeeeeeeseeeseeesseeneeeneeeseeen oo 2
68 | prIZ7GOq CONICAL SPRING .....ooooovveieernseesseeesesssesesesssessses s 2
69 | 11098-G7 LOCK NUT, #10 - 24 ...oooooeooveeseeeseeeesee e 2
70 | 10606-G8 MICRO SWITCH......oovoocveeeeeeeeeeeeeeeeeseee e 1
71 | pogsrGh BOLT, #6 - 32 X 1 1/4" LG.oooeeooeeeeeeeeeeeeseeeseeeeee e 2
72 | posEoGH WASHER, #10 .....ocovoovveoeseseisesseesssessesesses s sss s 2
73 | posEeG3 WASHER, #6 ......oocvvoervoorseeeseseesessssesssesesses s s s 4
74 | pUsE5G3 LOCK WASHER, #6 ......coooovveoeveeoseeeseeeneeeeeeessseseeesesssesees s s 2
75 | posZEGH NUT, #6 = B2....coooocveoceeeeeeeeeeeee s s 2
76 | M3E5IEGH SCREW AND LOCK WASHER, #6 - 32 X 1/4" LG (BRASS) ........cooorrrenne.. 2
77 | @B PUSH ON MALE TERMINAL ......cooorvrrmrrarereesseseseesesesssesssessssssseessessseons 2
78 | pEBUSG WIRE HARNESS (BRAKE LIGHT) ....ovooeveoeeeeeeeeeeeeseeeeeeeeeeees e 1
79 | m7BIBGH WIRE TIE ..oovooeeeveeseeeeeee e 3
80
81
82 | [FUYYBGUI | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92, 94, 95)........ 1
83 | [FUYIBGUZ | BRAKE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 84 - 91, 93 = 95) .......crvomrrerceeeceeeeeeeeseeeeeeeseseeeeeeeeeenen 1
84 | 70794-GO1 BRAKE SHOE KIT (INCLUDES ITEM 85).........ovvveereeereosrienssenssesseessoons 2
85 * BRAKE SHOE .......oooveoorvieceeoeeoeseoss s ssses s 2
86 | E792a=GUY BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91).......ovorreerreerreeeeeeeenenae 2
87 * UPPER SPRING ........orvvoeveieeeeeeeeeeeeseeesseeseeeeeseeeese e 1

Service Parts Manual



.?sku=15766G1
.?sku=70682G01
.?sku=70681G01
.?sku=12064G1
.?sku=00737G8
.?sku=00739G1
.?sku=27137G01
.?sku=00957G1
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=70998G01
.?sku=70998G02
.?sku=27944G01

BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
88 * LOWER SPRING .....ooovvueieimviaeeeeeeieesessesseesseessessseses s nnens 1
89 * PIN oo 2
90 * CUP AND SPRING ....oovvveveicieeesesssessies s 2
91 * ADJUSTER SPRING..........orvorrerrreseieesssssseesseessssssseesssessseseses e 1
92 | [FZ58ZGOa BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ....... 1
93 | [Z5BZGO3 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCLUDES ITEMS 94, 95)| 1
94 * ADJUSTER ...ooovvovoooreoesseesseeeeses s ssses e 1
95 * TEFLON WASHER ........ovurveereeeeeeeeeseseesesseseesse s 2
9 | [7083GZ BOLT, 5/16 - 24 X 1" LG w..eoocvecveeeeeeeeeeeeeeeeesees s se s 8
97 | MEIZEGH LOCK NUT, 5/16 = 24 .oocvvoecveoceeeeeeeeseeseeessses s 8
98 | PIBUTGY INNER BRAKE DRUM WASHER, 1 5/16" O.D. X 1" 1.D. X 1/32".......covvrrrrreen.. 2
99
100 | PIB07-GJ BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102).........coooorveeerrrerrenns 2
101 * BRAKE DRUM ........orvmmeresereessoeseessssosssse s sssssess s 1
102 | [U86ZGY LUG BOLT, 1/2 - 20 X 1 3/16" LG c..oovvoeveeeeercseeereesesesesesssesesesssessesnseons 4
103
104
105 | EIB30GY OUTER BRAKE DRUM WASHER ........c..ovvorrerereesesssseesseessssesse s 2
106 | pUSIB-GY CASTELLATED NUT, 3/4 = 16 ...c.veoeeeoeeeeseoeseeessesesseessesessesssssessses s 2
107 | [OU3B7-GY COTTER PIN, 1/8" X 1 1/2" LG oeoveoveeeeoeceeeeeesieseeeseeeeeeeeee oo 2
108 | FZIZEGUN | SPINDLE CAP.....oooooeoeeeceeceeeceee e 2
109
110 | [Z036-G0N | BRAKE CABLE BRACKET (PASSENGER SIDE).........covvivirrerrreenresenreensonn. 1
111 | FZ036-GU | BRAKE CABLE BRACKET (DRIVER SIDE) .......cooroivieeeecreerresseseeesrsneensenenes 1

Page D-7

Service Parts Manual



.?sku=72582G01
.?sku=72582G02
.?sku=17083G2
.?sku=15126G1
.?sku=21809G1
.?sku=21807G1
.?sku=19862G1
.?sku=21830G1
.?sku=00518G8
.?sku=10387G1
.?sku=74175G01
.?sku=72036G01
.?sku=72036G02

BRAKES

Service Parts Manual Page D-8



CARBURETOR AND CHOKE

27 \\\

27

SN
. o Oy

T e 14

i j =~

o I
% T

1 - Includes ltems 3,5 -7,9 - 20
2 - Includes ltems 4 - 6, 8 - 20

Ref Cac 2-1

Page E-1 Service Parts Manual




CARBURETOR AND CHOKE

Ref Cac 2-2

AIR CLEANER

Section

Service Parts Manual

Page E-2



CARBURETOR AND CHOKE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 72558-G02 | CARBURETOR ASSEMBLY (FOR FUJI ENGINE P/N EH29CPG5011)
(INCLUDES ITEMS 3,5 - 7,9 = 20) ...oovooereeeeeeeeeeeeeeeseeeseeeeseeeeseseseneeenes 1
2 72558-G04 | CARBURETOR ASSEMBLY (FOR FUJI ENGINE P/N EH29CPG5012)
(INCLUDES ITEMS 4 - 6, 8 = 20) ....oooorveeereeeeeeeeeeeeeeeeneeeeseeeeseeeesee e 1
3 P6646-G01 MAIN JET (H90) ....vvoorveoeveeeeeeesesseesssesssssssses s ssees s 1
4 P6646-G0]] MAIN JET (#88) .....ooorveoeresesesssoosseessseesssssssss s s s esssssss s 1
5 * CARBURETOR BODY .......ooovumveereeeeeoeeesseseseeeseeesseseseessss s 1
6 * PILOT SCREW .....ooooveocveeeeessieseeessseessss o ssssese s 1
7 P6649-G0Y PILOT JET (H46) ..c.ooocveoeeeeeeoeseeseees e 1
8 26649-G09 PILOT JET (#44) c.ooeeooeeeeeeeeeeeeeeeeeeeeeeee oo 1
9 P6841-GU] PLUG ..o 1
10 | [Z306G0T GASKET ..o 1
11 | [ZEE50n NEEDLE VALVE ....ooooorvooereoeeeeessesssesesessses s ssssss s 1
12 * MAIN NOZZLE ........oovoomreeeeeeeeeeeeeeeeeesese s seseeeesees e es e 1
13 | 26648-G01 FLOAT .o 1
14 | p68A0-GUY FLOAT PIN..oooovotoveoeseeeeseesssss s 1
15 | p68a3Gol FLOAT BOWL GASKET ...ocovooveereeocsesesee s 1
16 | P6844GUl FLOAT CHAMBER..........ooorvveeveeseeeseeoeseeeeeeeeeeeeeses e ense s 1
17 | P6839G0n BOWL SCREW .......ooveoeveeeeeeeeeeseeeseeeeseeeseeee s eseseesessses s enseanseensesen e 1
18 | 26838-G01 BOWL GASKET .....oooveoeveoeeeeesceseeessee s 1
19 * DRAIN SCREW ......oovvomvoieeeassoesesessseessse s sssssees s 1
20 | pEBEUGUY VENT TUBE .....ooooeveoceeeseeeeeeeee oo 2
21
22
23 | pEBAE-GUY | MAIN JET (#86) (FOR ELEVATIONS OF 3000 FT - 6000 FT).....ooooovvvorrrnnnanee. 1
24 | pEBAEGUA | MAIN JET (#84) (FOR ELEVATIONS OF 6000 FT - 10000 FT).......cvvorrrreneene.. 1
25
26
27 | E67Z6GON | CARBURETOR MOUNT GASKET.......omvieieeiceeocseseeoesssssseessisssssssessssseso 2
28 | PBB37GUN | CARBURETOR INSULATOR .....oovoiveoceeoeeeeeseeoeseeeseeeeseessseeeeeeessses e 1
29

Page E-3

Service Parts Manual



.?sku=26646G07
.?sku=26646G01
.?sku=26649G05
.?sku=26841G01
.?sku=72306G01
.?sku=72578G01
.?sku=26840G01
.?sku=26843G01
.?sku=26844G01
.?sku=26839G01
.?sku=26650G01
.?sku=26646G08
.?sku=26646G02
.?sku=26726G01
.?sku=26637G01

CARBURETOR AND CHOKE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

30

31 | PBBIZGO | CHOKE CABLE (WITH NUTS) cooovoocoeeceeeeeeseeeseeeeeeeeeees e 1
32 | posEsG3 LOCK WASHER, /16" ........oorverereeereeseeeseeessesssessses oo ssssse s 1
33 | pungsG3 JAM NUT, 9716 = 18 ...oeoeeoeeeoeeesvseeeveseseessee e 1
34 | FZIEEGOT | RETAINER ...ooooiooieeeeeeeceeeeeeeeseeeeee oo 1
35 | FZI5ZGOY | CHOKE CABLE ADAPTER......ccoooiiioeeoieeecsiosseesseosssesssiesssssssesssessssessssssse 1
36 | pUndEG3 JAM NUT, 5716 = 24 ..o 2

Service Parts Manual

Page E-4


.?sku=25693G04
.?sku=00568G4
.?sku=00545G4
.?sku=72155G01
.?sku=72154G01
.?sku=00544G4

CLUTCHES

ice Parts Manual

Page F-1



CLUTCHES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 EEI5ZGUN | DRIVE CLUTCH oo 1
2
3 pU73-GY BOLT, 7/16 - 20 X 6 1/2" LG ..vvvooeveoereeeeeeeeeseesseeesseesseess s 1
4 DU566-G2 LOCK WASHER, 7/16" ......coooervereereeeseosessesesssesssosssssssess s ssessese s 1
5 P5757GT PILOT WASHER ....oocvooeveeeeoeeeeeeeseeesee e eees e 1
6
7 P630I-GU4 | DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ....coooovevcrecreneeane. 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10).........rveerreerreereeeereennenn. 1
9 pU979-GUTl SCREW, #10 - 24 X 718" LG ...eooveoeveereeeeeeeeeeeeeeseeeeeeeeneeeeseeseeen e 3
10 | P6A79-Gon RAMP BUTTON ...ooovoicveoeeeeees s sses s 3
11 * CAM oo 1
12 | pZ600Gy SPACER, 1 112" .oooooooeeeeeeeeeeeeeeeeeeee oo 1
13 | pB30ZEso COMPRESSION SPRING ......oorverreeeeeseeeseeeseeeseees e e 1
14 * SHEAVE AND POST .....oooovoieienessessesseesseessessss s sseses s 1
15 | pErZ7o-Goq HEAVY DUTY RETAINING RING .........oovorveerieemeesereeesessesssesseessessseons 1
16
17 | puzarsy BOLT, 5/16 = 18 X 4" LG ..oocveoereeceeeeeeeeeeeeeeeseeeeeeeseeeneees e 1
18 | pUSE5-GY LOCK WASHER, 5/16" ........ooorverereeereseeeeesesseesssesssss s sssssessess s 4
19 | p5E6eGy RETAINING WASHER .....oovomrvrirreieseseseseeses s 1
20 | FZOSATGOL | DRIVE BELT ....ooioiceeeceeeeeeeeeeeeeeeeseeeeeee e 1
21
22 | [Z328G01 | DRIVE BELT (HIGH ALTITUDE) .....orvoocveeceeeceeseeesseessees e 1
23
24 | PEUSZGUN | DRIVE CLUTCH (HIGH ALTITUDE) w...ooooooieoeeeeoceeeeeeeeeee e 1
25 | pPE3UIGU3 | DRIVEN CLUTCH ASSEMBLY (HIGH ALTITUDE)

(INCLUDES ITEMS 12, 14, 15, 26, 27, 28, 29) .......ovveerreerreemeeeereeenresereenreee 1
26 * CAM oo 1
27 | pE30ZGO] COMPRESSION SPRING ........orvvaevereroeseeseeesssessees s 1
28 * MOVABLE SHEAVE (INCLUDES ITEMS 9, 29) ......co..orveerreenreereeeeeseneonn. 1
29 | [Z3zETo RAMP BUTTON, 4 CYCLE ......oooveoeoeeeeoeveeseeeeeeeeeeeeeeee e 3

Service Parts Manual Page F-2


.?sku=26952G01
.?sku=26952G01
.?sku=00473G9
.?sku=00566G2
.?sku=25757G1
.?sku=26301G02
.?sku=00979G01
.?sku=26479G01
.?sku=24600G1
.?sku=26304G01
.?sku=26304G01
.?sku=27270G01
.?sku=00441G8
.?sku=00565G8
.?sku=25756G1
.?sku=72054G01
.?sku=72328G01
.?sku=26952G01
.?sku=26952G01
.?sku=26301G03
.?sku=26304G01
.?sku=26304G01
.?sku=72324G01

DIRECTION SELECTOR

1 - Includes Items 2 - 33

Top of Seat
Support Panel

Ref Dsl 2

Page G-1 Service Parts Manual




DIRECTION SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [Z7ZIG0] | DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33) .....cocoooe...e... 1
2 [[3256-G0]] DIRECTION SELECTOR BRACKET WITH BUSHING .........ccoocovverrennenn. 1
3 [0Z33-G0]) DIRECTION SELECTOR SHAFT .......oorviumiiarioeeseesesessses s 1
4 [Z738G0] DIRECTION SELECTOR CAM......rvvmrveemeersseeeseesesesssessesssssssesseesseons 1
5 [A390-GT] LOCK NUT, 318 = 24 ... 1
6
7
8 (272250l NEUTRAL LOCK PIN ....oooocvooeeeeceeeeeeeseeeeeeese s 1
9 2733600 COMPRESSION SPRING, 3/8" X 5/8" LG ........oorveerreerrererreeseresnessseeeereen 1
10 | ZrZson NEUTRAL LOCK BRACKET ....ovvuveereeoceoscsssssseesesessses s 1
11 | por3aEsy LOCK NUT, 1/4 = 28 ..o 1
12 | p857EGUn EXTENSION SPRING .....oovvooviereeeseeeeeeeeeeeee e eseeeseeesseesse s 1
13 | Zr3Zson BALL STUD, 1/4" .....oooeoooeeeeeeeeeeeeeeeeeseeee e eeese e 1
14 | por33cy LOCK NUT, #10 - B2....oooeoeeooeoeeeesssesese oo ssees s 1
15
16
17 | 2735500 MICRO SWITCH......ovooeveeeeeeeeeeeeeeeeeeeee oo 1
18 | pIOBZGUT SCREW, #4 = 40 X 1" LG w.ovoeveeveeeeoeeseseeeseseessoe s 2
19 | pUSEIGY WASHER, #4 ......oocvooevoeeseeeeoeesessseseses e 2
20 | pUSESGT LOCK WASHER, #4 .......oooovooeveeseeeeeeeeseeeeeeee e 2
21 | puosZEG3 NUT, #4 = 40....coooevoeeeeeeeeeeeeeeeeeeeeeeee e 2
22
23
24 | [3Z90GO3 REVERSE WARNING BUZZER .........ovvooeeeeeeeieeeeeseeeeeeeesseesseeseeeessnenee 1
25 | pIOB3GO SCREW, #6 - 32 X 3/8" LG ....veoeveeeeeeeeseeeeeeeseeeseees e 2
26 | pEO78-G34Y 18 GA WIRE (RED 7") w.ovvoocveoecseocsosesesesesssss s s snssss s sssesssss e 1
27
28
29 | Zr3aon PUSH / PULL SHIFTER CABLE .........orvoeveceeeeeeeeeeeeeeeeeeesee s 1
30 | perZrGuy CUP WASHER, 14" .....ooivoeeeeeeseseeseseseseesssseessssssesessssssses s sss s 4

Service Parts Manual



.?sku=72721G01
.?sku=74456G01
.?sku=70233G01
.?sku=72738G01
.?sku=14390G1
.?sku=72724G01
.?sku=72733G01
.?sku=72729G01
.?sku=00734G2
.?sku=28574G01
.?sku=72732G01
.?sku=00734G5
.?sku=72736G01
.?sku=01062G01
.?sku=00559G1
.?sku=00565G1
.?sku=00526G2
.?sku=73290G03
.?sku=01063G01
.?sku=25978G345
.?sku=72734G01
.?sku=25727G01

DIRECTION SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | Zr3=Go COMPRESSION SPRING, 19/32" X 1" LG ....ooovveveeeeeeseeeereeesreeessneree 2
32 | rZEssGUl SHIFTER BRACKET WITH BUSHING «......oovveeeerecseeeseeeee e 1
33 | puor3EsGy LOCK NUT, #10 - B2....cooeoeeeoeooeeeeeseseessee oo 1
34
35
36 | FUZZTGOT | SCREW, 1/4 - 20 X 718" LG.oovvooeeeeeeeeoeeeeesseesseesesesessssssssseessssssses s 2
37 | mozrsZ LOCK NUT, 1/4 = 20 w.oooeooeoeeeoeeseeeeesese s 2
38
39
40 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM ......oirromrrearreeceessseessesssesssssssssssssssssssssses s 1
41
42
43 | FIZ05GOY | DIRECTION SELECTOR HANDLE .......o.civoereeereeeeeeeeeeseeeeeeeeeeesee e 1
44 | po7E0G3 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) .....ovvvrreerrrrrrrnriesseneen. 1
45
46
47 | [7BIBGY WIRE TIE oooovooeveeeceeeeeee oo 1
48 | DIOZZGOT | CABLE CLIP......oiioieeeceeeceeeceeesesesesees s 2

Page G-3

Service Parts Manual



.?sku=72735G01
.?sku=74455G01
.?sku=00734G5
.?sku=70227G01
.?sku=11027G2
.?sku=71205G01
.?sku=00740G4
.?sku=17618G1
.?sku=01072G01

DIRECTION SELECTOR

Service Parts Manual Page G-4



ELECTRICAL SYSTEM

1 - Includes ltem 2
5 - Includes ltems 6 - 10

Front of Vehicle

%@
See BODY @ 30
Section 32

See
Starter/Generator

RED Section

RefEle 2-1

Page H-1 Service Parts Manual



ELECTRICAL SYSTEM

Ref Ele 2-2

47 - Includes ltems 48 - 73

To F2On
Starter/Generator

Service Parts Manual

Page H-2



ELECTRICAL SYSTEM

FUSE BLOCK

HORN BUTTON

HORN Front of Vehicle

Seatwrap
Support

Ref Ele 2-3

Page H-3 Service Parts Manual



ELECTRICAL SYSTEM

Ref Ele 2-4

110 WHT to BLK from Harness - Both Sides
BLK to BLU/WHT from Harness - Both Sides
RED to WHT from Harness - Driver Side
RED to YEL from Harness - Passenger Side
RED TO BRN from Harness - (W/O Turn Signals)

Service Parts Manual Page H-4



ELECTRICAL SYSTEM

TURN SIGNALS
113 - Includes Items 114 - 118

121, 122 131

g/ 123, 124 136 132,133 \
/\ 125 145 137, 138 )
o 146, 147

Ref Ele 2-5 FUEL GAUGE, LOW OIL PRESSURE LIGHT, AND KEY SWITCH

Page H-5 Service Parts Manual



ELECTRICAL SYSTEM

HOUR METER

155 - Includes ltems 156 - 160

Front of Vehicle

Seat
Support
0)
\ Electrical
| / \_— Components
//‘ \ \ Cover Solenoid
/ \
/ |
/ \
\
|
\
Ref Ele 2-6

Page H-6

Service Parts Manual



ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 PEB5I-GUZ | IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2)......orvoeeeeeeeseeeseeereeaee. 1
2 g6707-G0]] BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10 MM LG .........cvvorrerneenn. 1
3
4
5 PE652-G0T | IGNITION COIL ASSEMBLY (INCLUDES ITEMS 6 - 10) .....oovveoceeeereeeeeneeaee. 1
6 * IGNITION COlL.vovvvereeecreeseeeseeeseess e 1
7 * SPACER ..ooooeeoeeeveee v 1
8 * LOCK WASHER ....oocoooevereeeeeeeseeeeeeeeeeeee e eses s 1
9 * NUT oo 1
10 * SCREW.......ooooveoeiesesees e sseessees s s 1
11 | [3632G] NUT, MB X L. ceeess e 2
12
13
14 | E5BB7GUN | 6 GAWIRE (BLACK, 6", F1-A2)....coooiireeceeeceoeceoseseoseeessses s 1
15 | p5682GY TERMINAL COVER ...ooooomvooeeeeeeeeseesseesseessses oo 3
16
17
18 | 24775-G* BATTERY, 12V ...o.ooooooeoeieooseoesseesseesese s esss s 1
19 | pUgEZGy BOLT, 5/16 - 18 X 1 1/4" LG ..vreeoeveoeeeeeeecveeeseseeesssess oo 2
20 | pO9YZGOY | LOCK WASHER, 5/16" (SILICON BRONZE)..........covveoveeeeeeeeeeeeeeeeeeeseeeseee. 2
21 | DOYYZGOL | NUT, 5/16 - 18 (SILICON BRONZE) .........cvveeeereeeeneeeereeseeeeeeeeeeseesseesenene. 2
22
23 | [ZIOLGOY | BATTERY HOLD DOWN.......iviiieereeaceeseeseseesesssessses s 1
24 | 00438-G6 BOLT, 5/16 = 18 X B/4" LG w..oooveoreeeeeeeeeeeeeeeeeeeeeeeseeses oo eeeeneeeeeeeee 1
25 | pUSE5-GH LOCK WASHER, 5/16" ........ooovveoemreeeeeeeeeeseeeeeeeeeseseeeseees s 1
26 | DITIOGO3 | WASHER, 5/16" (STAINLESS STEEL) w..ooovvooeeeeeeeseeoeseeseeeseeesseesseesssenes 1
27
28
29 | E7OZZTUOT | GROUND CABLE.......coeeeeeoeeceseeeseeeeeeeeeeeeeeesee e 1
30 | EBITEGIY | 14 GAWIRE (BLACK, 6") ooooiveeeeeeceeecsescseenssssseesssessssssssss s esssssssessssnssenes 1

Page H-7

Service Parts Manual



.?sku=26651G02
.?sku=26707G01
.?sku=26652G01
.?sku=13632G1
.?sku=25887G01
.?sku=25682G1
.?sku=00962G1
.?sku=00993G01
.?sku=00994G01
.?sku=72101G01
.?sku=00565G8
.?sku=01110G03
.?sku=27044G03
.?sku=25976G19

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | 00438-G6 BOLT, 5/16 - 18 X B/4" LG ..o.eooveoeeeceeereeseeeeeeeeeeseeses e 2
32 | MUZrGy LOCK NUT, 5/16 = 18 .o.vveocveoeeeeeseeeeeeeeeeeseeeseeeeseeeesess s eeses e eeseaesesnesenee 2
33 | pPBB76-GOY | FLANGED BOLT, M6 X 1 X 23 MM LG ...ooovorerreocrecrereseesessseesseesssesssenes 1
34
35 | P5I7ZGBY | 6 GA WIRE (BLACK 23", F2 - SOL).....iveeiveeeeeeeeeeeseesseesseissessssesesessensess e 1
36
37 | 70899-GO1 | WIRE HARNESS (CONTROL).....ooirveererereeseessssnsssesssessssssssssseesssssssessse 1
38
39
40 | [7BIBGH WIRE TIE ovooveocveoeoeaeesee s AR
41
42 | EBUBTGTT | COVER ..o se e 1
43 | [EZ69GI WASHER, 1/4" ......ooocoeeeeeeeeeeeee e 1
44 | polIZ=GH SCREW, 1/4 = 14 X BI8" LG.ovveoereeoeeeeeeoeseeeseseseesssess oo 1
45
46
47 | [3059GOYJ | ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 48 - 73) ....c.ovvvencrennan. 1
48 | [F30L7-GUY BRACKET ..ot eesees s 1
49 | BI739GUY VOLTAGE REGULATOR ....o..ooovirmmviosieseseesesesssesesssssesssssessessesnssessesesnnnes 1
50 | pUAISG3 BOLT, 1/4 - 20 X 1 1/4" LG.oooovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeess s 1
51 | [C0Z7-GZ LOCK NUT, 1/4 = 20 .o 1
52
53 | p7736-Goq IGNITOR ...o.ovoveeee s 1
54 | pUBEIGY BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....ovvvcveereeeeeeeeeeeneeeeeeneenne. 1
55 | pUZIEGH BOLT, 1/4 - 20 X 5/8" LG..oooeverrveeeeeeeeoeeeeeeeeeseeeeesseesseesseeeeseeses s 1
56
57 | p7Is3GOq SOLENOID ..o 1
58 | pUZIETGH BOLT, 1/4 - 20 X 5/8" LG..oooeveeceereeeeeeeeeeeeeeseeseesseessees s 1
59 | [C0Z7-GZ LOCK NUT, 1/4 = 20 oo 3
60

Service Parts Manual

Page H-8


.?sku=11027G1
.?sku=26676G01
.?sku=25972G85
.?sku=17618G1
.?sku=73049G01
.?sku=16469G1
.?sku=00114G6
.?sku=73059G01
.?sku=73057G01
.?sku=27739G01
.?sku=00415G2
.?sku=11027G2
.?sku=11027G2
.?sku=27746G01
.?sku=00661G8
.?sku=00414G5
.?sku=00414G5
.?sku=27153G01
.?sku=00414G5
.?sku=00414G5
.?sku=11027G2
.?sku=11027G2

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | [ZIEG3 PUSH ON MALE TERMINAL ....oooorveimeeeeeeeeeeeeeeeseeeseeesseenseeeeeeeesesnrsene 2
62 | pUBEUGY WASHER, 1/4" ... 1
63 | pUBEAGY LOCK WASHER, 1/4" (STAINLESS STEEL) .....ovvvverveerreeseesseesseesseesooons 1
64 | pUOS3ZGT NUT, 1/4 = 20...ooooeveeeeeeeeeeeeee oo 1
65
66 | [Z91ZGT PUSH ON MALE TERMINAL .....cooorvvrmrrarereessseseesesesssesssssssessseessesesseons 2
67 | pUO565-GY LOCK WASHER, #10 ......ovverveorreeseeoeesessesesesssessses s sse s 2
68 | pUSZ6G4 NUT, #10 = 32....oooeoeeeoeeeoeeeeeeeeese e 2
69 | PEUT8GHY 18 GA WIRE (BLACK, 5 3/4") ....oooorveeeeeeeeeeeeeeeeeseeeeeeess s 1
70 | 22585-G3 IN-LINE FUSE HOLDER .......oovvooeieeeossseesssesseesseesseessss s 1
71 | posE5-GH LOCK WASHER, 5/16" .......oooovierreresessseessesssssssseesesesssss s sssssssssees oo 2
72 | pusEEs3 JAM NUT, 5716 = 24 ..o 2
73 | =Tz 6 GA WIRE (BLACK, 24", B+ - SOL) .....ooverreeereeeeeeeseeeeeeeeee e 1
74
75
76 | EZBrEGT FUSE BLOCK .....c.oooeeoeeeeseseeeeeesseeeseeeeeee e neees e eese e 1
77 | DIOZTGOL | RIVET, 1/8" X 13/16" LG .oocveoeeeoeeeeeeeeeeeeeeeeseeeeeeeeeeeeeoeee e 2
78 | MB39ZGT 15 AMP FUSE ...ooooooveoeececeioceeess s 3
79
80
81 | BZBEUGH HORN .....c.ooorveeeeee oo eee e 1
82 | puaEGy BOLT, 1/4 - 20 X 5/8" LG...oovvvoereercreeeseesesesesesssesssessses s sssess s 1
83 | DIIIOGUY | WASHER, 1/4" (STAINLESS STEEL) ...oouivoeieeeceeeseeeseesseesseessseesssesssessse 1
84 | pUBEEGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cvvoveereeoeeeeeeeeeeeeeeeeeseeeeeeeeeee 1
85
86 | M731BGH HORN SWITCH......oovvomrieeieeeoceeoesseesseeseseseses s 1
87 | 3833 HORN SWITCH CAP AND NUT ... 1
88 | E7UBBGOL | HORN SWITCH BOOT ...ooovooeeeceeeeeeeeeeeeeeeeseeeseeeeeeeeeeees e 1
89 | 19233-G1 HORN SWITCH LABEL .......ooorveoeveereeeeeeeeeeee oo 1
90 | [IUS5GUL | RIVET, 3/16" X 1" LG (ALUMINUMY) .....cooomvirrrerrreeereseseeeeesesesse s 2

Page H-9

Service Parts Manual



.?sku=12914G2
.?sku=00650G7
.?sku=00664G7
.?sku=00532G1
.?sku=12914G1
.?sku=00565G5
.?sku=00526G4
.?sku=25978G56
.?sku=00565G8
.?sku=00544G4
.?sku=25972G33
.?sku=22674G1
.?sku=01041G01
.?sku=18392G1
.?sku=32860G1
.?sku=00414G5
.?sku=01110G01
.?sku=00654G2
.?sku=17318G1
.?sku=17318G2
.?sku=27068G01
.?sku=71055G01

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91
92
93 | [ZZ36G01 | HEADLIGHT MOUNT BRACKET (PASSENGER SIDE).......ccoooeovrerrreerrrneranne. 1
94 | [3Z36G04 | HEADLIGHT MOUNT BRACKET (DRIVER SIDE) ......coooovrverreerrerrriesreenseone. 1
95 | DIO3BGOL | BOLT, 1/4 - 20 X 11/16" LG wooooveoeceeceereeeeeeeeeeeeeeeeeseeeesesse s 2
9 | pUAIE=GH BOLT, 1/4 - 20 X 3/8" LG ..oovvoeveeoereeeeeeseeeseeessesssessses s 2
97 | moZr33 LOCK NUT, 1/4 = 20 w.oooeooeoeeeoeeseeeeesese s 2
98 | [FAUULGOY | HEADLIGHT AND TURN SIGNAL LIGHT .oooivoiieceeeceeeeeeeeseseseee e 1
99 | [pUIIZGH SCREW, 1/4 - 14 X BI4" LG..oooooveeeeeeeeeeeeeeseeeeeeeeeeeese s 4
100
101 | [ZUUZGOL | HEADLIGHT BULB ..o.oooceeoceecceeceeeees e AR
102 | [EU0SGUN | MARKER LIGHT BULB ......ooooceoecoeeeeeeeeeee e AR
103 | FZAUUEGUL | TURN SIGNAL BULB......oooeeeeceeceeceeeeeeeeeeeeseeeens e AR
104
105 | [ZBTLGOL | BEZEL (DRIVER SIDE).......ooooeeieoeeesoseseesesesessssesesessssessses s sseesseons 1
106 | [FZBTLGUR | BEZEL (PASSENGER SIDE) ......ooiveeveoeceeeeeceeesseseessesesesssessesseessesseennsennnes 1
107 | EIBEZTGUD | '3 CLIP oo 8
108 | [IZZ5GUN | COUNTERSUNK SCREW, #8 .....oooooveeoeererosceoassesesessssesssesssessssesssessennsoons 8
109 | pZZ88GZ BRAKE / TAILLIGHT LAMP.........ovveoeveeeeeeeeesseseeoessee oo 1
110 | M@EULGI] | RIVET, 3/16" X 9/16" LG (ALUMINUM) .......oocvooveereeeeeececeeeees oo 4
11 | EIsGy TAILLIGHT BULB .....oooveooveceeeeeeeeeee e AR
112
113 | [BI0Z-GUZ | TURN SIGNAL KIT (INCLUDES ITEMS 114 - 118) ....cooooeeecveceoeeseseesreenoone 1
114 | [7867-GJ TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 115).| 1
115 | PI640-G] TURN SIGNAL FLASHER ........coveeveeeeeeeeneeeseeeseeeseeseeeeeseseseeeee 1
116 | BZ307G3 FLEX LOOM, 3/8 X 8" LG ...ooooveocreoereoreeesseesseessssesssessesss oo 1
117 | [76I8GY WIRE TIE .ooooeooveoeveecseasseessss s 2
118 | PUIB5-G3 STEERING COLUMN COVER .......cvumiveeeeeieeoeneeeeees e 1
119
120 | 72228-GO1 | WIRE HARNESS (ACCESSORY).....oourverceesceeeessseseosessssssesssesssssssssssessoons 1

Service Parts Manual

Page H-10


.?sku=74236G01
.?sku=74236G02
.?sku=01038G01
.?sku=00414G6
.?sku=11027G2
.?sku=74001G01
.?sku=00114G6
.?sku=74004G01
.?sku=74005G01
.?sku=74006G01
.?sku=74371G01
.?sku=74371G02
.?sku=71364G02
.?sku=71425G01
.?sku=22288G2
.?sku=14601G11
.?sku=21759G1
.?sku=75107G02
.?sku=17867G1
.?sku=21640G1
.?sku=32307G3
.?sku=17618G1
.?sku=20965G3

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
121 | 722G KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE)............... 1
122 | [7955G] KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) ........cco..ovverernerenenanee. 1
123 | [BUZ7GY KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) .........occovvvrnenee. 1
124 | 33639-G** KEY SWITCH (WITH LIGHTS) ..ooveoeveceeeeeee e 1
125 | pUS68-GH LOCK WASHER, B/4" ......coooeveoeeeeeeeeeeeeseeeeeeeeseeesesseese e eees e ese e 1
126 | 17137-G1 FACE NUT, 3/4 - 20.....oocveoeeeeeeoeeeeesesesss s seess s 1
127 | [7063G] KEY (SET) ivvvorvveaveoeeeessssesssessssss s ssses s sss s 1
128 | [BUALGUN | WIRE HARNESS (KEY SWITCH) ....oomieeeeeeeceeeeeeeeeeeeeeseeee e 1
129
130
131 | [BU30GOL | PLATE (KEY SWITCH ONLY) ..oouiieiceeoceeseseeecosseeesssesseesssess s 1
132 | [I@5GUY | LABEL (KEY SWITCH ONLY) WITHOUT HEADLIGHTS .....ooovoeereceeean 1
133 | [IIBLGUY | LABEL (KEY SWITCH ONLY) WITH HEADLIGHTS ........oovoveeeeeecereeeevenoon. 1
134
135
136 | 73030-G04 | PLATE (FUEL GAUGE AND OIL LIGHT).....ooomveceeecreeeeeeeeeeeeeeeseeeeeeeeeeneone 1
137 | 71127-G01 | LABEL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS) .....c...covverrenenn. 1
138 | [IIBLGUY | LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) ....ovovvevienreaan. 1
139 | PI553GY FUEL GAUGE ... ceoess s 1
140 | P3A73GY INDICATOR LIGHT ..o 1
141 | [E3TGOY | WIRE HARNESS (OIL LIGHT/FUEL GAUGE).......vocveeeeeeeeeeeeeeeeeseeeeeeennoone 1
142 | PE5I78GIZA | 18 GAWIRE (RED, 6" LG)....crveeiveeeeesceeeeseeessssesesssesssesssessssssssssseesssesseons 1
143
144
145 | 73030-G03 | PLATE (LOW FUEL AND OIL LIGHT INDICATORY) ......oovveovreeeeeerreeeeeeeeeeeeann. 1
146 | [IIZ5GU0J | LABEL (LOW FUEL AND OIL LIGHT W/O HEADLIGHTS) ..oovveeveeeeeseeeeeoan. 1
147 | [IIB3GUY | LABEL (LOW FUEL AND OIL LIGHT WITH HEADLIGHTS) ......oorvvarverceeenaan. 1
148 | 3273 INDICATOR LIGHT w...oooeveeoeeeces oo 2
149 | 74309-G01 | WIRE HARNESS (OIL LIGHT/FUEL LIGHT) ..oovvooeveereeeeeeeeeeeeeeee e 1
150 | EBI78-G7A | 18 GAWIRE (RED, 6" LG)....ccoveireereerereeesiseneseesseseseesssesssessssssssssssessesnssoons 1

Page H-11

Service Parts Manual



.?sku=17421G1
.?sku=17955G1
.?sku=18027G1
.?sku=00568G6
.?sku=17063G1
.?sku=73041G01
.?sku=73030G01
.?sku=71145G01
.?sku=71181G01
.?sku=71131G01
.?sku=21553G1
.?sku=23474G1
.?sku=23474G1
.?sku=74311G01
.?sku=25978G122
.?sku=71125G01
.?sku=71183G01
.?sku=23474G1
.?sku=23474G1
.?sku=25978G74

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

151

152 | 33623-G02 | DRIVE RIVET, 3/16" X 3/8" LG w..ovoooreerreeeeeeeeeeeeeeeeeeseeeesseeeesseeneeeseeeneeone 2
153

154

155 | 75114-G02 | HOUR METER KIT (INCLUDES ITEMS 156 - 160).........o..crvverreerrrrereeerreeneenn. 1
156 | BIG73-GY HOUR METER ........oorveoeveeeseoeesssesessseessssssssssssessse s 1
157 | 74019-G01 HOUR METER BRACKET .....o..ooivvireimeseseeesssesesees s asssssss s 1
158 | pU379-GA SCREW, #10 = 24 X 1/2" LG w.cvoovveeeeeeeeeeeeeeeeseeeseeee oo 2
159 | 11098-G7 LOCK NUT, #10 = 24 ... 2
160 | [BII7-GUY WIRE HARNESS (HOUR METER)........ovverreeeeeeseseesesessesssessssseseesessnenns 1

Service Parts Manual

Page H-12


.?sku=21573G1
.?sku=00379G4
.?sku=75117G01

ENGINE AND MUFFLER

26

28

Part of
Rear Engine
Mount

Ref Emf2

Page I-1 Service Parts Manual



ENGINE AND MUFFLER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 28590-G02 | ENGINE, 295CC .....c.vveoveeoeeeoreeeseeeeeeeeeseeeeseseseeeessesssseseseseeseeseeesesse s sseseenesesnenes 1
2
3 EEBZ6-GOT | TIMING BELT w.oooooooceeoceeseeeoeces s 1
4 26630-G01 | TIMING BELT COVER ....o.ooooreearercveocseesseesessessseessses s 1
5 PE63TGUT | TIMING BELT COVER GROMMET ......c.oooeveoceeeeceeeeeeeees e 1
6 EE678-GOT | BOLT, M6 X 1 X 12 MM LG .ooovvoeveoceeceeeseeesesesesseessees e 3
7
8 PEB57-GUT | IGNITION COIL BRACKET ....o.ooooeeeeeoceeeeeeeeeeeeeeeeeeeseees e 1
9 P6733G00 | SPARK PLUG WIRE SET (2 WITH BOOTS) ...oooeveoeeeceeeseeeeeeeeeeeeseeeneee 1
10 | P5523G3 SPARK PLUG (NGK BPRA4ES - RESISTOR)....c....vvvevrenresrseesssessiesseeses 2
11
12 | EBBOUGUN | VALVE COVER......o.coiiioceeeeeeeeeeeeeeeeeeeeeeeeeseeeee e 1
13 | EE7I9GUN | VALVE COVER GASKET ....oooooeoeeoeeeeeeeeeeeeeeeeeeeeee s 1
14 | PZ6B76-GON | FLANGED BOLT, M6 X 1 X 23 MM LG w...oooevermeeocersereeseessees e 6
15
16 | EBBULGUN | OIL FILLER CAP .....oooooceeeeeeeeceeeeeeeee oo 1
17 | 26720-GO1 | OIL FILLER 'O' RING w....ovorveeeeeoceeeeeeeeeeeeeeeseeeeeeeeeee s 1
18
19 | EBBILGUL | OIL FILTER wooooivoeceeeoceeceeeceeee s 1
20 | PBEZIOGON | OIL FILTER 'O' RING ...ooooorveeoceeeceeeeeeeeeeeeeeeseeeeseeeeeeeeseee e 1
21 | peBBUGUY | BOLT AND WASHER, M6 X 1 X 12 MM LG ...ooooveeeecveeceeeeeeeeeeeee e 3
22
23 | XXXXX-XX | CARBURETOR (SEE CARBURETOR SECTION).......ccooomrvrmrerrrrerresrssnnsanne. X
24 | PEBEZGUN | STUD, M6 X 1 X 105MM LG ...ooorveoeeeoeeeceeoeseeeseeeeseeeeeeeeeeese e 2
25
26 | 72019-GOL | MUFFLER w..oooovoeceeeceeeceeeeeeeesee s 1
27 25531-G1 | EXHAUST GASKET ...ooooomevoeeoseoesscsecseessseesses s sssess s sss oo 1
28 | PB53ZGI BOLT AND WASHER, M8 X 1.25 X 18 MM LG .......ovvvorverrreeeeeeeereneeeneeeneen. 4
29
30 | poa3sGy BOLT, 5/16 - 18 X 1" LG .oovvveeeeocreeesesesesesesseesssessses s 1

Service Parts Manual


.?sku=26626G01
.?sku=26631G01
.?sku=26678G01
.?sku=26657G01
.?sku=26733G01
.?sku=25523G3
.?sku=26600G01
.?sku=26719G01
.?sku=26676G01
.?sku=26601G01
.?sku=26591G01
.?sku=26710G01
.?sku=26680G01
.?sku=26667G01
.?sku=25532G1
.?sku=00438G8

ENGINE AND MUFFLER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | pUsE5-GY LOCK WASHER, 5/16".......cveevereeeeeeveeeeeeeeeeessesseseeseseeesees s 1
32 | puBaZGy WASHER, 5/16" .....ovoocveereereeeeeeeoeseeeseseseseesseeseesessseese s seseseeeesesseseensesne s 1
33
34 | 72555-G01 | BREATHER COVER GASKET (THICK).......ccoovimreicrererieeseesnseessseesssesseeessee 2
35 | [ZB57G0Y | INNER BREATHER PLATE (LONG SLOT)....oooiiiiieoieeceesreeeeseeeeeseeseessssnen. 1
36 | 72554-G01 | BREATHER COVER GASKET (THIN)....ccooccomvierriemreseeemsesnsesssesseesssessssnnens 2
37 | EZBEBGOL | BREATHER BOX.....ooocooecieoiiesesoossseessssessssssesssssesssesssssssses s essssssss s 1
38 | [ZB76GUY | OUTER BREATHER PLATE (SHORT SLOT) ...ooviieieeeeeoeeeeeeeeieesieeseesse e, 1
39 | 72659-G01 | BREATHER COVER ....oocoviiiieimrerceeseeisseoseeeeseseessesseesseessesess e 1
40 | [FZB8U-GOY | FLANGED BOLT, M6 X 1 X 70 MM LG ...ooovoorrercreereeeseessessseesssesssssesenss 2
41
42 | FZB55GOT | ALUMINUM GASKET ......ovioiveeeeeeceeeeeeeeeeeseeeeseesesesseeeeseseo s aese s 2
43 | 72655-GO1 | BANJO UNION .....oomieeceeeeeceeeeeeeeeseeeeseeeeees e 1
44 | 72654-GOL1 | BANIO BOLT ..oooivoireeceeoceeseseeessessseessssssses s sse s 1
45
46 | 72653-G01 | RUBBER RETURN HOSE (INCLUDES ITEMS 47 - 49) .......cocovvvrrrerrerrnnenne. 1
47 | [ZBIGOY RUBBER HOSE, 6 MM ID X 12 MM OD X 145 MM LG ..........cevvrrrerreean.. 1
48 | 72678-GO1 MESH PROTECTIVE COVER ........cveevveeeeoeeeosseseesssesssessesssessssse s 1
49 | 72679-GO1 HOSE CLAMP .......oooveoeeeevoe e 2

Page I-3

Service Parts Manual



.?sku=00565G8
.?sku=00642G8
.?sku=72657G01
.?sku=72658G01
.?sku=72676G01
.?sku=72680G01
.?sku=72656G01
.?sku=72677G01

ENGINE AND MUFFLER

Service Parts Manual Page I-4



ENGINE MOUNTING

Ref Emt 2

Service Parts Manual

Page J-1



ENGINE MOUNTING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [Z0T0GOY | FRONT ENGINE MOUNT ....oovoiceeeeeecececeeeseeeeeeeeeoeese oo 1
2 [ZOTLEGUY | REAR ENGINE MOUNT ..o 1
3 pUZ63-G4 BOLT, 7/16 - 14 X 1 1/2" LG veovveocveeresee oo 4
4 pU566-G2 LOCK WASHER, 7/16" ......coooervereereeeseosessesesssesssosssssssess s ssessese s 4
5 pU92Z-G3 WASHER, 7/16" ....vveoeeeeeeeeeeeeseeeeeeesseeeseesese e enese e enseeseeneens 4
6
7
8 pUZZ8-GH BOLT, 3/8 - 16 X 2 3/4" LG w..oooveeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeee e 2
9 [ZOTIEGOT | SPACER ........coeeceeeeeeeeeeeeeeeeeese e ee e 2
10 | 70269-GO1 | CROSSMEMBER BRACE ........coovmiveireeeesosesesesesesissssesssss s 1
11 72044-G01 | MOUNT BRACKET ...ooovomrveaeeessseessesessessesssses s ssenessss s 1
12 | pUBA3Gy WASHER, B/8" ......vooocveeeeeeeeeeeeeeeeeeeesesese e es e sessee e 2
13 | [moIsGy LOCK NUT, 318 = 16 w..oooveeoeeeceeeeeeeeeeeeee e 2
14 | pog3ssy BOLT, 5/16 - 18 X 7/8" LG w..ooorvoeeeeeeeeecresseeeesessseesssess s sssss s 2
15 | PIIIOGU3 | WASHER, 5/16" (STAINLESS STEEL) ...voocvoeeceeeceeeseseesssoeesses e 2
16 | DIIOZGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....cvorveeeeeeeeceeeeees s 2
17
18
19 | poz3oc4 BOLT, 3/8 - 16 X 4 1/2" LG .oooroeoeeeeeeeeeeeeeeseesseseses e 1
20 | [BIZEGH WASHER, B/8" ......vooocveeeeeoeeeeeeeeeeeeeeseseseeeses s 1
21 | [Z0S0GUY | PLASTIC WASHER, 2 1/4" OD X 5/8" ID X 1/8" .....ovveoeveereeeeeeeeeeeseeeenrenene. 4
22 | [ZOSLGOY | WASHER, 2 1/2" OD X 5/8" ID X 1/8" .....oooveereeereeereeesesesseseesssessses s 2
23 | [Z0I5GOT | ISOLATION MOUNT w.ooovvoiceeececeseeessee e 1
24 | [ZOSTGOZ | WASHER, B/8" ....oooeoeeeeeeeoeeoeeeeeeveeeeee e 1
25 | [I098GYH LOCK NUT, 318 = 16 w..oooveeoeeeceeeeeeeeeeeee e 1
26
27
28 | FZTITTOT | ENGINE GUARD......ooioooceeeeceeeeeeeeeeeeeeeeeeeeseeeseeeeeeee s 1
29 | [pUZB3ITA BOLT, 7/16 = 14 X 1 1/2" LG .ooreeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
30 | pUsEEG3 LOCK WASHER, 7/16"......coovveeereeeeseesesesseessesssosssesssesss s ssssas s 4

Service Parts Manual


.?sku=72010G01
.?sku=72011G01
.?sku=00463G4
.?sku=00463G4
.?sku=00566G2
.?sku=00566G2
.?sku=00922G3
.?sku=00428G6
.?sku=72016G01
.?sku=00643G1
.?sku=11098G5
.?sku=11098G5
.?sku=00438G7
.?sku=01110G03
.?sku=01109G01
.?sku=00430G4
.?sku=15121G1
.?sku=72050G01
.?sku=72051G01
.?sku=72015G01
.?sku=72051G02
.?sku=11098G5
.?sku=11098G5
.?sku=72719G01
.?sku=00463G4
.?sku=00463G4
.?sku=00566G2
.?sku=00566G2

ENGINE MOUNTING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | pogzZz3 WASHER, 7/16" ...vvoocveeeeeeeeeeeeeeeeeeee e e es oo 4
32
33
34 | poazTGl BOLT, 5/16 - 18 X 1 1/8" LG ..vvvvoeveoeeeeeeeeeeesseesseessseessees s 1
35 | DIIGUL | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....oovveoeeeeeeeeeeseeeeeeeeeesees e 1
36
37
38 | FZU3SGOY | 'U'BOLT, 7/16 - 14 X 3 7/16" X 3 9/16" LG ..oovveeeeereeseeeeeeeeeeeeeeeeeeeseeeeee 2
39 | pogzzs3 WASHER, 7/16" ...vooocveeeeeeeeeeeeeeeeese e e e es e 4
40 | por3EGTH LOCK NUT, 7/16 = 14 cooovooeeeeeeoeeeeeeeeeeee e 4

Page J-3

Service Parts Manual



.?sku=00922G3
.?sku=00922G3
.?sku=00439G1
.?sku=01109G01
.?sku=72035G01
.?sku=00922G3
.?sku=00922G3
.?sku=00734G1

ENGINE MOUNTING

Service Parts Manual Page J-4



FRONT SUSPENSION/STEERING

_— =
< —Td3 ii;\
2=
— \

Front of Vehicle Part of

*NOTE: Tie Rod Not
Shown for
Clarity

Ref Fss 1-1

3 - Includes ltems 4 -10

7 - Includes ltem 8

14 - Includes Items 5 - 10, 15
18 - Includes ltems 19 - 25

22 - Includes Item 23

29 - Includes ltems 20 - 25, 30

Page K-1 Service Parts Manual




FRONT SUSPENSION/STEERING

[ 109

Front of Vehicle 113 116

56 - Includes Items 57 - 68
64 - Includes Items 65 - 68
81 - Includes ltems 82 - 84
86 - Includes Items 87 - 89
100 - Includes ltems 101, 102
119 - Includes ltems 120 - 124

Ref Fss 1-2

Service Parts Manual Page K-2



FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 70963-GOL | FRONT AXLE ..oooeooieeeecseeceeeseeseeessee e 1
2
3 [U92Z-GUT | SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 10).....cvvureiriociscsessis s 1
4 [[U0922-GUZ SPINDLE ASSEMBLY (PASSENGER SIDE)...........cccosvrverrrisneierserrensenn. 1
5 P5126-G]] GREASE SEAL .....ooveovooeeeeeeeeeee s 1
6 BUBYZ-G]] ROLLER BEARING AND RACE ASSEMBLY ..........cooosvirrrnerenniersesrensonn. 2
7 [[UB95-GUT WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) ..... 1
8 [[9862-G LUG BOLT, 1/2 - 20 X 1 3/16" LG..ooevoevereeereeeeeeeeeeees e 4
9 12093-G1 CASTELLATED NUT, 1 - 14 cooooooceceeeeeeeeeeee e 1
10 | po798GY COTTER PIN, 5/32" X 1 34" LG w.ooovvvorveeeeeeeesiesseesses s 1
11 | [Z09GY SPINDLE CAP......ooovtieeeseeeseesss st 2
12
13
14 | 70673-GO1 | SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 = 10, 15).....cvuvioeieeceieneis s 1
15 | 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) ..........ovoerreriisisessesssiessessessoons 1
16
17
18 | [FU9Z3GUL | SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 19 - 25)......ouviirioreicsessss s 1
19 | [FO92ZG03 SPINDLE ASSEMBLY (PASSENGER SIDE)...........ccoosvrrirreisnsiensensssoon. 1
20 | [Z09Z2GTH GREASE SEAL .....ooveoveoeeeeeeeeeeeeeee s 1
21 | BUBIZGH ROLLER BEARING AND RACE ASSEMBLY .......c..cooeverererereeeerreerrsnnenn. 2
22 | pO77ZGoq WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23) ...| 1
23 | 30143-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGu.vvvorverresrieeeeesesss s 5
24 | 12093-G1 CASTELLATED NUT, 1 - 14 cooooooieeceeeeeeeeee e 1
25 | po79sTGy COTTER PIN, 5/32" X 1 B/4" LG w.ooorveorveereeeeeeeeeeeesees e 1
26
27
28

Page K-3

Service Parts Manual



.?sku=70942G01
.?sku=70942G02
.?sku=70942G02
.?sku=25146G1
.?sku=50892G1
.?sku=50892G1
.?sku=70895G01
.?sku=19862G1
.?sku=00798G8
.?sku=00798G8
.?sku=12091G2
.?sku=70943G01
.?sku=70942G02
.?sku=70942G02
.?sku=12092G1
.?sku=50892G1
.?sku=50892G1
.?sku=70772G01
.?sku=00798G8
.?sku=00798G8

FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

29 | FU797GOUN | SPINDLE AND HUB ASSEMBLY, 5 LUG (DRIVER SIDE)

(INCLUDES ITEMS 20 = 25, 30)......cvverveeereeeeseeeseeeeeeeeseeseseseesesseseesesseesseese 1
30 | 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) .........vorveerveeseeeeeeeeeeeseesseeeenee 1
31
32
33 | pUaurGH BOLT, 1/2 - 13 X 68" LG w.vvooeveoreeeeeeeeeeeeeeeeeeeeseeeseeeesee s 2
34 | pUsEDG3 WASHER, 1/2" ....oovooecveoseeeeeeeeesoeeoese e 4
35 | FO7Z5GOT | KING PIN TUBE w.oooovoecoeeceeoeeeeeseseseessee s 2
36 | FU752GUY] | THRUST WASHER, 1" (STAINLESS STEEL)....crveeeeeeceeeseeeeeeeeeeeseeeseeeenena. 2
37 | [MZ390GH LOCK NUT, 1/2 - 13 oo 2
38
39
40 | 70928-GO1 | SHOCK ABSORBER........ccocomveieteieeeeseeeseeeeseeesseoseseeesesesseeesesesssssseseseneseee 2
41 | FUBOTGOY | SHOCK ABSORBER BOOT ......ooooevereeeceeeseeeseeeeeeeesiessesesesesssssseneeenese 2
42 | BIB3TGT WIRE TIE ovoovooeveoeeoeesse s 4
43 | U35 SHOCK ABSORBER WASHER .........ovvoumrveiereeseesesesssesssesssessssesssssssss s 8
44 | MUI9EGT RUBBER BUSHING ......c..oorvoomveeeeeeeeeeeeseeesee e seees e 8
45 | pUS3ZGH NUT, B/8 = 24 ..o 4
46
47
48 | 70990-G02 | LEAF SPRING (SEE PART NUMBER ON SPRING).......cccocsimrerrrerrrrrrereennee. 2
49 | 70989-G02 | LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)................ 2
50 | FOIB3GO | SPRING PLATE ...oooiioeoceeceeeceeeesseesseeeesesesessses s 4
51 | pU463-G4 BOLT, 7/16 - 14 X 1 1/2" LG vovrveoeeeeeeeeeeeeeeeeeeseeeesses s 4
52 | pO73EGa LOCK NUT, 7/16 = 14 ..o 11
53 | pUZ63-GH BOLT, 7/16 = 14 X 1 3/8" LG ..oeoeoceeeeeeeeeeeeeeeeeeeeeeeeeeeees e 7
54
55
56 | [FUIEAGOI | RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 68)............... 1
57 | [FUBYAGUY RACK EXTENSION ......oooomeeieeeeseeeseeeeseeeeeees e ense e 1

Service Parts Manual Page K-4


.?sku=70797G01
.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70754G01
.?sku=14390G6
.?sku=70509G01
.?sku=31539G1
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=70163G02
.?sku=00463G4
.?sku=00734G1
.?sku=00463G6
.?sku=70964G01
.?sku=70694G01

FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
58 * JAM NUT, 172 = 20u.cecceoeeeeeeeeeeeeeeeeee e 1
59 | FOIBL=GUY RACK BOOT .....oooveoeeeeeeeeeeeee s 1
60 | [2216-G3 WIRE TIE c.ooovotoveocves oo 1
61 | [I39TGY CLAMP, 1 13/16 = 2 3/8".....ooooveoeveeeroeeeeeeeeseoesse e 1
62
63 | [UB3BGOY PINION SEAL w...ooveoceeoeveeseseesseeseeesssesssss s ssess s 1
64 | [0BIE-GOY RACK BALL JOINT (INCLUDES ITEMS 65 - 68) ..........cooorrrrerrrrrrrrrrennrenns 1
65 | BUBAIGT RUBBER BOOT .....oovooveocveiceeeeeeeeseeeeeseessseseeeeessesseseesees e 1
66 | BUZ09-GZ CASTELLATED NUT, 7/16 - 20 ....oovooeceeeeeeeeeeeeeeeeseeeeeeeeeeeeeee e 1
67 | [M0387G3 COTTER PIN, 3/32" X 1" LG w..oooeverveerrooesseeseosesesesss s 1
68 | [M038I-G3 GREASE FITTING, STRAIGHT ... 1
69
70 | puasaTcH BOLT, 7/16 = 14 X 2 3/8" LG ..oeoeoeveeeeeeeeeeeeeeeeneeeeeeeeseeee e 2
71 | DIOBBGOL | BOLT, 7/16 - 14 X 3 112" LG veouveeereoeveeeeeeeeeseeeseeeeveessees s 1
72 | [OBBZTGUZ | SPACER ... 2
73 | FOBEZGUT | SPACER (SHORT) ..o.oooiieieeececeeeeeseeeeeeeeeeeeeeeseeeeee e 1
74 | pUs3ZGY NUT, /16 = 14 ..oooooeeeeeeeee e 1
75 | pUsEUGZ FLAT WASHER, 7/16" ........ooooecveoeereeeeeoseeeseses e 4
76 | pOr3EGT LOCK NUT, 7/16 = 14 cooovooeeooceeeeeeeeeeeeee s 3
77
78
79 | FUBOZGOL | STEERING SHAFT w..ooomiieiieieoceeesseeeeeseseesseseees s 1
80
81 | 70758-G03 | STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84) .......covverrrerrrrrererenenne. 1
82 | [FUBIT=GUY STEERING COLUMN ......cooorvemeeeeeeeeeeeseeeeeeeeseee s 1
83 | PB56IGUY STEERING COLUMN BUSHING.........ooocveeeeiseeesseesseenseesssssseeseses s 1
84 | pIOZZGUY SCREW, #6 - 20 X 5/16" LG w...oooveoeveoreoeeeeseeesseesseessesesses s 1
85
86 | FU758-GUA | STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89) ........ccoooumrene.. 1
87 70610-G02 STEERING COLUMN ......cooommveeeeseeessiesseeeseeeesses s 1

Page K-5

Service Parts Manual



.?sku=70961G01
.?sku=12416G2
.?sku=11391G8
.?sku=70638G01
.?sku=70695G01
.?sku=50641G1
.?sku=50209G2
.?sku=10387G2
.?sku=10389G3
.?sku=00464G6
.?sku=01068G01
.?sku=70667G02
.?sku=70667G03
.?sku=00532G7
.?sku=00560G2
.?sku=00734G1
.?sku=70607G01
.?sku=70610G01
.?sku=28569G01
.?sku=01022G01
.?sku=70758G04

FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
88 | EBEBIGUY STEERING COLUMN BUSHING.........ovoeeeeeeereeereeeseeeseeeeeee e 1
89 | pIOZZGUYL SCREW, #6 - 20 X 5/16" LG w...ooovveoeveoeeeeeeseeeseeeseeesseeeeeeeesee e 1
90
91
92 | DIOUBGOL | BOLT, 3/8 - 16 X L 1/4" LG ooooveeceeeeeeeeeeeeeeeeeeee e 4
93 | pUB7TIGH LOCK WASHER, 3/8".......covouveeresoessesseseesseeesesesesssssss s ss s ssssssesesesnee 4
94
95
96 | FOTIZTGOT | COVER ..o 1
97 | [IUS5GOUY | RIVET, 3/16" X 1" LG (ALUMINUM) .........rvoerreereeemreeereesseseseesssesssesesenese 1
98
99
100 | [USBUGUN | INTERMEDIATE SHAFT (INCLUDES ITEMS 101, 102)......ooooveereeeereeeceeennenn. 1
101 | pIOS5-GOT BOLT, M8 X 1.25 - 05......ooovvvoreeseesrssseesssesssesssssssses s s esss s 2
102 | pUS65-GY LOCK WASHER, 5/16" .......ooooeveorreeeressseessessssssssesssesssssssssseesssssssesseses 2
103
104
105 | O75LGON | RETAINING RING (INTERNAL) ....ooooeeeeeiseeecesesseeeseesesss s 1
106 | [O8B88GUL | RETAINING RING (EXTERNAL)......irmeireeereeceeessssssesssseessses s 1
107 | MEIIZG] BALL BEARING ....coooorveeeeeeeeeeseeeeeeeeee s eseeeeeeeessees e 1
108 | [FOUBBZGUL | WAVE WASHER. .......ooooeoveoeeeeeeeeceeeseeeeeeeeeeseeeeses e eseseseeeees s ens s 1
109 | 71146-GO1 | STEERING WHEEL ......ooveoeveoeeoeeoeseseseeeeesee s 1
110 | [IEZGOY | STEERING WHEEL COVER ....oooivoicieeceeceossesessoesesesessssses e 1
111 | [IOZZGOL | LABEL (E-Z-GO) .ooooooieeeeeeeeeeeeeeeeeeeseeeeeeeeeee e 1
112 | 74405-GO1 | LABEL (CUSHMAN).......cooicoeeeeeeeeeoeeeeseeeeeeeeeeeseeeeee e eseseeeees e 1
113 | [IZZBGUL | STEERING WHEEL ....oooocveoeeeeeceeeoeeeseeeesee s 1
114 | [IZE0GOL | CLIPBOARD........oooocveeceeeeeees s 1
115 | FIZETGOT | HUB COVER ..o 1
116 | [@390-GZ LOCK NUT, 5/8 = 18 w...ooveeoceeeceeeeeeeeeeeeeeee oo eseeesee s 1
117

Service Parts Manual

Page K-6


.?sku=28569G01
.?sku=01022G01
.?sku=01006G01
.?sku=00879G1
.?sku=70997G01
.?sku=71055G01
.?sku=70580G01
.?sku=01055G01
.?sku=00565G8
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=71147G01
.?sku=71047G01
.?sku=71948G01
.?sku=71950G01
.?sku=71949G01
.?sku=14390G2

FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

118

119 | FUB76-GUZ | TIE ROD ASSEMBLY (INCLUDES ITEMS 120 - 124) .....oovvoeverreeeeseeeeeneennes 1
120 | [UBY7-GUZ THREADED ROD (24" LG)...oocoouvvorvoeiossesseissssssessess s 1
121 | [FO90ZGO] TIE ROD END (LEFT HAND THREADS) ......vvoivimeiinresiesissieseisssesssnnes 1
122 | pIOBY-GOA JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS)........c..ccooorvrrrrnrrenn, 1
123 | [O90Z-GOZ TIE ROD END (RIGHT HAND THREADS)....ccc.ovvomiverieerieriseseesss s 1
124 | pIOBI-GUZ JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) .....cc...ccooourvvrrrrrrnans 1
125 | pO73EGY LOCK NUT, 7/16 = 14 w.oooveoeeeeeeeeeeeeeeeee s 2

Page K-7

Service Parts Manual



.?sku=70876G02
.?sku=70897G02
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1

FRONT SUSPENSION/STEERING

Service Parts Manual Page K-8



FUEL SYSTEM

MECHANICAL GAUGE

Front of Vehicle

Carburetor

To Crankcase

Pulse Fitting

Part of
Frame

Ref Fsy 2

Service Parts Manual

Page L-1



FUEL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [209ZG01 | FUEL TANK (FOR VEHICLES WITHOUT GAUGE) ........ovveveeeeeereeeneeereeane. 1
2 [ZZ8ZTUL | FUEL TANK CAP....oooooieoeceeeeeeeeeeeeeeeeeeeeeeeee e 1
3 72229-G01 | FUEL LEVEL SENDER ADAPTER .......ivveiivesesesessssssesssesssssssssssesesessesennnes 1
4 [ZZ30GOD | SCREW, #6 - 32 X 1/2" LG..oouveoecveeereeeeeeesesesesssesseessees s 2
5 gU0Z8-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) ........ 1
6 * GASKET ..o 1
7 [223ZG0] SCREW, #10 - 32 X 3/8" LG ...veovverreoeeeeseeessoeesseessses s 5
8
9 [209ZGU | FUEL TANK (FOR ELECTRIC FUEL GAUGE).......coovveeeeeereeeereoeseereseeee 1
10 | poz3scy BOLT, 5/16 - 18 X 1" LG .vovvvvevercreereeeeeseees s 1
11 | 00559-G8 WASHER, 5/16" .....ovoovveeeersessesssossssesssesssesssssesssssssssessessssessssas s sssssss s 4
12 | EOZBITOA | SPACER......ocooceeeeoeeeeeeeeeeeeee e 1
13 | PIIOTGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) c.oovvooceeerereeeeeeeeeeeseeeseeeseeseneenne 3
14 | 72281-GO1 | FUEL GAUGE (MECHANICAL) .......orveerverceeeeeeeeeseseseesssessses s 1
15 | [ZZBUGUL | GROMMET ...ooiiocieoceeoceeeceeeseeee e 1
16 | 72092-G04 | FUEL TANK (FOR MECHANICAL GAUGE) .......ivvocreeeeeeeeeeeeeseeeseeeeeeeneonne 1
17
18 | [ZUBZEGUL | FUEL FILTER woooooooiveeceoceeeeeeeseee s 1
19 | [7E0Gy FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 3 1/4" LG (BULK) ........cevvrrereene. 2
20 | mBZIZTC CLAMP ..o 5
21 | FZOZEGOD | FUEL PUMP ... 1
22 | pomEGH SCREW, 1/4 - 14 X BI4" LG.orveoeveoeeeeeeeeeeeeesesesassses s 2
23
24 | [7E7TOGT FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) ......ccvveerrerereeeee. AR
25 | [M39TGA HOSE CLAMP, 1/4" .........ooovooeeeeeeeeeeeeeeee e 3
26 | P7IB3GUN | TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) ....oeveeecveeecreceeeeeeeesessseseeenee AR
27
28 | 758G WIRE TIE oooovooeveeeeeeeeeeeeeeeeeeeeeee oo 3
29 | pzzBUGT VINYL TRIM, 6 1/4" LG (BULK) .....eooeeereeeeeeeeeeeeeeeeeeeeee e AR
30 | pBA5IGOY | LABEL (UNLEADED GASOLINE ONLY) ...ooiiverreecreieesiessssnsesssseesssesssesssoe 1

Service Parts Manual


.?sku=72092G01
.?sku=72282G01
.?sku=72230G01
.?sku=20048G2
.?sku=72232G01
.?sku=72092G02
.?sku=00438G8
.?sku=70483G01
.?sku=01109G01
.?sku=72280G01
.?sku=72084G01
.?sku=17470G1
.?sku=17470G1
.?sku=18292G1
.?sku=72021G01
.?sku=00114G6
.?sku=17470G1
.?sku=17470G1
.?sku=11391G4
.?sku=27183G01
.?sku=17618G1
.?sku=22280G1
.?sku=26459G01

REAR AXLE

20

1 - Includes Items 3 - 23
2 - Includes ltems 3 - 23

Ref Rax 2

Page M-1 Service Parts Manual



REAR AXLE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [Z715G00 | REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 23) w..ooocvoocieeceeeceeeceeeeneea. 1
2 72715-G02 | REAR AXLE, FREEDOM HP (10.67:1) (INCLUDES ITEMS 3 - 23)................... 1
3 P6823-G0]] FLANGED BOLT, M8 X 1.25 X 100 MM LG.......cvvveerrerreenreerreesreesseensonne 5
4 P68224-G0]] FLANGED BOLT, M8 X 1.25 X 110 MM LG ......ooorveerreerreesreenseeeseesseensonne 2
5 * BOLT, M8 X 1.25 X 146 MM LG.......cveerveeeceerceeseeeeeseeeseeesseeseeeseeeeeeseneenne 2
6 [[2052-G0]] FLANGED BOLT, M8 X 1.25 X 130 MM LG.......orvveerreerreeereerreeerseseeensoone 1
7 72269-G01 FLANGE NUT, M8 X 1.25 MM .......ooovomrvrreoseesessseesseesseessesssess s 12
8 P6768-GUTl OIL CHECK PLUG ... 1
9 P6769-G01] GASKET, 8 MM.....ooooooveoceeeeeeeeeeeeeeeeeeeeeeee oo 1
10 | pBr70-Goq OIL DRAIN PLUG .....cooveooveeeeeesee s 1
11 | Eerr=Gun GASKET, 14 MM ......ooomiviocoooeeeeeseesesessees e 1
12 | ger7Zsun OIL FILLER PLUG w..oeoeeeoeeeeeeeeeeeeeeeseee e 1
13 | PE7EIGon INPUT SHAFT SEAL w...oovoirvioeeeeeeeeeeeeeeeeseeeseeees e 1
14 | p6762G07 SHIFTER SHAFT SEAL.......oovverveaereoeeseeesssesesssessoses s 1
15 | (2259607 AXLE SHAFT SEAL ....oooocveceeeesesesessssessesssssssessssssssesssssss s 2
16
17 | ZIsGul AXLE TUBE (DRIVER SIDE)........rviorveeeeeeeeeeeeeeseeseeeeseeeesees s 1
18 | [ZII5GUy AXLE TUBE (PASSENGER SIDE) ........vvruerereeeeesessssessssesees s 1
19 | [Z056-Go7 AXLE SHAFT (DRIVER SIDE).........irirerereeeereessesssessesssssssssssssesssensons 1
20 | 72057-GO1 AXLE SHAFT (PASSENGER SIDE) .......oveoeveoeeereeeseeeeeeeeseeeeses e 1
21 | 26814-G01 RETAINING RING........oovmieeeeeeeeeeeeseeeeeeeeeeeees e 4
22 | pPEBILGUY BALL BEARING ......oovoovveneeesseeseessesssss s ssees s s 2
23 | [ZzeuGoq FLANGED BOLT, M10 X 1.5 X 23 MM LGr....cvvvvurveerrrerreessesseesseesseeseone 10
24
25
26 | 72017-GOL | AXLE BRACKET w..ooivoeeeeeecveeceiessesssess s ssssssses s 1
27 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM w....ooorromcreaceeoeeeseeesseesseesssessesssessssesssssesssessse 2
28 | FEOZBTGOL | SPACER, 112" ... 1

Service Parts Manual

Page M-2



.?sku=72715G01
.?sku=26823G01
.?sku=26824G01
.?sku=72052G01
.?sku=26768G01
.?sku=26769G01
.?sku=26770G01
.?sku=26771G01
.?sku=26772G01
.?sku=26761G01
.?sku=26762G01
.?sku=72259G01
.?sku=72115G01
.?sku=72116G01
.?sku=72056G01
.?sku=26811G01
.?sku=72260G01
.?sku=75048G01

REAR SUSPENSION

Ref Rsp 2

Service Parts Manual

Page N-1



REAR SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [0505-GUT | LEAF SPRING SET (CONTAINS 2 SPRINGS)........rvvereeerreeeeeeceeenereseeeeeean. 1
2 72028-G01 | ISOMOUNT BASE PLATE .....ooovvomveeeveeseeeeeeeeeeseseseseeeseeeseeeeeeee e 2
3 [ZII7-GOT | ISOMOUNT BUSHING.......oooiveervereseocsesesiesseesesesseessses s 2
4 [2037-GOT | ISOMOUNT CAP......oomroeieeeeeeeeeseeesseeeeseseses s 2
5 [ZBI8GUY | 'U'BOLT, 3/8 - 16 X 2" X 2 1/2" LG weoeveoeeeeeeeeeeeeeeeeeeeeeeees e 4
6 pUS60-GT] WASHER, B/8" .....ooovvoveeeeersesessooesssesseessessse oo es s ass s 8
7 [I098-GY LOCK NUT, 318 = 16 w..ooovoeeeoeeeeoeseesseseee s 8
8
9 [OZITCOY | FLANGED BUSHING .......ooveeeveereeeeeeeeeeeeeeeeeeeeeeees e 4
10 | [ZI58GY SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG...o.eooeverreerreesreesseessseesssesssss s 2
11 | 22625y LOCK NUT, B/8 = 16 w..oooveveeeeeeceeoeseecsesese s 2
12
13 | pUBE5GY BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL).....ovooveereeeeereerereeseeeneeenenn. 4
14 | [OZIOGOL | SHACKLE PLATE ..ooovvoeceeeceeseeoesseeseesseeessse oo 4
15 | [OZILGOL | FLANGED BUSHING ...oooteieeececeeeees e 8
16 | EOZBICUD | SPACER.....oooceoeeoeeeeeeeeeeee e 4
17 | [CIO98GYH LOCK NUT, 318 = 16 w..oooeoeoeeeceeeeeeeeeeeeeee e 4
18
19 | 70324-GO1 | SHOCK ABSORBER.........ccoooerreeriesessesssessisssssssssosesessssses s s ssssssessses s 2
20 | MUz SHOCK ABSORBER WASHER .........ovvorveeeeeeereoneeeseeeeeeeeeeseenessseseeeeseese 8
21 | [MUI9EGTH RUBBER BUSHING ......c.ooorviemveeeeeeeeeeeeee oo esesesee s 8
22 | pus3ZGH NUT, B/8 = 24 w..ooooveoevoevoeeee s 4
23
24
25 | [USU6GUN | LEAF SPRING SET, (USE ON SHUTTLE 2+2 AND CONVERTIBLE

CARRIER ONLY) (CONTAINS 2 SPRINGS)........cooerereeeeereeseesereseeeeeeenee. 1

Service Parts Manual Page N-2


.?sku=70505G01
.?sku=72117G01
.?sku=72037G01
.?sku=72618G01
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70291G01
.?sku=70291G01
.?sku=14158G1
.?sku=12262G1
.?sku=00665G9
.?sku=70290G01
.?sku=70291G01
.?sku=70291G01
.?sku=70289G02
.?sku=11098G5
.?sku=11098G5
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=70506G01

SEATING AND BAG HOLDER - GOLF CAR

Front of Vehicle

\C @

1 - Includes ltems 2 -4

Page O-1 Service Parts Manual



SEATING AND BAG HOLDER - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) ... 1
2 71602-G** VINYL SEAT BOTTOM COVER ......ooovomereeeeeeeeeseeeseeeeeeeeeeees e 1
3 [I01Z-Go] VINYL TRIM (SEAT BOTTOM) ...oovvomveoereeeeeeesseseseseseessesessss s 1
4 [[7072G]] RUBBER PAD ........oorvmmevesesessssesseesssesssssssssssssssse s sses s sssssssssssensses 2
5
6 [I70TGOY | HIP RESTRAINT (PASSENGER SIDE) ......ooivieeereseeereeosseesseosesessseseeessee 1
7 [I70ZG0] | HIP RESTRAINT (DRIVER SIDE)........ivieiieecieeessessssesseesssssssesssesssesessessone 1
8 71204-GO1 | BOLT, 1/4 - 20 X 7/8" LG w..ooooeeoreeeeceeeeeeeeeeeeeeeeeeseseeeneses e 8
9
10 | EIBIOGOL | SEAT HINGE ......iviiveeeeeeceoeeeeeesies s 2
11 | pO7Z0GOY | SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) ..ooovveeeeeeceeseeesseeeeesveeneone 4
12
13 | 71751-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 14 - 16)........coooorverrreereeeeerennnnn. 1
14 | 71753-G* VINYL SEAT BACK COVER ......oomviorveceesesesesesseessseessosssss s 1
15 | 71752-G01 PLASTIC SEAT BACK COVER ......ocvvovveoreoeeiosseieesseessiesssessees oo 1
16 | PIIO7=GOY SCREW, #8 X 5/8" LG (STAINLESS STEEL) .....ovveovveceeeeeeeeeeeeseeseeeneeo. 4
17
18
19 | [IBIEGOZ | SEAT SUPPORT BRACKET ....oooviiieeiceeeesiseeeeessesesesssses s 2
20 | pUBEIGH BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)......vvvoeveeeeeeeeeeeeeeeeeeseeeeeeeeeee. 4
21 | pUBEETG] LOCK WASHER, 1/4" (STAINLESS STEEL) w....ovvvocveoceeereseeeeeeeeeeeeneeeenee. 4
22 | [IBUZGOL | BOLT, 3/8 - 16 X 2 3/4" LG ..ooomveoeceeoeeeeeeeeeeeseeeseeesseessees s 4
23
24 | [IBEIGUY | BAG HOLDER BRACKET ......oviiieereeeceeeeeeiseeeseeeseeeeeees s 1
25 | [IBEBGUY | BAG RETAINER CLAMP........oooieeieeeeceeeeeeeeeeseeeeeeeesees e eeess e 2
26 | [IB53GUY | BAG RETAINER STRAP.......coooooiiicieiceesseeisssesssesssssssesssssssesssssssses s 1
27 | [MEBIEGH RATCHET FASTENER, 1/4" X 9/16" LG ......oooveorveeererenreessseesesesessseseees s 2
28 | DIIUZGUI | CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG (STAINLESS STEEL) .......ovvverreeenene.. 2
29 | mUZrs3 LOCK NUT, 1/4 = 20 oo 2

Service Parts Manual Page O-2


.?sku=71012G01
.?sku=17074G1
.?sku=71701G01
.?sku=71702G01
.?sku=71610G01
.?sku=00720G08
.?sku=01107G01
.?sku=71811G02
.?sku=00661G8
.?sku=00664G7
.?sku=71802G01
.?sku=71851G01
.?sku=71856G01
.?sku=71853G01
.?sku=16816G1
.?sku=01102G01
.?sku=11027G2

SEATING - SHUTTLE 2+2

16 - Includes Items 17 - 19 17

Front of Vehicle

\Co

1 - Includes Items 2 - 4

Ref Ssh 1-1

Page 0-3 Service Parts Manual



SEATING - SHUTTLE 2+2

Ref Ssh 1-2

45

34 - Includes Items 35 - 37
45 - Includes Items 17 - 19

41

Service Parts Manual

Page O-4



SEATING - SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 -4) .......oovveoeeeerreeeeseeren. 1
2 71602-G** VINYL SEAT BOTTOM COVER ......ooovomereeeeeeeeeseeeseeeeeeeeeeees e 1
3 [I01Z-Go] VINYL TRIM (SEAT BOTTOM) ...oovvomveoereeeeeeesseseseseseessesessss s 1
4 [[7072G]] RUBBER PAD ........oorvmmevesesessssesseesssesssssssssssssssse s sses s sssssssssssensses 2
5
6
7 [I70TGOY | HIP RESTRAINT (PASSENGER SIDE) ......coirveeereoreeeriessoeeseoseseessseseeessee 1
8 [I70ZGO] | HIP RESTRAINT (DRIVER SIDE)........cveoeeeeeeeeeeeseeeseeeesseeeeeeeeseseseseeseneeee 1
9 71204-GO1 | BOLT, 1/4 - 20 X 7/8" LG w..vooorveoeeeeeceeeeeeeeeeeeeeeeeeseseeeseees e 8
10
11
12 | EIBIOGOT | SEAT HINGE ......ooviivoceeeeeeeeeeeeeeeeeeeeeeeee e 2
13 | pUZZUGUY | SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) .oooovveeeeeeeeeeeeeeeeseeeeveeneone 6
14
15
16 | 71751-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19).......crvoorrerrreereeeereennenn. 1
17 | 71753-G* VINYL SEAT BACK COVER ....c.oooviorveeeeeeeeeeseeeeseeeeseeeeeeeesees e 1
18 | 71752-G01 PLASTIC SEAT BACK COVER ......ccvvovvereeeiesseseesseessees s 1
19 | pIIOZ=GOY SCREW, #8 X 5/8" LG (STAINLESS STEEL) .....ooovvrecreerresrrsrieseeenroon 4
20
21
22 | [OBBZGOL | SPACER......iiicoeceeeeeeseeeeees e 2
23 | [BEIILGOL | SEAT BACK SUPPORT ....oooiiicieiceeeeeessseseeessssssesssses s ssssessss s 2
24 | DIOUBGUZ | BOLT, 3/8 - 16 X 1 1/2" LG eooooveoceeeeeeeeeeeeeeseeeeeeeeeeeevee e 4
25 | pUSEOGTH WASHER, B/8" ......vooocveeeeeeeeeeeeeeeeeseeeseses e es e seseee e enese s 4
26 | [OIZGOY | ADJUSTABLE BUMPER .....oooiviceeceiseeeesesessceseeesssssseesseees e 4
27 | mozZraea LOCK NUT, 5/16 - 18 .eovverveoeceeeeseessseeseesesssessesssessssess s ssss s 6
28
29 | pUBEIGH BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....vvvvoeeeeeeeeeeeeeeeeeeeeeeneeeeee. 4
30 | pUBEEGH LOCK WASHER, 1/4" (STAINLESS STEEL) w...oouvvververcveesrseeseesesesssesessees 4

Page O-5 Service Parts Manual



.?sku=71012G01
.?sku=17074G1
.?sku=71701G01
.?sku=71702G01
.?sku=71610G01
.?sku=00720G08
.?sku=01107G01
.?sku=70364G01
.?sku=74111G01
.?sku=01006G02
.?sku=00560G1
.?sku=70113G01
.?sku=11027G1
.?sku=00661G8
.?sku=00664G7

SEATING - SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31
32
33
34 | 74139-G* | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 42 - 44) ........ovvvrerreerrrerrnanee. 1
35 | 71602-G** VINYL COVER (SEAT BOTTOM) .....oovomreeeeeeeeeeeeeeseeeeeeeeesees e 1
36 | [ZEIETGUY TRIM oo 1
37 | [IOIZGUm TRIM oo 1
38
39
40 | [IZ0ZGOY | HIP RESTRAINT (DRIVER SIDE).......ooiiiiiseeessesereeeseiessessseessssessssssesssseees 1
41 | [IZ0LGOY | HIP RESTRAINT (PASSENGER SIDE).......ooiieiveereeecreessssnsesssseesssesseessee 1
42 | pUBEIGY BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....vvvevereeeeeeeeeeeeseeeseeeeeeeeee. 8
43
44
45 | 71751-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19)....ovverrereerreesreeneeenee. 1
46
47
48 | 74117-GO1 | SEAT SUPPORT BRACKET .....oivvimiveeeeceesesseessesesseesesssss s s 2
49 | pUBEIGH BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)......covovverreeeereeeseesesesssessesnne 12
50 | pUBEEGH LOCK WASHER, 1/4" (STAINLESS STEEL) w....corvvcveoeeeeseeeeeeeereeeeeeeeeenen 12
51 | 7838 NYLON BUSHING........covvemveereeemeeeeeeeeeeeeeees e eeeseeseeeseees e 4
52
53 | poZanG3 BOLT, 5/16 - 18 X 2 1/4" LG ..vveeocveoeveseeeseeessesseesssee s 2
54 | pOS7IGZ WASHER, 5/16" .....ovooveereereeeeeeeeeeeeeseseseseseseseeesseeesseseesessessee s seesenessseees s 2
55 | 11098-G6 LOCK NUT, 5/16 = 18 ...vveoeveoeeeeeeeeeeeeeeeeesveeseeeeee s eeees e enseaesesneseeee 2

Service Parts Manual

Page O-6


.?sku=74140G01
.?sku=71012G01
.?sku=71702G01
.?sku=71701G01
.?sku=00661G8
.?sku=00661G8
.?sku=00661G8
.?sku=00661G8
.?sku=00664G7
.?sku=17838G1
.?sku=00440G4
.?sku=00571G2

SEATING - CONVERTIBLE CARRIER

16 - Includes Items 17 - 19 17

Front of Vehicle

\C o

1 - Includes ltems 2 - 4

Ref Scc 1-1

Page O-7 Service Parts Manual



SEATING - CONVERTIBLE CARRIER

Front of Vehicle

\C ¢

Handrail

42 - Includes ltem 43
43 - Includes Item 44

Ref Scc 1-2

Service Parts Manual Page O-8



SEATING - CONVERTIBLE CARRIER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) ... 1
2 71602-G** VINYL SEAT BOTTOM COVER ......ooovomereeeeeeeeeseeeseeeeeeeeeeees e 1
3 [I01Z-Go] VINYL TRIM (SEAT BOTTOM) ...oovvomveoereeeeeeesseseseseseessesessss s 1
4 [[7072G]] RUBBER PAD ........oorvmmevesesessssesseesssesssssssssssssssse s sses s sssssssssssensses 2
5
6
7 [I70TGOY | HIP RESTRAINT (PASSENGER SIDE) ......coirveeereoreeeriessoeeseoseseessseseeessee 1
8 [I70ZGO] | HIP RESTRAINT (DRIVER SIDE)........cveoeeeeeeeeeeeseeeseeeesseeeeeeeeseseseseeseneeee 1
9 DUBEI-GY BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)......vvvoeveeeeeeeeeeereeeeeeeseeeeeeenee. 8
10
11
12 | EIBIOGOT | SEAT HINGE ......ooviivoceeeeeeeeeeeeeeeeeeeeeeeee e 2
13 | pUZZUGUY | SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) .oooovveeeeeeeeeeeeeeeeseeeeveeneone 4
14
15
16 | 71751-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19).......crvoorrerrreereeeereennenn. 1
17 | 71753-G* VINYL SEAT BACK COVER ....c.oooviorveeeeeeeeeeseeeeseeeeseeeeeeeesees e 1
18 | 71752-G01 PLASTIC SEAT BACK COVER ......ccvvovvereeeiesseseesseessees s 1
19 | pIIOZ=GOY SCREW, #8 X 5/8" LG (STAINLESS STEEL) .....ooovvrecreerresrrsrieseeenroon 4
20
21
22 | [OBBZGOL | SPACER......iiicoeceeeeeeseeeeees e 2
23 | [BAIILGOL | SEAT BACK SUPPORT ...ooooiiicieceeseeeesseseeessossseessees s 2
24 | DIOUBGUZ | BOLT, 3/8 - 16 X 1 1/2" LG eooooveoceeeeeeeeeeeeeeseeeeeeeeeeeevee e 4
25 | pUSEOGTH WASHER, B/8" ......vooocveeeeeeeeeeeeeeeeeseeeseses e es e seseee e enese s 4
26 | [OIZGOY | ADJUSTABLE BUMPER .....oooiviceeceiseeeesesessceseeesssssseesseees e 2
27 | mozZraea LOCK NUT, 5/16 - 18 .eovverveoeceeeeseessseeseesesssessesssessssess s ssss s 2
28
29 | puBELGH BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....vvvvoeeeeeeeeeeeeeeeeeeeeeeneeeeee. 4
30 | pUBEEGH LOCK WASHER, 1/4" (STAINLESS STEEL) w...oouvvververcveesrseeseesesesssesessees 4

Page O-9 Service Parts Manual



.?sku=71012G01
.?sku=17074G1
.?sku=71701G01
.?sku=71702G01
.?sku=00661G8
.?sku=00661G8
.?sku=71610G01
.?sku=00720G08
.?sku=01107G01
.?sku=70364G01
.?sku=74111G01
.?sku=01006G02
.?sku=00560G1
.?sku=70113G01
.?sku=11027G1
.?sku=00661G8
.?sku=00661G8
.?sku=00664G7

SEATING - CONVERTIBLE CARRIER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32

33 | 71751-G* | SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19)....covvirrererrreesriseeanee. 1
34 | [BZEBGOY | SEAT BACK SUPPORT ....oooiiiicseieseseeesesesseessessssess s ssesss s 1
35 | pUBEIGY BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)......vvurveeveeeeeereeeresseessiaseenrenees 4
36 | pUBEEGY LOCK WASHER, 1/4" (STAINLESS STEEL) w...ooovvvocveecveeseeeeseesesesssssessn s 4
37 | mEro5GH SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) .....vvoorveerrreerrrorrieseeenren. 2
38 | pUSZOGH ACORN NUT, 1/4 - 20 (STAINLESS STEEL) ......oooeverrereesreeeeseeeeseeeseessennen. 2
39 | [MUBSTGA END PLUG, 3/4" .....oooooeeooeeeoeeeeoeeeeeeeeeeeee e eeeeeese oo 2
40

A1 | 75229-GOL | BED .ooiioeieeeceeesiieseeeseoe e 1
42 | 75263-G** | SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 43).......ccccoveivrrrerecrerrecrennenne. 1
43 | 75197-G** SEAT BOTTOM (INCLUDES ITEM 44) .......ooooereeceeeeeeeeeeeeeeseeeennen. 1
44 | 75252-G** VINYL SEAT BOTTOM COVER ......orvuemreacrereseesseesseesssesssesesenene 1
45 | 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) w...coovvereerreerriesreereoane. 2
46 | [7Z55GA TEFLON WASHER, 5/16" ........ovveoeeoeeeeeseeeseeeeeeeseesesseneseseeses e enesaneens 4
47 | pUBEEG3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....coorveeveeeeeceeceeeereseeesseeeeeseenes 2
48 | [MUBEIGY END CAP, B/4"™.......oooiooeveeeeeeseeeeseeesees s 4
49

50

51 | 75273-GO1 | BED FRONT (INCLUDES MAT).......coouiieeeeeereeemeeeeesseeessesseesssesees s 1
52 | pUBELGH BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).......ovvverveeereerreesesessseseeenee 4
53 | 00559-G8 WASHER, 5/16" .....ovoocveoerrereseeesseessessssessseessssssssssssessssesssse s sssss s 4
54 | FBIIZGOY | SUPPORT FRAME.......oooiiiiiieieieseeeseeosseeeeeeseessessesseessesssesesssesses e 1
55 | pU438GY BOLT, 5/16 - 18 X 1" LG w.revrveecveeeeeeeeeeeeseeseeeseeesses s 2
56 | 00559-G8 WASHER, 5/16" .....ovooveeerrereseseessesssessssessseassssssssesssessssesssse s 2
57 | MO0ZrGa LOCK NUT, 5/16 - 18 .eovvercveoeceeeseesessesessesssessesessssssess s sss s sssssssnesenee 2
58 | pUZa0G3 BOLT, 5/16 - 18 X 2 1/2" LG oooveoeeoeeoreeeeceeeeesees e se e 2
59 | [7838GI NYLON BUSHING........oovvereeereeeeeeeeseeeeeeeseeeesseeesseeee e eeese e 4
60 | 00559-G8 WASHER, 5/16" .....vvoocveeerrereseeessesssesssesssessssssssesssessssessss s 2

Service Parts Manual

Page O-10


.?sku=75258G01
.?sku=00661G8
.?sku=00664G7
.?sku=16705G6
.?sku=00520G1
.?sku=19859G1
.?sku=19859G1
.?sku=17255G1
.?sku=00654G3
.?sku=19859G1
.?sku=19859G1
.?sku=00661G6
.?sku=75193G01
.?sku=00438G8
.?sku=11027G1
.?sku=00440G4
.?sku=17838G1

SEATING - CONVERTIBLE CARRIER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | pUBSEGY LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....oorveeveeeeeeeceereees oo 2
62 | FBITEGUT | HANDRAIL w..ooooieeoeceeeeceeceee e 2
63 | [pO762-G3 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) .....ovvovvcrerercrerisrineons 2
64 | [UBB4-GY LOCK WASHER, 5/16" (STAINLESS STEEL) ....cv.urviviecressesiessississ e 2
65 | DpOSZ20-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) .......vvorrerresreeeeeseeeeeeeseesesnenn. 2
66 | FBZBIEGUZ | END CAP, 1" 4
67
68
69 | FBABUGOY | SIDE BASKET (BLACK).....omioieeocieeeeeesoeeseessesseessesssessee e eeesesss s 2
70 | [pOUIUB-GH SELF THREADING SCREW, #12 - 24 X 3/4" LG ....ooovvererereererrerrseresssessinnons 4

Page O-11 Service Parts Manual



.?sku=00654G3
.?sku=75196G01
.?sku=00762G2
.?sku=00664G8
.?sku=00520G3
.?sku=75261G02
.?sku=75460G01
.?sku=00106G6

SEATING - CONVERTIBLE CARRIER

Service Parts Manual Page O-12



STARTER / GENERATOR

1 - Includes Items 2 - 27
2 - Includes ltems 3 - 5
16 - Includes Items 17 - 19

%

My

7
\“l,,,,

&
T
1%

1/,
N

/////l-\ 2w,

Ref Stg 2

Page P-1 Service Parts Manual



STARTER / GENERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 E7065-G0T | STARTER /GENERATOR (INCLUDES ITEMS 2 - 27) .cooccvoceeeeeseeeseeereeaee. 1
2 g6870-GU1] ARMATURE (INCLUDES ITEMS 3 = 5) .....oooveoeeeeeeeeeeeeeeeeeeees e 1
3 26871-G01 REAR BALL BEARING .....ooovvireensenesosssesseessseesssssessss oo 1
4 P6872-G0]] FRONT BALL BEARING .......oovoorveaeoeseeessseeseeesssessssessses e 1
5 P6873-G0]] BEARING HOLDER ........covoeeeeceeeeeeeseeeesseeseeeeseeeseeeesses oo 1
6
7
8 P6875-G0]] FIELD COIL oot 1
9 P6876-G01] INSULATING BRUSH ASSEMBLY (‘F')..cv.oorveorveeeeeieeeeeeeeeseeeeeeeeseseeensnenes 2
10 | 26877-G01 POLE CORE SETSCREW.........orviiireimeeeneesessssseseesesesssssssssssessssassenssons 4
11 | pe878Gun FRONT COVER ......oovoocveaeeeaeeseesesessseessss s 1
12 | 27879-G01 REAR COVER .......oorveeveeeeeeeeeseeeseeeeseeeseeees e es e esse s 1
13 | p6E88UGUY TERMINAL ASSEMBLY (‘A')..oooveeeeeeeeeereeeemseeeeseeeseeeesesseseesesessseseeses e 2
14
15
16 | PEBBLGUY BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 17 - 19) .....ovvvoreeennne. 1
17 | po658GUT BRUSH ......ooorveoe oo sse s ee s ensee e 4
18 | PB8BZGUY BRUSH SPRING .....oooovvreveiceeessessssessssessses s ssssas s 4
19 | pB883GUY BRUSH CONNECTOR .........ovvemreeerssessisessesseessssessssssseessssssesesseseesnnos 2
20
21
22 | pe88ZAGO] KEY wo oo ssee s 1
23 |GSB107-35011 PULLEY <ot 1
24 | pEB8EGUI BRUSH AND PULLEY HARDWARE KIT.......oooervererereeeseeeneeeseeeeesnnonn. 1
25 | pEB87GUl BRUSH 1 COVER.........ovoieeeeeeeseeeeeeeeseeeeeees e ense s 3
26 | pE88EGU] BRUSH 2 COVER.........covomveesiieseesseesesss s sesssees s as s 2
27 | pE88IGOY HOUSING HARDWARE KT .......ooourvearrreereeseisssseesseesssesssssssesssees s 2
28
29
30

Service Parts Manual Page P-2


.?sku=27065G01
.?sku=26870G01
.?sku=26872-G01
.?sku=26873G01
.?sku=26875G01
.?sku=26876G01
.?sku=26878G01
.?sku=26880G01
.?sku=26881G01
.?sku=26658G01
.?sku=26882G01
.?sku=26883G01
.?sku=26884G01
.?sku=26886G01
.?sku=26887G01
.?sku=26888G01
.?sku=26889G01

STARTER / GENERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | pog3sT3 BOLT, 1/2 - 13 X 8" LG w.vveoeveoeeeeeeeeeeeeeeeeeseeeeee e 1
32 | pusEUG3 WASHER, 172" ....oooooeeeeeeeeeeeeeee oo 2
33 | pUsEE-G3 LOCK WASHER, 1/2"......ovvoeveeeesoeseooeseee oo sessseosssess oo 1
34 | pUs33Gl NUT, 1/2 = 13 .o 1
35
36
37 | EBBIZGOY | STARTER/GENERATOR ADJUSTER......occoomiiimriimreicsiiesseisssessssessssssssssssnn. 1
38 | pusZaTGH JAM NUT, 38 = 16 ..o 1
39 | 00532-G5 NUT, B/8 = 16 w...oooeoceeoceeeeeeee oo 1
40 | pUBEDGYH WASHER, B/8" ......vooeveerreoeseeesessssess e ssees s 1
41 | 12064-G4 PUSH NUT, 5/16" .....ooocveeveeseeeseseeeseseee s 1
42
43
44 | PBAIZGOY | STARTER/GENERATOR BELT .....cooioiioeieiosiesssesesesssiiesssessseessssessseesssessse 1

Page P-3 Service Parts Manual



.?sku=00938G4
.?sku=00560G3
.?sku=00566G3
.?sku=00533G1
.?sku=28617G01
.?sku=00544G5
.?sku=00560G1
.?sku=26414G01

STARTER / GENERATOR

Service Parts Manual Page P-4



TOW BAR - PERMANENT

8 - Includes ltems 9 - 29

Ref Twb 1-1

Service Parts Manual

Page Q-1



TOW BAR - PERMANENT

Ref Twb 1-2

31 - Includes ltems 32 - 48
42 - Includes ltems 43 - 47

Service Parts Manual

Page Q-2



TOW BAR - PERMANENT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [53I8GUT | MOUNTING PLATE .....orvoieeeoeeeeeeeseeeseeeeeeesseeeeseseeesee e 1
2 [53TTGOY | STOP MOUNT PLATE ....ooovoooceeoceeeeeeeeeeeeeeeeeeeeeeeese oo 1
3 [6705-G] SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....ovvouveeereeeeeeresesriesseenee. 3
4 pUB54-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cvvomveerreeceeeseeeeseesesesssesesensee 3
5 [5338GU | FEMALE STOP ....oooeooceeeceeeceeeeeeeeeeeeeeeeeeeee e 1
6
7
8 [5304G01 | TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 9 - 29) ......... 1
9 [5299-G0]) TOW BAR ..o 1
10 | [302G07 UPPER PIVOT .oooooicveocoeseste e ssss oo 1
11 | [BZ9G0] LOWER PIVOT .oooooveocvesesoe e 1
12 | pUzIoGy BOLT, 1/2 - 20 X 3" LG covvoocveeoeeereeeeeeeeeeeeeeeeee e enss e 1
13 | pUsr=G3 WASHER, 1/2" (STAINLESS STEEL)......overveeeeeeereeereeeeeeeeeeeeeenererenenenes 1
14 | (339607 SPRING WASHER .....ooooovveieeanseessesessessseseses s sse s 1
15 | poS7IGH WASHER, 1/2" ....ooooooveeeeieseeoeeseesses s 1
16 | [I098GY LOCK NUT, 1/2 = 20 oo 1
17 | (362500 LATCH STOP .....o.ooeeoeeeeeeeeeeeeeeeeeeeeeeeee s eeese e 1
18 | (330607 WASHER, B/8" .....oovooevveoceessssessssesssessessessesssesssses s eesssss s 2
19 | (360607 PIVOT PIN woooovooeoeseeeseesesees s 1
20 | M3R7IGY SPRING PIN w...ooooeoveeeeeeeeeeeeeeeee e 1
21 | 75303-G01 LATCH oo 1
22 | pUBsZG3 COMPRESSION SPRING ......ooveoererereeceeesesesssesseesssessses s 1
23 | pEBEIGUY CUP WASHER .......oovooiveeeveessessees s sssssesss s 1
24 | [3005G4 SHOULDER BOLT, 5/16 - 18 X 2" LG....ooveereeereeeeneeeeeeeeeeeeeee s 1
25 | 7E370G00 LABEL (WARNING) w....cocvvoveeaeceeseeeeeeeseeeseeeee e 1
26 | 5338603 MALE STOP ....oooveoeteeeseeseesesseesseessses s sssse s 1
27 | Z5Er3 BOLT, BMM X 1 X 30 MM LG...ooovvoveoereoeeeecieeseseeseseesses s 1
28 | [U565-GH LOCK WASHER, 5/16" .......ovooveereeeeeeeeeeeeeeeeeseeeeeesesesesess s e 1
29 | posZoG3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) w...corvvoeveeereeereeeeneeeereeeneens 1
30

Page Q-3

Service Parts Manual



.?sku=75318G01
.?sku=75319G01
.?sku=16705G1
.?sku=00654G2
.?sku=75338G02
.?sku=75304G01
.?sku=75299G01
.?sku=75302G01
.?sku=75291G01
.?sku=00410G8
.?sku=00675G3
.?sku=75339G01
.?sku=00571G5
.?sku=11098G8
.?sku=75362G01
.?sku=75340G01
.?sku=75360G01
.?sku=13571G7
.?sku=20852G2
.?sku=25661G02
.?sku=13005G4
.?sku=75370G01
.?sku=75338G03
.?sku=12547G4
.?sku=00565G8
.?sku=00520G3

TOW BAR - PERMANENT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31 | [FB30BGOI | TOW BAR HITCH ASSEMBLY (TOWED VEHICLE)

(INCLUDES ITEMS 32 = 48)......coevoreeeeeeeeeeeseeeeeeeseeeeeseeee oo 1
32 | FE305GUY HITCH oo 1
33 | BZZGUY PIVOT BOLT oot 1
34 | FB309GO THRUST WASHER ........ooovvoirveesesesee s sesesessse oo 2
35 | FB3EZGUR WASHER, B/4" .......ooooeeoeeeeeeeeeeeeeeeeeeeseeeeeeeese e 1
36 | posIBGH CASTELLATED NUT, 3/4 = 16 ..eovooveeeeeeeeeeeeeesses s 1
37 | mO3BTGH COTTER PIN, 1/8" X 1 1/2" LG w.voooeveeeveeceeeeeeseeesses s 2
38 | FB307GUY BEARING ........ovvtoeveeeeeeeeeeseeeeeeeeseeeeeeeesee e en s 1
39 | pusEEGH LOCK WASHER, B/4" .......ovooeoieeeoeeeeeseeeeeeeseeeseeeeeeeseeeseeese e 1
40 | pUS33GH NUT, B/4 = 16....oooeveeeeeeeeeeseeesees oo 1
41
42 | [FUIUSGUY TIE ROD ASSEMBLY (INCLUDES ITEMS 43 - 47) ...ocoorvvorrereeeseenenne. 1
43 | 70903-G01 THREADED ROD.........ooooovoeeereeoeseeeesseeeeesesee e 1
44 | [FUIUZGUY TIE ROD END (LEFT HAND THREADS).........oovvorveerreenreseseesssneeonn. 1
45 | pIOBIGUY JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) .......co.covrrrrrrernrnenn. 1
46 | [FUIUZGUZ TIE ROD END (RIGHT HAND THREADS) ......cvvoorveeeeeereeeeeeeeeeen e 1
47 | pIOBIGUZ JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS)..........ccc.ccovvmrnenn. 1
48 | por3EGT LOCK NUT, 7/16 = 14 cooooveoeeoeeeseeeeeeeesseeeee s 2

Service Parts Manual Page Q-4


.?sku=75308G01
.?sku=75305G01
.?sku=75292G01
.?sku=75309G01
.?sku=75342G01
.?sku=00518G8
.?sku=10387G1
.?sku=75307G01
.?sku=00566G6
.?sku=00533G8
.?sku=70905G01
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1

TOW BAR - CASUAL

1 - Includes ltems 2 - 15

Ref Tbe 1

Page Q-5 Service Parts Manual



TOW BAR - CASUAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [5033G01 | CASUAL TOW BAR (INCLUDES ITEMS 2 - 15)......cveeceeceeceeeeceeeeeeseeeneen. 1
2 * TOW BAR ..o 1
3 [(5032-G0]) TIE ROD (INCLUDES NUT AND COTTER PIN) .....ooorvorrrrrerrrreeeeesreone. 1
4 [[5060-G0]) COUPLING ...oooocveecveeeee v 1
5 * LOCK PIN ..o 1
6 [[5065-G0]] COMPRESSION SPRING .......oorvvaerearreeseesseesssessees e 1
7 p0922-G2 WASHER, B/8" ......covoovveieeesessessssesssessessessesssssssssese s sss s 1
8 [0387-G2 COTTER PIN, 3/32" X 1" LG w.ooovveeeeereeeeeeeseeeeeeeeeeeeseees e 1
9 [5068-G01] SAFETY PIN w.oooooeeeeeeeoeeeeeeeeemeeee e ssee s 1
10 14869-G5 WIRE ROPE ......oooovoovieieiessssesseessssssesesses s s snese s 1
11 | 783Gy FERRULE .....ooooovooeeeeeeeeeesee s 3
12 | [BUs7GUY FERRULE .......oooooevoeeeeeeeeeeeee e 1
13 | (B350l HEX HEAD PLUG........covoeveeeveeeeeeeeeeeeeeeeee oo 1
14 | 14869-G3 WIRE ROPE ......oooovoovveieiesesoesseessess s 1
15 | [B09LGUOT LABEL (WARNING) w....cocvvavveasioseeesssesssssssesssssssees s sss s 1

Service Parts Manual

Page Q-6



.?sku=75033G01
.?sku=75034G01
.?sku=75060G01
.?sku=75065G01
.?sku=00922G2
.?sku=10387G2
.?sku=75068G01
.?sku=16783G1
.?sku=75067G01
.?sku=75035G02
.?sku=75091G01

WEATHER PROTECTION - GOLF CAR

1 - Includes items 2 - 19

17

Rear of Vehicle

DETAIL C
(FRONT)

DETAIL B

\ \ TV W
[\ 4
T\
\

A

/

/ / /
//\ \ A

DETAIL A

Ref Wgc 1-1

Service Parts Manual

Page R-1



WEATHER PROTECTION - GOLF CAR

Ref Wgc 1-2

Front Top 23 ) ///:;2
Strut )

22

-
— _—

—

Setscrew

REAR VIEW MIRROR
21 - Includes ltems 22 - 24

Front of
Vehicle

a®

FULL WINDSHIELD
26 - Includes Items 27 - 33

FOLD DOWN WINDSHIELD
35 - Includes ltems 36 - 44

Front of
Vehicle

Service Parts Manual Page R-2



WEATHER PROTECTION - GOLF CAR

WEATHER ENCLOSURE

Ref Wgc 1-3

BAG AND RAIN CURTAIN

Page R-3 Service Parts Manual




WEATHER PROTECTION - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

For service or replacement parts, contact:

Eagle Parts, Inc.

1411 Marvin Griffin Rd.

Augusta, GA 30906

Telephone (706) 790-6687 or FAX (706) 790-6066
1 75040-G** SUN TOP KIT (GOLF CAR) (INCLUDES ITEMS 2 - 19) ....ouuiiiiiiiieeieeeiiiiiieeeee, 1
2 27069-G** SUN T O P e e e e e e et e ettt te bbb s 1
3 [(5045-GU FRONT STRUT ..ottt ettt 1
4 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LGttt 4
5 pO905-GY LOCK WASHER, 5/16" ........ooveeireeveeieeisiesieseesee e 4
6 [[5048-G0]) SPACER, 1/2" ..o 2
7 pU570-G2 WASHER, 5/16" ......ovoiriiiiie et 6
8 [(5046-GU7| REAR STRUT ...cooviiieitiiieeiees ettt 2
9
10 pU685-G1 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) ....uvvviiiiieeeeiiiiiiiiiieeeeeen 4
11 PITI0-GO3 WASHER, 5/16" (STAINLESS STEEL).....ccoiiiiiiiiieeeeee e 8
12 [7255-G1| TEFLON WASHER, 5/16".....eeiiiiiiiiiiiii et 4
13 PII09-GUT LOCK NUT, 5/16 - 18 (STAINLESS STEEL).......cccvutiiiiiiiieeieeeiiiieeeee e 4
14 pu753-GYH SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL).....ccccciiiiiiieeeeeeeesee, 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).....uuvviiieeiieiiiiiiiieee, 2
16 PITI0-GOT WASHER, 1/4" (STAINLESS STEEL)......cciiiitiiiiiiieeieee et 8
17 [[5051-GU7 SPACER ....ooiviieiese et 4
18 pU654-GJ LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....cvvviiiiriiieieieeieiesiess e 4
19 [U853G1 END CAP, 1" ..ottt s 2
20
21 [9528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) ...cccoooiiiiiiiiiiiiiieeeee e 1
22 [9496-G1 REAR VIEW MIRROR ....ooiiiiiiiiiiiniseieis et 1
23 19502-G2 SUPPORT BRACKET ...ttt ettt e 1
24 [9527-G1| SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL)......ccvvviiiiiiiiiiiiiie, 1
25

Service Parts Manual Page R-4


.?sku=75045G01
.?sku=00905G8
.?sku=75048G01
.?sku=00570G2
.?sku=75046G01
.?sku=00685G7
.?sku=01110G03
.?sku=17255G1
.?sku=01109G01
.?sku=00753G5
.?sku=01110G01
.?sku=75051G01
.?sku=00654G2
.?sku=19853G1
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1

WEATHER PROTECTION - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
26 | [5522=G01 | WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 27 - 33).....coovvivrieieennnn. 1
27 * WINDSHIELD .....ooovoeeeeeeeeeeee e 1
28 EGWHC12 SASH, 26" LG .eooveoveceeeeeeeeeeeeerees s eee e ena s 2
29 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ......vvocerreereererenes 2
30 EGWHW12 WASHER, 1/4" (STAINLESS STEEL).......oveiveeeeeeeeeeeeeeeeeeeeeeeeeeeees e 4
31 EGWHG13 RUBBER GROMMET .......cooovuientseesieeesseesseseeeseesesees s esenannes 2
32 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).......vorveeveeeeeeereesereseeeeeeesenenees 2
33 EGWHL14 LABEL (SAFETY) ...vooeeeeeeeeeeeeeoeee e eeeeee e eeenennes 1
34
35 75525-G01 | FOLD DOWN WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 36 - 44)..... 1
36 * WINDSHIELD ..ot 1
37 EGWHC10 SASH, 12" LG v e ee e 2
38 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ......ovvooeeeveeeeeeeenes 2
39 EGWHW12 WASHER, 1/4" (STAINLESS STEEL).......ovuveeveeeeeeeeeeeeeeieeeeeeeseseees e 4
40 EGWHG13 RUBBER GROMMET ......coocvuiiiiseesieeesseesseseessseseeseesses s seesseessenannes 2
41 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ......verveeeeeeeeeeeeeeereeeeeeenenees 2
42 137-010 TOP GRIP, 3/4" X 2" ..o 2
43 136-008 TOP GRIP FASTENER .......cooovrteeeeieeeeeoeseeseeeesseeseesseesseseessess s 2
44 EGWHL14 LABEL (SAFETY) ...ooveceieeeeeeeeeseesesseesseseesseeesesesss s eneae e seensnnes 1
45
46 | pBUBGUY | WEATHER ENCLOSURE (3 SIDED)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS .........cooovvovveeeenn.n.. 1
47 | [EBU79-GOY | WEATHER ENCLOSURE (4 SIDED)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS ........................ 1
48
49 | EIOTGOY | BAG COVER AND RAIN CURTAIN KIT ..o, 1

Page R-5

Service Parts Manual



.?sku=75524G01
.?sku=75078G01
.?sku=75079G01
.?sku=75191G01

WEATHER PROTECTION - GOLF CAR

Service Parts Manual Page R-6



WEATHER PROTECTION - SHUTTLE 2+2

2,3
% (Passenger

DETAIL D Side Shown)
(REAR)

1 - Includes items 2 - 20

2,3
(Driver Side Shown)

DETAIL A

DETAIL B

14
Outside Tubing

15 \@\5; (OnSuny

16

Front of Vehicle

\C @

DETAIL C
(FRONT)

Ref Wsh 1-1

Page R-7 Service Parts Manual



WEATHER PROTECTION - SHUTTLE 2+2

Front Top
Strut
—
2}}/// — REAR VIEW MIRROR
U—" / 283 - Includes Items 24 - 26

Front of
< Vehicle

4

h . FULL WINDSHIELD
1 28 - Includes ltems 29 - 35

FOLD DOWN WINDSHIELD
37 - Includes ltems 38 - 46

4°
Front of
Vehicle

Ref Wsh 1-2

Service Parts Manual Page R-8



WEATHER PROTECTION - SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

For service or replacement parts, contact:

Eagle Parts, Inc.

1411 Marvin Griffin Rd.

Augusta, GA 30906

Telephone (706) 790-6687 or FAX (706) 790-6066
1 [[5123-G07 SUN TOP (SHUTTLE 2+2) (INCLUDES ITEMS 2 - 20).....cuuviiiiieeieeeeeeiiieeie 1
2 [(5074-GU] REAR STRUT (DRIVER SIDE).......coouiiiiiiieieiniiniseieisesssies e 1
3 75074-G02 REAR STRUT (PASSENGER SIDE) ....ccciiiiiiiiiiiieeeeeee e 1
4 pU665-GY BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) .....uvvviiiiiiiiiiiiiiiiieeeeeeen 4
5 PO0G679-G1l WASHER, 3/8 (STAINLESS STEEL) .....ccooiiiiiiiiiiieeeee e 18
6 pO77GH WASHER, 3/8 ..ottt 4
7 pUBYLGY LOCK NUT, 3/8 = 16 ....vuveieieieiseieieeseie ettt 10
8 [[9853-G1 END CAP, 1" ...ttt 2
9 75125-G01 FRONT STRUT ..ttt e e e e e e e nerereeneeeenenes 1
10 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LG ..ottt 4
11 pU905-GY LOCK WASHER, 5/16" ......ovoieieeiiieeieieie e s 4
12 [[5048-GU7 SPACER, 112" ..ot 2
13 pOUB73-G1 LOCK WASHER, 3/8" .......ouviiveeieeieseeeeieeeeees st 4
14 E7604-GU] SUN TOP ...ttt 1
15 00674-G8 BOLT, 3/8 - 16 X 5" LG (STAINLESS STEEL) .....cccvuviiiiiiiieeieeieeeeeee e 2
16 [8716-G1 SPACER ..ottt 2
17 POG53-G1l WASHER, 3/8" (STAINLESS STEEL).......ceiiiiiiiiiiieiiee et 2
18 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) ....uvvviiiiiieieiiiiiiiiieeee e 2
19 [DU665-GH BOLT, 3/8 - 16 X 2" LG (STAINLESS STEEL) .....vvveviiieiiieieieeiseisieiseias 2
20 24647-G1 SPACER, L/4" ... e 2
21
22
23 [9528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) ...cccoeeeiiiiiiiiiieieeeeeennnn 1
24 [9296-G1 REAR VIEW MIRROR .......ocouiiiiaiiieieeeseisieeiess e 1
25 19502-G2 SUPPORT BRACKET ...cceeiititit et 1
26 [U527-G] SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) ....coevevveirrieieireiseieinene 1

Page R-9

Service Parts Manual



.?sku=75123G01
.?sku=75074G01
.?sku=00665G5
.?sku=00679G1
.?sku=00771G5
.?sku=00891G5
.?sku=19853G1
.?sku=00905G8
.?sku=75048G01
.?sku=00879G1
.?sku=27604G01
.?sku=18716G1
.?sku=00653G1
.?sku=00665G6
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1

WEATHER PROTECTION - SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

27
28 [[5524-G07 WINDSHIELD KIT (SHUTTLE 2+2) (INCLUDES ITEMS 29 - 35).....cccccvveeninen. 1
29 * WINDSHIELD ...ooviiiiiiiiiii s 1
30 EGWHC12 SASH, 26" LG ..o 2
31 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).....ccovcuviiiiiiiieiiiieeen 2
32 EGWHW12 WASHER, 1/4" (STAINLESS STEEL)....ccociiiiiiiieeceee e 4
33 EGWHG13 RUBBER GROMMET ....oiiiiiiiiiiiiiiiie e 2
34 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......ccoiiiitiiiiiiiiiiieeeeriiieee e 2
35 EGWHL14 LABEL (SAFETY) ittt e e e 1
36
37 [75525-G07 FOLD DOWN WINDSHIELD KIT (SHUTTLE 2+2)

(INCLUDES ITEMS 38 - 4B8).....cceciiiiiieieeitiiiee e ireee e s nineee e e nee e nnnneeee e 1
38 * WINDSHIELD ..ottt 1
39 EGWHC10 SASH, 12" LG .o 2
40 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).....ccovcviiiiiiiiieeeen 2
41 EGWHW12 WASHER, 1/4" (STAINLESS STEEL)....cccciiiiiiieee e 4
42 EGWHG13 RUBBER GROMMET ...ttt 2
43 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......ccoiiiiiiiiieiiiiiieeeiriiieee e 2
44 137-010 TOP GRIP, B/4™ X 2 ettt 2
45 136-008 TOP GRIP FASTENER. ...ttt 2
46 EGWHL14 LABEL (SAFETY) ittt ettt e 1

Service Parts Manual Page R-10


.?sku=75524G02
.?sku=75525-G02

WHEELS AND TIRES

1 - Includes Items 2 - 4

6 - Includes ltems 7 - 9
11 - Includes Items 12 - 14
16 - Includes Iltems 17 - 19
21 - Includes Iltems 22 - 24
38 - Includes Items 39 - 42

6" CHROME HUBCAP 8" CHROME HUBCAP SILVER / GOLD SPOKE HUBCAP
28 29 30, 31

Ref Whi 1

Page S-1 Service Parts Manual



WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 27772-G09 | TIRE AND WHEEL ASSEMBLY (LINKS 118 X 8.5 - 8)

(INCLUDES ITEMS 2 = 4)....ooooeeeeeoereeeeeeeseeeeeeeeee e 4
2 27772-G10 LINKS 1 CARLISLE TIRE, 18 X 8.5 = 8 .....oourveceeeeeeeeeeeeeneeeneeeseennenne 1
3 15169-G1 WHEEL RIM (4 LUG). ....o.ooorveeeeeeceoeeeeseseeseoessessesssesneses s 1
4 [[I657-G1) VALVE STEM .....ooovooovioesieesiesses s 1
5
6 27772-G03 | WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8)

(INCLUDES ITEMS 7 = 9)..ooooveocveeceeoeeee e 4
7 27772-G07 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8) .......ovvourrrerrenrresriessienrnon 1
8 15169-G1 WHEEL RIM (4 LUG). ....ovoeeeeeeeeeeeeeeeeseeesee oo 1
9 [[I657-G1) VALVE STEM .....ooovooveeeeeeeeeeeeeeeeeee oo es e 1
10
11 27775-G01 | WHEEL AND TIRE ASSEMBLY (USA TRAIL 6-PLY 18.5 X 8.5 - 8)

(INCLUDES ITEMS 12 = 14).....oooovoeeeoeeeoceoessesseeseses s 4
12 | 27775-G02 CARLISLE TIRE (USA TRAIL, 6 PLY 18 X 8.5 - 8) ......ooorveerreerreerrereeanes. 1
13 | 15169-G1 WHEEL RIM (4 LUG). ....oveoeveeeeeeeeeoeeeeeeeeeeeeeeeeeeseeseeeeeeee e 1
14 | sG] VALVE STEM ..o.ooovooovieesceseioeesoesses s 1
15
16 | 27772-G02 | WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8)

(INCLUDES ITEMS 17 = 1 9) ..o 4
17 | 27772-G06 CARLISLE TIRE (TURF GLIDE 18 X 8.5 - 8) ...c.vvoocveecreecreerreeseeeeseeeneeon. 1
18 | 15169-G1 WHEEL RIM (4 LUG). ....oovvomvooeveoeeoeseeseseeseses s 1
19 | @53 VALVE STEM .....ooovooovioeeieseioeesoe s 1
20
21 | 27772-G04 | WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8)

(INCLUDES ITEMS 22 = 24)......oovvoreeoeeeeeeeeeseeeeeeeeeeeeeeeeee oo 4
22 | 27772-G08 CARLISLE TIRE (FAIRWAY 18 X 8.5 = 8)......cooerverrrrcrrsrseesssessiessesssee 1
23 | 15169-G1 WHEEL RIM (4 LUG). ...oovvorveeceoeceoeeeseseseesesesees s 1
24 | [5G VALVE STEM .....ooovoovieeeeeeeeeeeeeeeeeeeeses s enes oo 1
25
26 | @B LUG NUT, /2 = 20 ...c.ceoeveereooeeeesssssseeseses s 16
27

Service Parts Manual

Page S-2


.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=14723G1

WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
28 | 16042-GOL | 6" CHROME HUBCAP ..........ioooemeeeeeeeeeeeeeeseeeeseeeeeeeeeeeee e eeeee oo 4
29 | 16042-G02 | 6" CHROME HUBCAP (SET OF FOUR).....c.ccovveireeeeeeereeseeeneeseesesesseseeenene 1
30 | 14913-GO1 | 8" CHROME HUBCAP ........oooivveereeeseeeeseeeesseeeeeeeseseeesesesesese e 4
31 | 14913-G02 | 8" CHROME HUBCAP (SET OF FOUR).......coovmireeeoeeeeeesereeseseeseseeeeeseeseesnoens 1
32 | 19241-G02 | GOLD SPOKE HUBGCAP ........oooooiveieeeeoeeeeeeeeeoeeeeeeeeeeeeeeeeeseeeeeeee e 4
33 | 19241-G04 | GOLD SPOKE HUBCAP (SET OF FOUR) .....ooosirverereereeeiereseeseeeesesseseasnoons 1
34 | 19241-GO1 | SILVER SPOKE HUBCAP.........coooemiimeeiereeieesseeeeseseeseseseseeseeseseesessss oo 4
35 | 19241-G03 | SILVER SPOKE HUBCAP (SET OF FOUR)......cooveemveeereeseoieeeeeseeesseeeseeerenn 1
36
37
38 | EB78U-GUI | ALLOY WHEEL AND TIRE ASSEMBLY (PRO TOUR 18 X 8.00 - 10)

(INCLUDES ITEMS 39 - 42).......oooomreeerereoemeeeeeeseeeseesessseessesessesesesesssssseene 4
39 | 74825-GO1 KENDA TIRE (PRO TOUR, 18 X 8.00 = 10) ......ovvoorvveereeeeseeereneesseeeeeneee 1
40 | 74828-GO1 ALLOY WHEEL ......oooooooeeeeeeeoeeeee oo 1
41 | pB78LGOI ALLOY WHEEL CAP .......oovvooeveeeeeeeeeeeoeseoees oo seseeses e eeesseeess e 1
42 | 74826-G01 VALVE STEM (CHROME)..........rvreerreoismeeeseeesseeeesesesesesesesseseesssssessnnnens 1
43
44 | 28782-GOL1 | ALLOY WHEEL LUG NUT w..ooivmoiveeceoeeeeeeeeeeeeeeeeeeeeeeeee e 16

Page S-3

Service Parts Manual



.?sku=28780G01
.?sku=28781G01

SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1




SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ...itiiiiiiiiiiiiii ettt a e e n e 26733-G02
CLUTCH PULLER (DRIVE) ...ttt ittt ettt ettt ekt e ekttt e e ettt e e e ek et e e ekt bt e e e e aab e e e e e ann e e e e enneee 19779-G2
FLYWHEEL PULLER ... e 27111-G01
CURRENT INDICATOR ...ttt e e e e bbb e e r e e e e s s s e e e e e 16489-G2
DIGITAL MULTI-METER ...t e e e e a e e s e e s s sannaes 27481-G01
SLIDE HAMMER (AXLE/HUB REMOVWAL) ...ttt ettt ettt ettt e e 15947-G1
SLIDE HAMMER (AXLE REMOWVAL ONLY) ...ttt ettt ettt ettt e e et e e s s nnbne e e e e annnnes 18753-G1
COMPRESSION TESTER......ciiiiiiiiii ittt ettt e e e e e e et et et e e e s e e s e e et eeeteeeae s e neee s 72524-G01
FEELER GAUGE ..ot r e e e e s e s s s e e e e a e e s e s s s s nanrees 72525-G01
TACHOMETER ..ot e e e e e e e e s s r e e e e e e e e e sb e b e ee e 72526-G01
ENGINE OIL PART NO.
4 CYCLE ENGINE OIL, 5 GALLON (19 LITER) ..ttttiiiiteetieeiieeeee e srees et e et e e nenneee s 25730-G03
4 CYCLE ENGINE OIL, 12 QUART CASE ....oooiiiiiii e 25730-G04
4 CYCLE ENGINE OIL, 1 QUART BOTTLE (950 ML) ..eetiiiitiiiieiiiiieie ettt 25730-G06
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN .....cciiiiiiiiiiiiiiie ettt 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE .......coiiiiitiiiei et 28432-G01
PEN 3 OUNCE (89 ML) = WHITE ...ttt ettt s et e e ettt e e e st b e e e s et e e e e e annne s 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ....cciiiiititiiiiiite ettt ettt 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ...ttt e e e e e nb e e enenee 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL ..ottt 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) .....cooiiiiiiiiiiiiic e 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ..ottt 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ..........coiiiiiiiiiiiiiiiee et 28140-G15
AEROSOL 12 OUNCE (360 ML) = WHITE ....oiiiiiiiiiiei ittt ettt e et e e e e e e 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW. ......ottiiiiiiiite ittt 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE .....ooiiiiiiii ittt 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL .....oooiiiiiii e 28140-G**

Appendix A-2 Service Parts Manual




SPECIALTY PRODUCTS

MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® = WHITE ...ttt 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) .......vuoeieeeeeeeeeeeeeeeeeeeesee s 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ........co.cvvvuieereesresrsseseeseeseseeseessesnesnesnons 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ........coivioeieeireiseeeeossesessesseseeseessesseseesesee s snesnens 75500-G01
CARBURETOR & CHOKE CLEANER, 15 OUNCE (440 ML) SPRAY ......coovviiuiieeeeseseseeeeseeseseeseesssnsnenenn 75501-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY .......coititieeeeeeeeeeeeeseeeeeseeseeee s eeeee e 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY ........ovivieteeeeseeseeeeeeeeseeeseeseeeesee e seeeseenesee s 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY ........oocvviieiieieereeseeseeeeeeresnenenn 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID ........c.ovvooeeereeeeeseeseeseeseseeneseen s 75505-G01
BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER .........cc.coeivivieeereseereesesresssrsnnonn 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER .........ccocevivvieiersrsnnen. 75507-G01
MULTI-PURPOSE VALUE PACK ......oooeteeteeeeeeeeeeeeee e eeeee e seeee e s e es e eee e 75508-G01

« BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

« PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

* CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix A-3




SPECIALTY PRODUCTS

Appendix A-4

Service Parts Manual




OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-1




OPTIONS/ACCESSORIES

ITEM KIT NO.

2BAG ATTACHMENT . ... ... 75183-GO1.......
4 BAG ATTACHMENT .. ... .. 75335-GO1.......
ALLOY WHEEL AND TIRE ASSEMBLY ........... 28780-GO1.......
ALLOYWHEELCAP . ...... . ... .. e 28781-GO1.......
ALLOY WHEELLUGNUT. ......... ... ......... 28782-GO1.......
8"CHROME HUBCAP. .. ... ... e 14913-G* . .......
6" CHROME HUBCAP. . ... ... i 16042-G* . .......
GOLD SPOKEHUBCAP . ....... ... 19241-G*........
SILVER SPOKEHUBCAP . ......... ... ... . ... 19241-G*........
ASHTRAY KIT . ..o 75109-G0O2.......
BAG COVER /RAIN CURTAINKIT. .............. 75191-GO1.......
CONVERTIBLE CARRIERKIT . ................. 75179-G* . .......
CENTERBASKET. ... ..o 75003-G0O2. . .....
COOLER JUG AND BRACKETKIT .............. 75495-GO1.......
COOLER BOX AND BRACKETKIT .............. 75344-GO1.......
DIVOT REPAIRKIT ... ... 23300-GO1.......

HIGH ALTITUDE CONVERSION KIT (3-6K FEET). . .72754-G02. . . .. ..
HIGH ALTITUDE CONVERSION KIT (6-10K FEET). .72754-GO1. . . .. ..
HOURMETER. ... ... ... 75114-GO2. ... ...
MESSAGE HOLDER KIT (REQUIRES SUN TOP) .. .75509-GO1. .. ....
MESSAGE HOLDER KIT (REQUIRES SUN TOP) .. .75496-GO1. ... ...

REAR VIEW MIRROR (REQUIRES SUN TOP) .. ... 19528-G2........
SAND BOTTLE . ... 28661-GO1. ......
SAND RAKE . ... 14735-G1........
SAND RAKEHOLDER . ......... ..., 75006-GO1.......
SHUTTLE 2+2KIT. ... ..o 74150-G** . ......
SIDEBASKET . . ... 75007-G** . ......
SUNTOPKIT, GOLFCAR ..................... 75040-G** ... ...
SUNTOPKIT, SHUTTLE2+2 ... ................ 75123-GO1.......
TOWBARKIT (CASUAL) .. ... 75033-GO1. ......
TOW BAR KIT (PERMANENT) .. ................ 75310-GO1.......
TURN SIGNALKIT ... 75107-G0O2. . .....

SECTION

Body - Footrest

Body - Accessories Continued
Wheels And Tires

Wheels And Tires

Wheels And Tires

Wheels And Tires

Wheels And Tires

Wheels And Tires

Wheels And Tires

Body - Accessories Continued
Weather Protection - Golf Car
Body, Seating - Convertible Carrier
Body - Accessories

Body - Accessories Continued
Body - Accessories Continued
Body - Accessories
Carburetor and Choke
Carburetor and Choke
Electrical System

Body - Accessories Continued
Body - Accessories Continued
Weather Protection - Golf Car
Body - Accessories

Body - Accessories Continued
Body - Accessories Continued
Body, Seating - Shuttle 2+2
Body - Accessories

Weather Protection - Golf Car
Weather Protection - Shuttle 2+2
Tow Bar - Casual

Tow Bar - Permanent

Electrical System

Appendix B-2 Service Parts Manual




OPTIONS/ACCESSORIES

ITEM KIT NO. SECTION

WEATHER ENCLOSURE (3SIDED). .. ........... 75078-GO1.......... Weather Protection - Golf Car
WEATHER ENCLOSURE (3 SIDED). . ............ 75492-GO1.......... Weather Protection - Shuttle 2+2
WEATHER ENCLOSURE (4 SIDED). . ............ 75079-GO1.......... Weather Protection - Golf Car
WINDSHIELD KIT, GOLFCAR . ................. 75524-GO1.......... Weather Protection - Golf Car
WINDSHIELD KIT, SHUTTLE 2+2. . .. ............ 75524-G02.......... Weather Protection - Shuttle 2+2
WINDSHIELD KIT, FOLD DOWN, GOLFCAR . ..... 75525-G01.......... Weather Protection - Golf Car
WINDSHIELD KIT, FOLD DOWN, SHUTTLE 2+2....75525-G02.......... Weather Protection - Shuttle 2+2

Service Parts Manual

Appendix B-3




OPTIONS/ACCESSORIES

Appendix B-4

Service Parts Manual




INDEX OF MAJOR COMPONENTS

INDEX OF
MAJOR COMPONENTS

Service Parts Manual INDEX-1




INDEX OF MAJOR COMPONENTS

BY PART DESCRIPTION

A
ACCELERATOR CABLE ... .ottt ettt et s bt e s bt e s e b e e e e bb e e e s e e e s e bt s e s bn et e s ab e e e et b e e s b a e s nere s A-5
L I = o I P B-2
ALLOY WHEEL ...ttt e oot e e oottt e e e e n et e e e e e et e e e e e s s et e e e e e s n e e e e e e e at s ee e e e e aasraeeeeeeasnnnneeeaesnnnnneeaennnes S-3
ARMATURE . .ttt oot e oo oot e e oo oot e e et e e oo Rt e e e e e s et e e e e e e s e e e e e e e e et e e e et e et e e e et e e e e e e e er e e ee e e e nreneneeaennnes P-2
NS o I I o PP PO PP PUPPRPPRTt C-18
F I ] Y PP P T PTRTTIN M-2
AXLE SHAFT SEAL. ...ttt ittt ettt oh et e bt e e bt e e b et e s s b e e e e b et e oAb e e e sk e e s bRt e e s hb e e e e b e e e eab et e e b e e e et e s e ar e M-2
D I T M-2
B
BAG COVER .. ettt e oot e e oo ettt ee e e e em it et e e e e e e e et oo e e R et e e e e R et e e e e R et e e e e et e e e e e e e e e ee e e e nrnneeeeeennnee R-5
BALL BEARING . ...ttt e e et e e oot e e oo ea e e e e oo 4o s e et e e e oo aen e e e e e e a e et e e e e a s et e e e e e ennre e e e e eannrn e e e e e nnnneneeeenannee M-2
B A T TE RY e et e oo e e e e et e e e e e e e e e e e e oo oo eE R e e ee e e e e R e et ee e e e et e e e et ae e e e e et e re e e e e e e e ee e e e areneeeenennnes H-7
BEARING AND RAGCE ...ttt e st e e e e e e o he e e e oh et e e ek bt s e b e e e e b b e e e s b b e e s be e e s s b b e e s et e s e sbe e e s nre e e e nrbeneanes K-3
5 5 PPN 0-10
BOX COOLER ... ootttk e s h e e e s bt e e o be e e e oh e e e e ek b e s e s b e e s e s b e e e e R b e e e e e e s e e e e R e e e et s a e C-16
BRAKE ADJUSTER. ...ttt ettt et e e e et e e e e ea et e e e e e ae e et e e e o e be e e e e s e aE et e e e e st mee e e e e easnnneeeeeasnnneeeeessnnneeeenennnes D-7
BRAKE ASSEMBLY ...ttt e et e et e oo ekt e e e e eate e ee e o4 e R et e e e o e e e et e e e e e et e e e e R ae e e e e et nere e e e e annreee e e e nreneneeeennnee D-6
BRAKE CABLE . ...ttt e e oottt e e e e ea et et ee e oo s e et e e e e s be et e e e e et et e e e e a R ee e e e e et e e e e e e e atne e ee e e e nrnneeaeeennnes D-4
BRAKE DRUM ...t e e E b e e e e s s b e e e e s s b e e e e s s bbb e e e e e s sh b b e b e e e s s ab b e b e e e s s s b e b e e e e s nanees D-7
BRAKE PEDAL PAD ...ttt e bbb e e s h bbb e e e s o b b e e e e e s s b e e e e e e e e e s e e e e s e e e e e e e e e nnae D-4
BRAKE SHOKE ... oottt s e e sttt e o be e e e oh e e oo ek b e s e b et e sh b e e e e R e R e e e e s e e e s e e e e e s nrrenene D-6
BRAKE SPRING KIT ..ttt ettt ettt e e et e e e e e s ettt e e s e st e e e e et st e e e e e ek se s e e e e e esne et e e e e sae e e e e easneneeeeeasnnneeeeessnnneeeenennnns D-6
BREATHER ..ottt oottt e oottt e e e s e et e e e e ek s e e e e e e e e aRe e e e e e e e s e e et e e e e R b e e et e e e e e e e e e et nre e e e e nnnrneeeeannnee 1-3
BRUSH ASSEMBLY ...ttt ottt et e et e e e et ee e e e eate et ee e e et e et e e e o e be et e e e e a s et e e e e st n et e e e e aatneneeeeeasnnneeeeeearnneneeeennnne P-2
BUMPER PLUG. ..ottt st s b e s s e et e e o b et e 4o b e e e ek bt s e b s et e sh b e e e et b e e s be e e s s b b e e s et e s e s be e e s sre e e s nrbeneanes C-9
BUZZER ... e e e e e e e s s e e e e b e e e nrre G-2
C
CARBURETOR. ...ttt e o b e s et e e oh s e e e sh b et ea b et e o2 b e e 4o b b e e e R R e e oo a b e e e 4 ke e e e ket s e s ha e e e sb b e e e sera e s s e e e s e ee s E-3
CATCH BRACKET ..ottt ettt e e oot e e oo ekt e e e e e e et e e e oo se et et e e e e et e et e e e aas R e e e e e e sas s e e ee e e asseneee e e e nnneeee s e snneeeeeeannrnnenenaas D-5
CENTER BASKET ...ttt ettt ettt e et e oo oottt e e o4 et e et e e 4 e e s et e e e e e s et e e e e e s mee e e e e e aansnee e e e e s s nnee e e e easnnneeeeeenmnneneeeennnnnees C-14
CHOKE CABLE ...ttt e oottt e e e oottt e e e e e et e e e e e s e et e e e e s e n e e e e e eat s e e ee e e e s seneee e e e nen e e e e s e e e e e e e e annreeeeennas E-4
COMPENSATOR ASSEMBLY ...ttt sttt et a et a bt e s a b b s s bt e s b b e e s s be e e s aae e s e sh e e e e se b e e e st e e s snn e e s nenee s D-4
COOLER JUG ...ttt etttk e e he e e oo ae e e o4 b e e e sha et e ea b e e e 4Rt e e et e e e e R et e e e e e e r e e e e C-16
L0 1 TSP P U OPPRTTN C-2
D
DIRECTION SELECTOR HANDLE ..... .ottt e e e et e e e e et et e e e e e n e e e e e e s e e e e e e s snte e e e e e sntneeeeesnnneneeeennnee G-3
(DAY O B I ] N I PSR TPPPRN C-14
[ A = I TP PP POPPRTRTPOt F-2
DRIVE CLUTECH ...ttt ettt ettt s b e s bt e e e s e e 4o e e e 4o b e e e ek st s e s b et e s b b e e e s b b e e s be e e e s s b e e e e abe s e s be e e e nra e e e srnenenes F-2
DRIVEN CLUTCH. ..ottt ettt s e e e e e s b e e e s be e oo oh e e e e ek bt s e be et e sh b e e e e b bt e e s kb e e e s ba e e e s b e s e s ne e e ssnaeeebneeaaes F-2

INDEX-2 Service Parts Manual




INDEX OF MAJOR COMPONENTS

E
EINGINE ..ot e ettt e e e ettt e e e e e et e e e e e s st e e e e e s a e e e e e e e a R R et e e e e e E e et e e e e s Re e e e e e e e R en e e ee e e e n e e e e e e a e ne e e e n e eeeaan -2
ENGINE GUARD ...ttt et e ettt e e oo et e e e e e et e e e e s e e e e e e a e R ae e e e e eas s eeee e e ek nee e e e e e e neeeeeeeassnneeeeeesasreneeessnnreeeeeaas J-2
ENGINE IMOUNT ...ttt e e e ettt e e e e et e e e e e s e e e e e e s a e e e e e e eane R ee e e e e eas e et e e e et mee e e e e e e mnee e e e e e ssnneeeeeensnneneeennnnneeeeeaan J-2
L0 1 I = PPN D-4
EXHAUST GASKET ..ottt st 1 bt e e e e E bt e oo b e et e b b et e es b e e e e s bt e s A b e e e sk e e s s e e e s abe e e s ab e e e s ebn e s e nn e e e nenaee s -2
F
FAIRWAY 18 X 8.5 = 8 ...ttt ittt ettt et s b bt s ab et e s b e e e b e s e e b e e e b e e e s bt e e et e e e s b e e e s ah e e e e ebe e s e a e e e e s S-2
FEMALE STOP ..ottt et e et e oo e ettt e e oo b e e e e e e e s e et e e e e e s ae e e e e e e s s e e e e e e aan s ree e e e ann e e e ee e e e nen e e e e n e e e e e e s e nneeeean Q-3
FENDER SCUFRFGUARD ...ttt ettt e e oottt oo oot ee e e e et e e e e eas s e e e e e e es s e eeee e e e emnneeee e e ssreeeee s s e e e e e s sannnneeeenn C-8
FIELD COIL ettt ettt e e e e et e e e oo e et e e e e et e e e e a e et e e e e st Rt e e e e e R R R R et e e e e e R et e e et n e e e e e e aennr e e e e e e nnnnnee e e nnneees P-2
10 7 PO OTPPTN E-3
IO 10 3 TP PUPR TN C-6
FLOORMAT WITH HORN HOLE ..ottt ettt ettt s e s n e e se e e e sra e s e ba e e e sen e e s C-6
O 1O I ] PP PRPRRPN C-12
FOUR BAG ATTACHMENT KIT ...ttt e e oot e e e e et e e e e e et e e e e e e e e e e e sn e e e e e e aass e e e e e e sasnneneeeaasnnneeeeesnnnnes C-18
FRONT AXLE ..ottt ettt e e oottt e e e e e et e e e e e et e e oo et R et e e e e e e s et e e e e e ss e e ee e e e esnnseee e e e ameneeee e e nsn e e e e e e nasn e e e e e s nnnneeeenn K-3
FRONT SHIELD.......cttiiitiiiitie ittt e s b s bt 4 he e e e e s b e e e e b e et e sh b e e e eE b e s e bb et e e s h b e e e e b b e e s b b e e e sbe e e e e b e s e sbn e e e senene s C-2
FRONT STRUT ...ttt s et s e et e e o b e e e eh b e e e sa b et e s e b e e e e b b e e e ab e e e s e e e s b e e s bb e e e s b e e e s b e e e sne e e enn e R-4, R-9
L0 L I | I PP L-2
FUEL GAUGE ...ttt ettt e e e e+ oot et e e e oo e ettt e e e R e et e e e e e ee et e e e e e e e ee e e e e e sn s re e e e e aan s nae e e e e eatnneeeesaasnnnneeeeennnnes H-11
FUEL GAUGE (MECHANICAL)....cei ittt ettt ettt a1 ss e e a1kt e e sae e e sm et e aaE e e e e e e s e e sk e e e aab e e e nane e e s abe e e e annesennneennneeas L-2
L ] I O Y PRSPPI L-2
L0 1 I I PP L-2
FUSE BLOGCK ..ottt etttk e e a e e oo e e o b e e e o b et e o2 b e e e ek b e e e aE e e e s ab e e e sk e e s ab e e e s e e e s eh e e e e ere e e a e e s H-9
G
GOVERNOR ARM ...ttt ettt st oh et e e ek b e e e e bt et ek b e e e e s b e e e e e b et e o b s e e ek e e ek b e e e sh e e e e b e e e s be e e s ah e e e e et b e s e b a e A-5
H
HE AD LIGHT .ottt e e e et e e e e et e ee e e e e s e et ee e o e R e e et e e e e s e e et e e e e R ae e e e e e an R e et e e e E R ae e e e e et e ee e e e e annnnneeeeenrnne H-10
HEADLIGHT BULB ...ttt ettt e oo et e oo oo et et ee e ook e et ee e o e s e et e e e e e Re e e e e e ant e e e e e e e snn e e e e easnneeeeeeannneeeeeannn H-10
L S I Y | PRSPPI 0-2
HORN SWITCH ..ottt e e s e e st e e o be e e oo Ee e e e oh e e e e eE b e s e bR et e e sh b e e e e b b e e s b et e s sbe e e e e b e e e sbn e e e sene e e s H-9
HOUR METER ...ttt ettt e e s h e e e e o bt o4 b e e oo aE et e e o b e e e e sh b e e e e s b bt s e b e e s e b b e e s bt a e e s e e e s nbe e e s ana e e e nnn s H-12
10 PP K-3
L 11T PP PP S-3
I
L N 11 N O | PP PP H-7
IGNITION PICKUP ...ttt oottt e oo ea et e e e o ek st e e e e e s e et e e e e e ae e e e e e e e e s e e e e e aantr et e e e ameneeee e e ssne e e e e e nasn e e e e s snnnneeeenn H-7
L N 1O PP PP PET ORI H-8
INDICATOR LIGHT ..ttt b ek e et e e s he e oo e b bt e e sh s e e e sh b e e e e s b et s e b e e e e s ek b e e s b bt s e san e e e s ar e e e sane e s enne s H-11
IN-LINE FUSE HOLDER..... .ottt ettt e e bbbt e e b e e e b e e e s et et e s e e sk e e s ab e s e s e e e s sb e e e s sbe e s eann e e e nenen s H-9
INPUT SHAFT SEAL ..ttt etttk e ke o b et e e s a e e e e b e et e s b b et e s h b e s e b b et e s a b e e e sk b e e s sb e e e sa e e s et e e e s ne e e s nreee s M-2
INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT ...ttt e e e e e s e e e e ee e e e nnneee s C-3
INTERMEDIATE SHAFRT ...ttt e oottt e e oo et e e s e e et e e e e e e et e e e e e s s e e ee e e e esnneeee e e e emeneeee e e ssre e e e e e snsneeeessnnnneeeenn K-6

Service Parts Manual INDEX-3




INDEX OF MAJOR COMPONENTS

ISOLATION MOUNT ....oooovveteveeseesssee s J-2
K
KEY SWITCH ..ottt H-11
KICK-OFF .....oooooe oo vee e D-5
L
LEAF SPRING .........oevveoeeeveoeesesseseseseeeessoee s ee s s e K-4, N-2
LEAF SPRING (HEAVY DUTY)......ooucvveooemeeeeseseeeeseoesesoses oo sessesesssese s e s esssesssss s esss s ses s es s enesse s K-4
LINKS 1 18 X 8.5 = B....oooeoveeorceoesaeesssecessseeesesee s s s es s ees s s s S-2
LUG NUT oooooeeeo ot ssessssssssseesees S-2,5-3
M
IMAAIN JET .oooooeoeeeco oot E-3
MALE STOP .....oovvooeieeoiesesssssssssessse e sss st Q-3
MARKER LIGHT BULB .......oooovoooivoeoeeeeeeeeee e ees e ss s soss s ses s se s ee e H-10
MESSAGE HOLDER ..........oomevvooeveeeeeseeeeseeseeseesesseee s esss e esse e esss s ss e C-16
MICRO SWITCH......oovooooeveooeeeooes e ee e s A-5,D-6, G-2
MURFLER ......ooooeeveoo v o502 -2
N
NEEDLE VALVE ........oooumiviioievitaessssssessssssss s s s oo sss s E-3
@)
OIL FILLER CAP ..o.oooooeeos oo -2
OIL FILTER . o.oooeveooee e -2
OIL FILTER "O" RING ..oovvooocveoo oo eeeeeeesesees e sesss s es e eees e -2
P
PEDAL BOX ASSEMBLY ....oo...oooevoeoeeeeoeeeseeseseessssees oo sos s esss s ees e es e es s esss s enes e A-4
PEDAL PIVOT COVER ....coooovoooiivssaiessesesses s oo A5
PILOT JET coooeveto e sssese st E-3
PINION SEAL ...o.cvoooevvoaeesso et ssss e K-5
PRO TOUR 18 X 8.00 = 10 .......oooovveeeeeeeosesesesessesesssssesssessesesssesesssseees s seesssessesseasssssesesssenessseses e ss s ss s es e s eneseeee e S-3
PULLEY ..o oo P-2
R
RACK AND PINION UNIT ..oooooooevceoeeeoeeeseees e ess s ee s s e K-4
RACK BALL JOINT ......oooovoeoesitsaiesss st ssss s K-5
RACK BOOT .....ooovvooavieiaesisss st ssse st K-5
RAIN CURTAIN ... seiseessss st R-5
RAKE ... ovvooeeveoee e eees e e C-16
REAR AXLE.........cvoooevoooeeeeoe oo ee e eess s M-2

INDEX-4 Service Parts Manual




INDEX OF MAJOR COMPONENTS

REAR BODY (WITH TAILLIGHTS) ...t eeeeeeeeeeeeeeeeeee s eeeeeeee e es e se e s eeee s ssee e e es e e eeee e eeseeeseeseeee e eseeeseee s s s s eee e c-8
REAR BODY (WITHOUT TAILLIGHTS) ..ottt eeeeeee e es e seee e eeee e s e s s eeee e eee s eesees e s eeseeesees e e ees s eee s c-8
REAR BUMPER . .....v.eve et eee et e s eeeeeeeeeeeseeesess et eeeeees e s e eseee s et eee s eeees e seeeseee e eseee e e et e s e et eees e e e e et e e et e s e ee e e s et ee s es e eseeeseeeeses c-8
REAR STRUT ¢ttt ettt e e e e ee e e e e sees e e e e s et eee e s e et ee s es e s e e e es e s e e s eee e et eeeeee et e eseeseees et eeesee e s et ee e s e ee e ereeeeae R-4
REAR STRUT (DRIVER SIDE).......ctveveeeeeseeeeeoeseesesseeseesseeseseseesseessesseeesessseessessesseseseeseeseeessesseeseeeseeseesseeseeeseesseeseesseseseeseeeseeseoe R-9
REAR STRUT (PASSENGER SIDE).......eeveuiveieeeeeeeeeeeeeseeeeseeseeseesseeeseeeeeeseeeseeseeeesees e eseesseeeseseeeseesseeeeeeeeeseee s eees e eseee e R-9
REAR VIEW MIRROR ......ovottetteeeeeee e eeeeeeeeeeeeeeeee et eeeeeeeeseee st eee e seee e et e e s e e ee e e ee s ee e e s eee s ee s e ee s e ee e e e R-4
REVERSE WARNING BUZZER .......coovuteeeteeeeeoeeeeeeeeeeeeeeeeeeeeees e ee st eee s eeeees s e e s e es e eseeeee e e eseeeseeseeee et eee e ee e s e ees e G-2
ROCKER PANEL ... veeeeeeeeeeeee e eeeeeees e eseeeseeeeees et eeeseee s es e seee s es e es et e ee e es e s eessees e eseeeseeeeeeseeeseeseees et eeseee e s e s ees et esee e eseeeeae c-9
S
SAND BOTTLE ..ottt ee e ee e ee e s et eesees e s eeeees et eee e e e e e e et ee s ee e ee e et e e ee et ee s e et e s e s eee e et ee et eeeeesese et es s e c-14
SEAT ettt ettt ettt e et s et e et e et et et ettt et e e et r e e 0-2, 0-5, 0-9
SEAT BACK MOUNT ...ttt eeee oo e e et ee s ee e et e e e e ee e es e ee et ee e ee e e e ee e ee e eeeeeeeee e ee oo 0-10
SEAT BACK SUPPORT ...ttt et e e e e e e e s eeeee e ee e e s e e e et e e s ee et e e e e s eneene 0-5, 0-9
SEAT HINGE ...ttt ettt e et e e et e et e et e e e e e e e et e et e e ee e 0-2
SEAT SUPPORT BRACKET ..ottt eeeeeeeeteeeeeeseeeeee s eseeeseeseeeseeeseeseees e eseeesees et e s e ee s eseee s et ees e s e s eeseeseeeseees e e eeseeese. 0-2, 0-6
SHIFTER CABLE ... teeeeeeeee et eeeeeeeeeee et eeeseee e st es e eeeees e seee e ee e eeee s ee s e s e et e ee s es e s eee s e s e st ee e e e eeeeeseee e e ees e ees et ee s e eees e s ees e G-2
SHIFTER SHAFT SEAL...eoeveeeeeeeeeeeeeeeeeeseeeeeee s eeeeeseeesees et eeeseeseseseeeseessees e eseeeeees e eeeee s ee e eseeeseee s e st es et eseeeseeeseeseeeseeeseseereeese. M-2
SHOCK ABSORBER ...ttt e e et eeee e et e e e e e e e eeteee e ee et e e e et e e et ee e e s e ee s eee e ees s K-4, N-2
SHOCK ABSORBER BOOT -.....veeeeeteeeeeeeeeeeeee e eeeeeeee s eees e ee e eees e ee e e et ee s e s eee s e e e e e s e ee et eeee e es e eee e e ee e K-4
SIDE BASKET ..ottt e e et e et e e e et eeee e e e et et e e ettt ettt c-14
SILL PLATE oottt eeeeeeeee e s e seeseeeseeeee et eees e seee e s eee e s es e seee s e s e e st e s e ee e e s eee s ee s et e e s e e e e e e e e et eseee e et e e ee s et e s ee et ereeereees c-9
SOLENOID ..o ee e e e e eee e e st e s s e e s eee e e ee e e e ee e ee e s eee s e et e s e s et e s e e s e et ee e e ee s et e et ee e ee et H-8
SPARK PLUG ...t eee e et esee e ee s e s eese et eese e e s et e e ee e s e e et e st ee e e et e e ee et ee e e e ettt e s et e et s e s ee e e et et r e ee e -2
SPARK PLUG WIRE SET ...ttt eeeeeeee e et e et eeee e ee e e e s e eeeees e e ees e s ee e ee e s e e e s e ee e et ee e e e -2
SPINDLE ...ttt ettt e e et e e e ettt e et e ettt ettt ettt K-3
STARTER / GENERATOR ADJUSTER ...ttt seeeeee e eeee e ee e st ee e e e ee e et ee e es e ee e es e eeee et eeeseee e e ee e P-3
STARTER / GENERATOR BELT ..ottt eeeeee s eeeeeeeeseeseeseeeseeeseeesseseeeseeseeesees et eeeseee s es e es e s ee s eseeseeeseeseeeseeesees st ees s e e P-3
STEERING COLUMN .....coveteeeeeeeveeeeee s e eeee e eeeeee s es st e e sees e es e seee s es e s e et ee s es et ee e e s e s eeseee e es e s e e eee e eeseeeeeeeeesee s et eeseeee e K-5
STEERING SHAFT ..ottt eeeee e eeeeteeesee et eeesees et e eseeeeeee s es e eeee s e s et eee s ee e s eee s ee s et e e s e e e e e s e s ee s eseee e e e e eseee s es e eseee s eesereeesenees K-5
STEERING WHEEL ...t eeee oot ee et e e e s ee e ee e et e e ee e e e s e e e et ee et e e es et ee e K-6
SUN TOP ...ttt et ettt e e e e e e s e e e e e et e st e e s et e e et e et e e e e e ee e R-4
SUN TOP (SHUTTLE 242) ..ottt eeeeeeeeeeeeeee e eee e e eeseee e ee e s s es e e s e e ee e s eeee e e ee e ee et ee e et eeeeeee e e ee e R-9
T
TAILLIGHT BULB .ottt eeee e ee e e e ee e seseseee e seee s eeeees e s e es s eseeeseee s eseeeseee e e s eeseee e es et e s e eeees e e e eees e seeseeeeeeeeeeereeens H-10
THROTTLE CABLE ..ottt ee et e st eeeeesee st e s e e s et e eseee e es e e e ee s es e e s e eeeeee s eseeesees e es e s e se et ees e e et es e seeeeeeeeeseeeseseeees A-6
TIE ROD oot ee et e et ee e e e s e e s e e e ee e e e e e e e e eee e ee e e et e et e et ee e st e et r et e e K-7, Q-4, Q-6
TIMING BELT ..ottt eee e ee e e ee e ee et e e e e e ettt e et et e e ee et e et ee et e et ee e eee e s ee e -2
TOW BAR ..ottt ettt e ettt ettt ettt et e ettt et Q-3,Q-6
TOW BAR HITCH ..ottt e et e e e e et e e e et et et ee st e e e e eeeeee e e et e Q-4
TUBING ettt ee e eee e e e e e s ee e s e e e e s e e s e e e e s e e s e et e e ee s oo e e e s ee e e e e s e st ee s ee e ee e e e e et eeeee e et e e ee e r e L-2
TURF GLIDE 18 X 8.5 = 8 ..vuveoteeeeeeeveeeeeseeeeeeteeeeeeseeseeeseeeseeeseeseeseeeseee s eseeeseeeseeseeeseeeseeseees e eees e s e e seeeees e e ee e es e s e e eeeeeseeesesereees S-2
TURF SAVER 18 X 8.5 = B..u.eoeeeeeteeeeeoeseeeeeeseeeseseseeseseseesseeeseeseseseee s es e esseesees s eseeeseesseeseeeseee e es e s e e se e eees e e e et eseee s e eeeeeseeeseeeseees S-2
TURN SIGNAL .ottt eeeeeee e s e eeeeee e s ee e seee e ee e s eee s eeeeesesesees e eeeeeseee s eseeeseee e e et eeseee e eeeee s e e ee et ee s eeeees e sees e eeeeneeee e ee e H-10
TURN SIGNAL BULB ...ttt eee e e e e ee s e e e e s e e s e s ee e ee s e ee e ee e e e ee e ee e H-10
TWO BAG ATTACHMENT KIT ..ot eeee et ee e seee e ee e eee s e eese e e s ee e ee e e s e e s ee e eeeee s es e es e ee e ee e ee e eeneeee e C-12
U
USA TRAIL B-PLY 18.5 X 8.5 = B....oooeeeeeeeeeeeeeeeee e eeeeeseee e esee et ee e se e seeeeees e es e e s es e e eeeeseeeeseeesees e eeees e ee s eee e e e S-2

Service Parts Manual INDEX-5




INDEX OF MAJOR COMPONENTS

Vv
VW ALANGCE PANEL ..otetiiiiiiiiie ettt ettt et e e e e e e e e e s s s s et b bttt e ettt e e e e aea e e e e e e e e e s aa b ab e s eeee e e e e eeeeaeeeeeeesnsesnsa st bebtbenesaneeenanaaeens C-12
VALVE COVER GASKE T ...ceeiiiiiii ittt ettt e et et e ettt et e e e e e e ee et e ee et aa e eaeaeaaeeeesessansa e eaeeeeeeeeetessas i aeeaeeeeeeeessnssnnaenaaeneeenenen I-2
VOLTAGE REGULATOR ..ttt et ettt ettt e e e e et e e et e et tea e e e eeeeeee e e e s eeseaa e eeaeeeeeeeesaesean s naeaeeeeeeeesssssnnaaneeeeeeeeeanessnnnnnannaaanans H-8
W
WEATHER ENCLOSURE (B SIDED) ...ctttiiittiitee ettt e e ettt ee e e ettt e e e e sttt e e e e astbae e e e e atbeee e e s eataeeee e e e ms et aaeaansaeeeaesasnteeeaeeannsbeaeeeannsaeeens R-5
WEATHER ENCLOSURE (4 SIDED) .....utitiiiiiititie ittt e sttt e e ettt e e e e ettt e e e e e s ata e e ee e s saba e e e e s sabeeeeeeaatbaeeeeeasbsaeaeesasssseeeeessssbeneeassnsees R-5
WVINDSHIELD ...ttt ee ettt ettt e et ee e e e e e e e e s s e e st bt s et e et e eeeaeaeeeeeee e e e as e e et e be e eeeeeeeaaaeeeeensns s ntneneneananeeeen R-5, R-10
WIRE HARNESS (AC CESSORY) ..t iiiititiie ettt e e ettt ettt e e e ettt et e e e s et taeeee e s aataaeeeeaaasbeeeaeaassseeeaesesssaaaeessasasseeeessseseeeessasaseeessanses H-10
WIRE HARNESS (BRAKE LIGHT ) ... ttitieiiitiite ettt ie ettt e ettt e e e e sttt e e e e s st et e e e amstaeee e e e estae e e e e e e ne et e e e e e saneeeeeannnteeeaeeannsbeaeeeannsseeens D-6
WIRE HARNESS (CONTROL) ..eiiiiiitttieeaiitiite ettt ie e e ettt ee e e e et eea e e s aeeeeae e e atteeeeeaansteeeae e eataeeeaeeeanbeeaeeaansneeeeeaasnseeeaeeannsbeaaeeannsbeeens H-8
WIRE HARNESS (HOUR METERY) ...ttt ettt ettt e a4 ettt e e e o st e e a2 e e s b et e e e e emsbeee e e e e amnsbeeaeeeamsbseeaeeannneeaasaannes H-12
WIRE HARNESS (KEY SWITCHD) ... iiitiiiii ittt ettt ettt e e e e ettt e e e e e ta et e e e e e abe e e e e e aaaaeeeaeeessbaeaeeeesasseeeeessnsaseseessanbeneeessannes H-11
WIRE HARNESS (OIL LIGHT/FUEL GAUGE) .....cci ittt e ettt et ettt e e e e st e e e e e et e e e e e saatb e e e e e e aatbaaaeeeeataraeeeeeaaes H-11
WIRE HARNESS (OIL LIGHT/FUEL LIGHT) .eeiiii ittt ettt ettt ettt e e e e e sttt e e e e e etat e e e e e e saaaaeeesssntaaeeeessantaeeeassnnnes H-11
WIRE HARNESS (PEDAL BOX) .. ittttieaiitiitae e ettt ie e e e e ettt eee e e aateeeaeaaameeeeaeaasneteeee e e nebeeea e e eatbeeeaeeaamseeeaeeansaeeeaeaasnseeeaeeannsbeeaeeannssneens A-5
BY PART NUMBER
10606-G8 MICRO SWITCH... . it iiieieieie st ee et e e e e e e e ettt ettt s e e e eee e et eee s e aseaaaaaeaeeeeeseessansa s aaeeeaeeeeesnessnnnnnaaeeeeeeneenssnnnnnnnns D-6
G 1 T N = PRN C-16
14913-G** 8" CHROME HUBGCAP.......cii it ittt et e et et e e e e e e s e et et et e e et eeaaeaeaeeeeeasse s e s s b eae et eeeteeaaaaeeeeeessensannnnntnensnnennnee S-3
L5 AMP FUSE ...cttititititicieieie ettt e oot e e e ettt et teeeeeee e e e e e s ae e as s eh e be et ettt et et ee e e e ee e e e e e e e e e n e R Eht et et te et et ee e e e aeeeeeeenenenntnenrenararee H-9
16042-G** 6" CHROME HUBGCAP.......ciii i ittt e e e e e e et e e e e s e et et et e e et e eeaaaaaeeaeeaeae s e s b e bt eeeeeeeeaaaaeeeaeessensannnnntnensnnnneene S-3
1 IS T N o 1@ VR 1V I S H-9
S0 1e D2t € I BTN 1Y O ] PP H-9
192471-G** GOLD SPOKE HUBGCARP ...ttt ettt e st e ettt e aa e e e e ee e et e ee et st s aaaaeaeeeeeseessaas s aaeeeaeeeeesesssnnnnnaaeneeeeeeeessnnnnnnnns S-3
19241-G** SILVER SPOKE HUBGCAP ... .cciii ittt ettt et et et e e e s sttt ettt aaeaaaeeeeeeasssaas s s ta e tatee et eeeeaaaeeeaeeessessannnnntnensnnnnanee S-3
21553-GL FUEL GAUGE.....cutttiiiiiiiiiiiie ettt ettt e ettt e e e e e e e e s e aa s s s s s ettt e beeeeeeeeeeeeeaeeaeeneeeasa s sa et b ebe bt eebeeneneeaeaaaaeeeenenenas H-11
21759-GL TAILLIGHT BULB ...ctiiiiiiiiiiii ittt ettt et e e e e e e e e e e e s ettt eb et et e eaaaeaeeeeeeae e e e ea e e s sa et e bt be e et e e eenenneaeaaaaeeeenenenan H-10
21807-G1L BRAKE DRUM ... ittt ettt s s e e e e e e e e et e ettt a e s e eeee et eeeeasee s a s aeeeeeeeeeeessesssa i aeaeeeeeeeessesssn i aaaneeeeeeenssnnnnnnnns D-7
B Y I U 1Y i = I H-9
23300-G01 BASKET DIVOT REPAIR KT .. ieiiiiiiitiiiiet e ee ettt s st e e e e e e e e et ettt s as e e e e aeaeeaeeesaas s aaeaaaeeeeeaeessnssnnaaaeaeeeeeeesnnnsnnnnnans C-14
23474-GL INDICATOR LIGHT .oiiiiiiiiiiiiiiiiei et ee ettt ettt e e e e e e e e e e e as s s s s sttt be e e eeeeeeeeaaaeaeeeeeeassa s sasasatebebeeeseeeaeaaeeeaeanenenanananes H-11
24605-G1 WIRE HARNESS (BRAKE LIGHT) .. uutiiiiiiiiiiie e eiiiit e e sttt e e ettt s e tte e e e e e st e e e e e satbbaae e e e esbbaeeeesasbssaeaeessnseeeeesanteeeeenans D-6
25523-G3 SPARK PLUG . ... tititititiiiiiiiitt ittt et ee s e s ettt et ettt teaaaaaeaaeaaaassss s st e tete s e eeeeeeeaeaeaeeaenesansaaasasssaeebesee s bebeeeeneeaeeaeeeeeenenenannan 1-2
25693-G04 CHOKE CABLE (WITH NUTS) .. ititiee ittt ettt ee ettt e e e ettt e e e sttt e e e e s s tae e e e e aastseeeaeeasseeeeaeeaabeseeaeeaannseeeaasantenaaaeann E-4
25861-GOL MICRO SWITCH. .. ciiiiieiiiiiiisee et e ettt e e e e e e e e e e et e e eea s eaeeeaaaeeeetesssa s aaeeeaaeeeetesssn e eaeaeeeeeessesnsnnaaeeeaaeeennesnnnnnnnnenes A-5
26301-GO2 DRIVEN CLUTCH. ...cittiiiiiiiie et e ee ettt s s e e e e e e et et aa e s e e e e e e e ee e e e se e s e e aeeeeeeeeassess s aeaeeaeeesessesss e eaeeeeeneenssnnnnnnnns F-2
26301-G03 DRIVEN CLUTCH ASSEMBLY (HIGH ALTITUDE) ...cciiiiiiiie ettt e et e e e ettt e e e e s snra e e e e s sntaeaaeaann F-2
26414-G01 STARTER / GENERATOR BELT ...ouiiiiiiiiiiiie e ettt ee e sttt e e ettt e e s sttt e e e st e e e e e eatb st e e e e esbbsseeeesabssaeaesssnnseeeeessnteneeenans P-3
26591-GOL OIL FILTER. .. utttitttitittietieeee st e et e ettt ettt eateaaeaaeeasasaaa s tats e ab e s e te e e e e eeaeaeaaeaeeaesesansssasssssasebsbeeeeeeeeeeaeeeaeaeeneeensnsnnnnnn 1-2
26626-GOL TIMING BELT ... iiiiiiiieiiiiisss e e e e e ettt e s e e e e e ee e e et eea e e eeeeaeeeeeeesee s e e eaaeaeeeeesess s s aeeeaaeeeeesesnsansnnaeneeeeeesensnnssnnnnnnaanaans I-2
P24 1013 T €10 2 [ NN L N 1 TN A [ 1 S H-7
P24 101 Y22 €10t I ] N L N 1 T G PP H-7
26710-GOL OIL FILTER "O' RING ..iiiiiiiiiiiiiiii ittt ettt ettt ae e e e e e s e s s aaa s s ta s be et e e e e et e e e aeaeeaeeaeaeeea s sasaaa ettt beeeeeeeeeaaaaeaeenenenannnnnsnsnen 1-2
26733-GOL SPARK PLUG WIRE SET ..iitiiiiiiiiiiiiiiiiiitietiitt ettt ettt aaaaeaeaasas s s sststeteseeeteaeaaaaaaaeaasasaasaasssssasesebeseeeeeeeaeeeeasensnesensnnnsnnnen 1-2
26952-GOL DRIVE CLUTECH ...uittiitiiiiiittitiee et et et e s ettt e e et eeaeaaaaaaaaaassassasa st et s be e e ee et e e aaaeaaeeasaesaasaaasasataseetbeseeeeeenenaeeaaaeeeaeenensnannn F-2
B2 S 1 L0 T LI =t N [ 1 PSS H-8
A TS 0 2 (N ] 1 = 5 C-2
27739-GO1 VOLTAGE REGULATOR ..ouiiii it iie it etie e et e e e e e ettt ettt s e e e e e e ae e e e e te e s e aaeeeae et eetess s eeeeeaeeeeessesns i neaeeeeeneeessnnnnnnnns H-8

INDEX-6 Service Parts Manual




INDEX OF MAJOR COMPONENTS

27TAB-GOL IGNITOR ...ttt et e e s h et s e et e sh et esh bt e e e a b et e e a e e e e b b e s b b e e s sh b e e e e b e e e s be e e s ab e e e s abb e s e b n e e e nenen s H-8
27944-G01 BRAKE SPRING KIT ..oiiiiiiiiiiiieitie ettt sttt et s s b e s b e s e s e e s et e s s s e e s e bt s e s r et e sab e e e st bt s e nn e e e senen s D-6
28590-GO2 ENGINE, 295CC......ceeiiiieeeieeiaieee ettt e e e e e ekt e e e e et e e ee e e e sae e ee e e s s s e et ee e e e es e e e ee s s re e e e e n e sneeeeeeeasnnreeeeeannnreeeeseannnneas I-2
28659-GOL SAND BOTTLE ...t e ettt e e e e e a e e e e e e et et et e e e e et e e e et e e e e e et na e e e e e easnnneeeesaannnneeeeennnnes C-14
70080-GOL CATCH BRACKET ...ttt ettt ettt e e et e e e et et e e e aa s e e ee e e e e smeeeee e e e ame e e e e e e sante e e e e e e nsreeeeeennnaeeeeenannnnes D-5
70135-G01 PEDAL PIVOT COVER......ooittiiitiie ittt ettt a et e e s e e e s b e e e s be e e s sr et e s atb e s e na e e e nene s A-5
70272-G04 COMPENSATOR ASSEMBLY ..ottt e e s e e s e e sr e e e s st b e s e ra e e senen s D-4
70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT ..ottt ettt stttk s ettt nne st nre s D-4
70324-GO1 SHOCK ABSORBER ... .ottt e e st e e e e e e e e e sa s e e e e e et e e e e e e e ar e et e e e s e snneeeennnneeeeenannnnes N-2
T0597-GO2 LEAF SPRING ..ottt ettt e e e e e oo oottt e e oo et s et e e e e e n e e e e e s e s e e e e e e e mee e e e e e et e et e e ennrneeeeenannnnes K-4
70664-G02 LEAF SPRING (HEAVY DUTY ) .. ittt ittt ettt ettt ettt ettt ettt s e ekt e et s s et e s bt e e e et e s nnn e e e ab e e ennnneennneean K-4
70794-GO1 BRAKE SHOE KIT ...ttt r etttk e bt s e e e e e b st e e s e e s e b e s e s e e e s ah e e e s abb e s e na e e e nene s D-6
70899-G01 WIRE HARNESS (CONTROLY) ...ccitiitiitiiititestee sttt sttt sttt she s bt he etk ess e e bt e s hs e s et e e nn e e e e e e ne e st e asneenre e H-8
70928-G01 SHOCK ABSORBER ...ttt et s e e s e bt e e s r e e sab e e e st bt s e na e e e sen e e s K-4
70963-GOL FRONT AXLE ...ttt e e e e e e e oo e et ee e e o ekt e e e s e n e e e e e s e s e e e e e e e snte e e e e e aasr e e e e e ennrneeeeenannnnes K-3
70964-G01 RACK AND PINION UNIT (COMPLETE) ...cciiuitiiiiiieitiee ettt ettt sttt et nae e nnn e e e abn s ennnneennneeas K-4
70969-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY ...ttt D-4
70995-GOL FLOORMAT ..ttt ettt sttt e s ke e e s bt e sh et e e eh b e e e R bt e e a b e e e ek b e s s e s sa R e e e e b e e e s abe e e s ab et e e ebb e s e bn e e e nenen s C-6
70995-G02 FLOORMAT WITH HORN HOLE ......oiiiiiiiiiiii ettt e nre et e s C-6
70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) ......otitiiiiiiiiiiieiie ettt sttt sr et nre e D-6
70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) ......coiiiiiiiiiii s e D-6
4 L3 R i O @ 1 PP SOOI C-2
71205-G01 DIRECTION SELECTOR HANDLE ... .ottt et e e e e e e s e rn e e e e e s n e e e e e e s ne e e e e s anene G-3
71334-G** REAR BODY (WITH TAILLIGHTS) .. uttittitit ettt sttt sttt ettt ekt nn e e e ne et sn e nre e C-8
71456-G01 NOTCHED REAR BUMPER ...ttt et e s s b s s r et s e e st e s a e sen s C-9
71578-GO1 REAR BUMPER.......oiiiitii ittt e s b e sa e e s e e s s b e e e s et e s sb e e e e sbb e s e bn e e e senen s C-8
71912-G** REAR BODY (WITHOUT TAILLIGHTS) ...eeeeiiite ittt st ne e nne e s n et e st e s e e s C-8
T2019-GOL MURFFLER ...ttt e et e oo ettt e e ettt e e e e s e e e e e e eRn e e ee e e e s sne e e e e e e s ne e e e e e snnreeeeeannnreeeesnannnneas I-2
T2021-GOL FUEL PUMP ...ttt et ettt e e ettt e e e et e e e e e s et e oo e aas e s ee e e e e e e e e e s anse e e e e e st e e e e e easnneeeeeannnnes L-2
72084-GOL FUEL FILTER ...ttt ettt e et s et e s b e sk s s e e e e b e e e s ebn e e s sr e e e e se b e e e san e e e s nnes L-2
72201-G04 WIRE HARNESS (PEDAL BOX) ....ciitiitiiitiieitte ittt sttt sttt sttt etttk s e bbbt nn e e et e e nre e A-5
72228-G01 WIRE HARNESS (ACCESSORY) ...iiiiiiittiiii ittt ettt ettt sttt ekt aae e sb st e e b e sb st e ate e sanene bt et e e nbe e e bt e saneneneene s H-10
72368-GO1 AIR FILTER ELEMENT ....oeiii ittt ettt e e s et e e e s s et e e e st e e e e et e e e e e e asn e e e e e ennrne e e e e nannnees B-2
72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE).....cuttiiiitiieiiiee ittt ettt e s nne e st s enne e e e s D-7
72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) ......ciiiiiiiiiiiiieiiiiiee ettt e e nne e nnne s ennneeennneeas D-7
72708-GO1 GOVERNOR ARM ... oottt ettt b et b e e et e s b e e et b e s et e s s a b e e e e bt s e s be e e s sh e e e s abb e s enn e e e senee s A-5
72713-G01 ACCELERATOR CABLE ...ttt skt e e e s b e e e s e et s sb e e e e seb e e e s aara e e nanes A-5
72714-GO1 THROTTLE CABLE ...ttt ettt h e e st s e s s e e e s b e e e s be e e s sb e e e s atb e s e ba e e e nene e s A-6
72717-GOL PEDAL BOX ASSEMBLY ...ttt ettt ettt e e e e ettt e e+ e et e e e e e e e e e e e amre e e e e e et e e e e e ensnee e e e e nannnees A-4
72734-G01 PUSH / PULL SHIFTER CABLE ... .ottt ettt sttt ettt e e st e e st e e nne e e e en e e nnneeennneeas G-2
T2736-GOL MICRO SWITCH ...ttt e oot e e oo ea e e e e oot et ee s e et e e e e e e e e e e e e e e amte e e e e e st e e e e e enasnaeeeeenaennnes G-2
73041-G01 WIRE HARNESS (KEY SWITCH) ...tttk sttt shs e ane e sttt enne et e sene s e reas H-11
73290-G03 REVERSE WARNING BUZZER ...ttt ettt nne et e e e G-2
74001-G0O1 HEADLIGHT AND TURN SIGNAL LIGHT ..ottt e H-10
74004-GOL HEADLIGHT BULB ... ..ottt e ee e e ettt e e e e st e e e e e e et e e e e et e e e st na e e e e e easnnneeeeeaennneeeeeennnnes H-10
74005-G01 MARKER LIGHT BULB......coiiiiiiiiei ittt e e et e e e e et e e e e e e e e e e e e e e sasne e e e e e eennneeeeeennnnes H-10
74006-GOL TURN SIGNAL BULB ...ttt ettt et e e et e e e e e et e e e s e et e e e et e e e s e e e e e eaenn e e e e e e snnneeeeeannn H-10
74239-G01 INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT ...t C-3
74309-G01 WIRE HARNESS (OIL LIGHT/FUEL LIGHT)....ccittetieitttetee sttt sttt sttt st H-11
74311-G01 WIRE HARNESS (OIL LIGHT/FUEL GAUGE) ... oottt sttt H-11
75003-GO02 CENTER BASKET KIT L.ttt sttt sttt ek s ekt s e e s e st e e s be e e e san e e e s b e s e sare e e sana e e s tneennes C-14
75007-GO02 SIDE BASKET KIT ..ottt ettt e e e st ee e e e e st eee e e et et e e e e s b e e et e e et e e e e e s s nae e e e e aasnrneeeeeannnnneeeeennnnes C-14
T5040-G** SUN TOP KIT ... iiiiii ettt e e e e e e e et e e e e e ea e e ee e e e et s e et ee e e e snee e e e s e sme e e e e e e snre e e e e e aans e e e e e annnaeeeeenannnnes R-4
75045-GOL FRONT STRUT ....oiiiiiiiiiiiiiie ettt ettt e e e e e e e e et e e e oo sa e e ee e e ek e e ee e e e s e e e e e s e sme e e e e e e s amte e e e e e ansr e e e e e ennraeeeeenannnnes R-4
75046-GO1 REAR STRUT ...ttt ettt e sh bt e e sh b e e s st e e s b e e e et e e s bt e e s sa b e e e e b e e e s be e e s ab e e e e eb b e s e nn e e e nenen s R-4
75074-G01 REAR STRUT (DRIVER SIDE).......ctiitiiitiiiiieitte ittt ettt sttt ettt she et b ek e et e s bt ekt st e nn e e s e e e ne e st e e nre e R-9

Service Parts Manual INDEX-7




INDEX OF MAJOR COMPONENTS

75074-G02 REAR STRUT (PASSENGER SIDE).......ccttitiiitiiiiieit ittt sttt sttt sr e b et nbe e s eenneeenns R-9
75109-G02 ASH TRAY KIT .ottt a et s oh et e e e E bt e e b et e e b b e e e e b b e e e e ab et e s ab e e e e b e e s be e e s san e e e s ne e e san e e e seraeeas C-18
75114-G02 HOUR METER KIT ..ottt ettt b e e e et e s e s s b e e s abe e e s e e e s e n e e e san e e e serae s H-12
75117-G01 WIRE HARNESS (HOUR METERY) ..ottt ettt st et e e e s n e s e e annne s H-12
75123-G0L SUN TOPR (SHUTTLE 242) ...eeiiitiii ittt ettt ettt ettt e s e ekt e e et e e et e e s ab e e e e ab et e e nne e e s s be e e nntneennne s neneeean R-9
75125-GOL FRONT STRUT ..iiieie ettt et e e e et e e e e et e e e s st e e e e sk et e e e e s s s e e e e e e easnenee e e e eans e e e s e smneeeeeennreneeenas R-9
75183-G01 TWO BAG ATTACHMENT KIT..oiiiiiiiiiiiiiiiiei e st e e s s r e san e e e sereee s C-12
75344-G01 BOX COOLER AND BRACKET KIT ...ctiiiiiiieiitit ittt st e s n e sana e e senee s C-16
75355-G01 FOUR BAG ATTACHMENT KIT ...ttt s e sn e e s s ne e sane e e senee s C-18
75495-G01 COOLER JUG AND BRACKET KIT ..ottt st C-16

INDEX-8 Service Parts Manual






EZG0O)

A Textron Company

E-Z-GO Division of Textron, Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department




